
Tata Motors Limited 

Mumbai    Jamshedpur    Pune     Lucknow    Thane 

( PARTS LIST ) 

MOTORS

XENON DC 2.2L  4X2  E-II A.BAG LHD - ECUADOR

JANUARY - 2014 





PRELIMINARY REMARKS 
 

CHASSIS 

TYPE
VC NO VARIANT DESCRIPTION VARIANT DETAILS ENGINE TYPE

464040 28948731000L 
XENON DC 2.2L  4X2  E-II 

A.BAG LHD - ECUADOR

XENON DC 31WB 4X2 LHD 2.2L DICOR 

ENGINE E-II (ZERO DEG) POWER STEERING, 

HVAC, 235/70 R16 TUBLESS TYRES, ABS 

& AIRBAG WITH STYLIZED LOAD BODY, 

REDUCED SCRUB - ECUADOR. (PREMIUM 

VERSION)

TATA 2.2L DICOR EURO 

II (0 DEG) DIRECT 

INJECTION COMMON 

RAIL TURBOCHARGED 

INTERCOOLED DIESEL 

ENGINE





INSTRUCTIONS

WHEN ORDERING PARTS, PLEASE INDICATE

Chassis Type and Chassis Number

Engine Type and Engine Number

Part No. - See Column “PART NUMBER”

Precise Description - See Column “DESCRIPTION”

WHEN ORDERING PARTS FOR AGGREGATES, PLEASE INDICATE THE AGGREGATE NUMBER

Gear Box Unit No. -

Rear Axle Unit No. -

Steering Unit No. -

Technical Cell
Tata Motors Ltd.,
Parts Head Quarters,
Teen Hath Naka,
Gyan Sadhana College Service Road,
Thane-400 604.

Refer Variant Table Matrix for correct applicability

The designation “Left and Right”as well as “Front” and “Rear” refer to the driving direction

The indication “First”, “Second” (e.g. Cross member of frame) are counter from the radiator
side

The word “Optional” in the remarks column against an item having two or more part
numbers indicates that depending or availability, the item will be supplied under any one of
these part numbers

The designation “AR” in column “Quantity” stands for “As Required”

The illustrations of parts of the table are only for easy reference and they may not be exact
replica of the part.

The parts fitted on the vehicle are subject to modification without prior notice.

This is a publication of the Parts Head Quarters of the TATA MOTORS LIMITED.

Any Correspondence relating to this Parts List be made to:

INTRODUCTION



CHASSIS TYPE :

GROUP :2789250400L.01 ENGINE 00

1

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250400L.01 ENGINE 00GROUP :

1 278901000197 ASSY ENGINE 2.2L E-II FOR XENON EQUADOR 1

2 278901990183 LONG BLOCK / BARE ENGINE E-V 1

3 278901990184 HALF BLOCK E-V 1

4 278901990181 ASSY.CYL.HEAD W/O INJECTOR E-V 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

2



CHASSIS TYPE :

GROUP :2789250400L.02 ENGINE GASKET AND SEAL KIT 00

3

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250400L.02 ENGINE GASKET AND SEAL KIT 00GROUP :

KIT-1 278901990185 ENGINE OVERHAUL GASKET KIT(E-V) 1

KIT-2 278901990186 ENGINE OVERHAUL SEAL KIT 1

1 17050500101 O-RING 6.00X1.80 TS16220 1

2 17053501150 O-RING 11.8X1.8 C VITON TS16222 1

3 17053501915 O-RING 19X2.65 C VITON TS16222 1

4 278901107804 OIL SEAL-CRANKSHAFT(REAR)(CR SEAL) 1

5 279705107801 OIL SEAL (CAMSHAFT) (SKF) 1

6 279705157801 VALVE GUIDE SEAL (CR-SEAL) 4

7 278901107805 OIL SEAL-CRANKSHAFT FRONT(CR SEAL) 1

KIT-3 278901990187 ENGINE OVERHAUL GASKET SUB KIT-EURO V 1

1 265442809201 GASKET 5

1 16220710240 SEALING WASHER 16X20 IS3175 CU 1

1 16220710258 SEALING WASHER 16X22 IS3175 CU 1

1 16220710347 SEALING WASHER 22X27 IS3175 CU 2

2 278901155306 GASKET - CYLINDER HEAD COVER 1

3 278901169202 WASHER (FOR INJECTOR)(DELPHI) 4

4 279001139201 SEALING WASHER (OIL SUMP DRAIN PLUG) 1

5 278914105309 GASKET (INTAKE MANIFOLD TO INTAKE 1

ADAPTOR)

6 278920125316 GASKET (THERMOSTAT HOUSING) 1

7 278920125317 GASKET (COOLANT OUTLET TO BYPASS PIPE) 1

8 278920125318 GASKET (CYL. HEAD TO COOLANT OUTLET 1

PIPE)

9 278914115311 GASKET (EXHAUST MANIFOLD TO TC INTAKE) 1

10 278914115313 GASKET (TC OUTLET TO DPF) 1

11 278914105310 GASKET (AIR INTAKE SCOOP TO 1

TURBOCHARGER)

12 278914115310 GASKET (EGR OUTLET PIPE TO EGR COOLER) 1

4



CHASSIS TYPE :

GROUP :2789250400L.02 ENGINE GASKET AND SEAL KIT 00

5

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250400L.02 ENGINE GASKET AND SEAL KIT 00GROUP :

13 278914115309 GASKET (EGR INLET PIPE TO EGR VALVE) 1

14 278901175302 GASKET (DIPSTICK TUBE) 1

15 278918175310 GASKET (TC TO OIL RETURN TUBE) 1

16 278920121605 GASKET-COOLANT ADAPTOR TO BLOCK 1

17 278901155308 GASKET-CYLINDER HEAD-MLS(1.3 THK-REINZ 1

INDIA)

17 278901155309 GASKET-CYLINDER HEAD-MLS(1.4 THK-REINZ 1

INDIA)

18 278918105301 GASKET-OIL PUMP 1

19 278918155302 GASKET-OIL PUMP TO STRAINER(SANKAR 1

SEAL)N

20 278918175302 GASKET-PISTON COOLING NOZZLE(SANKAR 1

SEALN

21 278918175304 GASKET-OIL FILTER ADAPTOR(SANKAR 1

SEALINGN

22 278920105301 GASKET-WATER PUMP 1

23 278914105305 GASKET-INTAKE MANIFOLD(SANKAR SEALING) 1

24 278914115303 GASKET-EXHAUST MANIFOLD (SANKAR SEAL) 1

25 278901145302 GASKET-REAR COVER (SANKAR) 1

26 278901155801 GASKET - VACUUM PUMP 1

27 278918175309 GASKET(ASSY. TC TUBE TO CYL. BLOCK) 1

SHANKAR SEALING

KIT-4 278901990188 DECARB. GASKET KIT-EURO V 1

1 278914105309 GASKET (INTAKE MANIFOLD TO INTAKE 1

ADAPTOR)

2 278914115311 GASKET (EXHAUST MANIFOLD TO TC INTAKE) 1

3 278914115313 GASKET (TC OUTLET TO DPF) 1

3 278914115313 GASKET (TC OUTLET TO DPF) 1

6



CHASSIS TYPE :

GROUP :2789250400L.02 ENGINE GASKET AND SEAL KIT 00

7

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250400L.02 ENGINE GASKET AND SEAL KIT 00GROUP :

4 278914115310 GASKET (EGR OUTLET PIPE TO EGR COOLER) 1

5 278914115309 GASKET (EGR INLET PIPE TO EGR VALVE) 1

6 278901155308 GASKET-CYLINDER HEAD-MLS(1.3 THK-REINZ 1

INDIA)

6 278901155309 GASKET-CYLINDER HEAD-MLS(1.4 THK-REINZ 1

INDIA)

7 278914105305 GASKET-INTAKE MANIFOLD(SANKAR SEALING) 1

8 278914115303 GASKET-EXHAUST MANIFOLD (SANKAR SEAL) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

8



CHASSIS TYPE :

GROUP :2789551201L.01 CYLINDER CRANKCASE 00

9

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789551201L.01 CYLINDER CRANKCASE 00GROUP :

2 254701108204 CORE PLUG ( 27 DIA.) 10

4 278901145302 GASKET-REAR COVER (SANKAR) 1

5 278901143802 REAR COVER-CRANKCASE 1

6 278901107804 OIL SEAL-CRANKSHAFT(REAR)(CR SEAL) 1

7 279001104801 DOWEL 6h6X10 2

8 11343506203 H/FL SCREW M6X20 TS17130 8.8 SS8451S2-Y 6

9 278901140101 ASSY.REAR COVER CRANKCASE WITH OIL SEAL 1

10 278920120175 ASSY. COOLANT ADAPTOR (ON CYL. BLOCK) 1

11 16082001402 SEALING PLUG M14X1.5 TS16463 SS8451S2-Y 3

12 16220710223 SEALING WASHER 14X20 IS3175-CU 3

13 254701154801 HOLLOW DOWEL - CYLINDER HEAD 2

14 254707124801 HOLLOW DOWEL - SUPPORT FIP 4

16 254725104801 HOLLOW DOWEL - CLUTCH HOUSING 2

17 279001104803 HOLLOW DOWEL 8h6x6.5x8L 4

18 279018104801 HOLLOW DOWEL 10h6x8.4x8L 2

19 17073001404 SEALING CAP B14 DIN443-SS8400 3

20 17073002001 SEALING CAP B20 DIN443-SS8400 1

21 278920121605 GASKET-COOLANT ADAPTOR TO BLOCK 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

10



CHASSIS TYPE :

GROUP :2789551201L.02 CYLINDER BLOCK 00

11

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789551201L.02 CYLINDER BLOCK 00GROUP :

1 278901140103 ASSY.BOTTOM COVER (TIMING BELT) 1

2 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 5

3 11635296021 STUD CM8X30 IS1862-8.8-SS8451S2-Y 2

4 11343506149 H/FL SCREW M6X14 TS17130-8.8-SS8451S2-Y 16

5 278901170122 ASSY. DIPSTICK TUBE 1

6 278901170123 ASSY. DIPSTICK 1

7 11343506220 H/FL SCREW M6X22 TS17130 8.8 SS8451S2-Y 6

8 11411406166 CAP SCREW M6X16 IS2269-12.9 SS9400 4

9 254718104802 HOLLOW DOWEL - OIL PUMP 1

10 278901175302 GASKET (DIPSTICK TUBE) 1

12 278901103201 HEX.BOLT-M.B.CAP 10

13 278901136905 TUBE-OIL SUMP TO HOSE 1

14 278901133808 AL. OIL SUMP 1

15 - ASSY. AL SUMP WITH TUBE 1 NOT SERVICED

16 - OIL SUMP (LOWER HALF) 1 NOT SERVICED

17 - OIL SUMP BOSS 1 NOT SERVICED

18 279001139201 SEALING WASHER (OIL SUMP DRAIN PLUG) 1

19 269026107202 MAGNETIC DRAIN PLUG 1

20 278901130113 ASSY. OIL SUMP 1

21 17053501150 O-RING 11.8X1.8 C VITON TS16222 1

22 278901177103 FLANGE ON CYL.BLOCK FOR DIPSTIC TUBE 1

23 11343506122 HEX FL SCR M6X12 TS17130-8.8-SS8451S2-Y 1

24 - FLANGE. DIPSTICK 1 NOT SERVICED

25 278915400104 CAM SENSOR (HONEYWELL) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

12



CHASSIS TYPE :

GROUP :2789551201L.03 TIMING COVER LAYOUT 00

13

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789551201L.03 TIMING COVER LAYOUT 00GROUP :

1 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 2

2 11071506250 HEX FL BOLT M6X25 TS17130-8.8-SS8451S2-Y 7

3 278901147701 FRONT COVER-TOP (TIMING BELT) 1

4 278901140102 ASSY. COVER - BACK(TIMING BELT) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

14



CHASSIS TYPE :

GROUP :2789551201L.04 CYLINDER HEAD 00

15

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789551201L.04 CYLINDER HEAD 00GROUP :

1 11071506403 HEX FL BOLT M6X40 TS17130-8.8 SS8451S2-Y 13

4 278901150129 ASSY. CYLINDER HEAD COVER +TUBE+BAFFLE 1

PLATE+GASK

9 278901153201 HEX.BOLT-CYLINDER HEAD 10

10 279701159201 WASHER - CYLINDER HEAD BOLT 10

11 11343506122 HEX FL SCR M6X12 TS17130-8.8-SS8451S2-Y 1

12 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 2

13 278901173311 BRACKET(OIL SEPERATOR MTG.) 1

14 14285000204 HOSE CLAMP 20 IS4762 SS8451S2-Y 1

15 14300512225 SPR. BD CLAMP 22DX12W TS17665 SS8451S2-Y 2

16 278901175830 HOSE(CYL.HEAD COVER TO OIL SEPARATOR) 1

17 278901175831 HOSE(OIL SEP.TO OIL SUMP) 1

18 278901170119 OIL SEPARATOR (MAHLE) 1

19 14305012204 SPR BAND CLAMP 20DX12W TS17665SS8451S2-Y 1

20 - ASSY. OMS AND HOSE(CY. HEAD COVER) 1 NOT SERVICED

21 14305012271 SPR. BD CLAMP 27DX12W TS17665 SS8451S2-Y 1

22 278901175832 BLOW BY HOSE (OIL SEPT. TO PIPE) 1

23 14305012239 SPR. BD CLAMP 23DX12W TS17665 SS8451S2-Y 1

24 278901170132 ASSY.INTERMIDIATE PIPE(OMS TO AIR 1

FILTER HOSE)

27 11343506149 H/FL SCREW M6X14 TS17130-8.8-SS8451S2-Y 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

16



CHASSIS TYPE :

GROUP :2789551201L.05 CYLINDER HEAD 00

17

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789551201L.05 CYLINDER HEAD 00GROUP :

1 278901160106 ASSY.INJECTOR -EV 4

2 279701165101 INJECTOR CLAW 4

3 278901153202 HEX BOLT M8X40 (INJECTOR CLAW) 4

4 12701000844 SPH. WASHER 8.4 IS 4297-SS 8400 4

5 279715409901 GLOW PLUG (BERU) 4

8 11073706400 H/FL BOLT M6X40 TS17130 10.9SS8451S2-YH 26

9 11635208254 STUD CM8X25 IS1862-8.8-SS8451S2-Y 18

10 278901166701 PIN (INJECTOR CLAW SUPPORT) 1

11 278905107901 CAMSHAFT (INTAKE) 1

12 279705107801 OIL SEAL (CAMSHAFT) (SKF) 1

13 278905115403 GEAR-CAMSHAFT-REAR 2

14 278905107902 CAMSHAFT (EXHAUST) 1

16 288942800115 ASSY. VACUUM PUMP  DICOR. 1

17 11343506203 H/FL SCREW M6X20 TS17130 8.8 SS8451S2-Y 3

22 278901155304 GASKET-CYLINDER HEAD-MLS(1.5 THK-REINZ)N 1

25 278901155801 GASKET - VACUUM PUMP 1

28 13055505084 CYL PIN 4M6X8 IS2393 SS8451S2-Y 2

29 278905100101 ASSY.CAMSHAFT (INTAKE) WITH PIN & GEAR 1

30 278905100102 ASSY.CAMSHAFT (EXHAUST) WITH PIN & GEAR 1

31 278901169202 WASHER (FOR INJECTOR)(DELPHI) 1

32 279701167701 `O' RING (FOR INJECTOR) 1

33 278901100118 ASSY. CYLINDER CRANKCASE WITH M.B. CAP 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

18



CHASSIS TYPE :

GROUP :2789551201L.06 VALVES 00

19

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789551201L.06 VALVES 00GROUP :

1 278901150133 ASSY.CYLINDER HEAD WITH VALVES 1

2 279705157801 VALVE GUIDE SEAL (CR-SEAL) 16

3 278905129004 EXHAUST VALVE (Rane EVL) 8

4 278905129003 INLET VALVE (Rane EVL) 8

5 278905128201 SPRING SEAT 16

6 278905128701 VALVE SPRING 16

7 278905125101 RETAINER VALVE SPRING 16

8 254905124303 VALVE LOCK HALF 16

9 279705140105 ASSYRFF & HLA (INA) 16

12 279705153703 VALVE GUIDE INTAKE-EXHAUST NORMAL(BRICO) 16

14 278901153401 VALVE SEAT INSERT-INTAKE (NORMAL) 8

15 278901153403 VALVE SEAT INSERT-EXHAUST (NORMAL) 8

17 16081801006 PLUG MC 10X1 IS9645-SS8451S2-Y 5

18 278901154801 ORIFICE-CYLHEAD OIL GALLERY 2

19 279001104803 HOLLOW DOWEL 8H6X65X8L 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

20



CHASSIS TYPE :

GROUP :2789550503L.01 ASSY.CRANK SHAFT 00

21

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550503L.01 ASSY.CRANK SHAFT 00GROUP :

1 - ASSY.FLYWHEEL WITH RING GEAR+CYL.PIN 1

2 278903110103 ASSY. FLYWHEEL WITH RING GEAR 1

(INCREASED INERTIA)

3 253403114801 CYLINDRICAL PIN 3

4 13050508166 CYL PIN 8M6X16 1

5 278903100112 ASSY.CRANKSHAFT WITH PIN 1

6 278903107101 FRICTION PLATE ( ON CRANKSHAFT) 1

7 254703105901 KEY 1

8 254705115408 CRANKSHAFT GEAR (SINTERED) 1

9 278903130103 ASSY. VIBRATION DAMPER 1

10 278903139201 WASHER (CRANKSHAFT GEAR) 1

11 254703133203 BOLT (ON CRANKSHAFT) 1

12 254703116101 LOCKING PLATE 3

12 254703116102 LOCKING PLATE 1

13 278903150103 ASSY.CONNECTING ROD WITH BUSH 4

13A 254703156501 NUT CONNECTING ROD 8

13B 254903153201 BOLT (CONNECTING ROD) 8

14 254703103107 D.G.BALL BRG. 1

15 278903113202 HEX.BOLT(FLYWHEEL MOUNTING) 8

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

22



CHASSIS TYPE :

GROUP :2789550503L.02 ENGINE SERVICEABLE KITS 00

23

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550503L.02 ENGINE SERVICEABLE KITS 00GROUP :

1 278903990104 SET PISTON RINGS (IP) 1

- - ASSY.OIL CONTROL RING (INDIA PISTONS) 4 NOT SERVICED

- - TOP RING (INDIA PISTONS) 4 NOT SERVICED

- - SECOND RING (INDIA PISTONS) 4 NOT SERVICED

1 278903990144 SET-PISTON RINGS REPAIR-I 1

- - ASSY.OIL CONTROL RING, REPAIR-I (INDIA 4 NOT SERVICED

PISTONS)

- - TOP RING, REPAIR-I (INDIA PISTONS) 4 NOT SERVICED

- - SECOND RING, REPAIR-I (INDIA PISTONS) 4 NOT SERVICED

1 278903990145 SET-PISTON RINGS REPAIR-II 1

- - ASSY.OIL CONTROL RING, REPAIR-II (INDIA 4 NOT SERVICED

PISTONS)

- - TOP RING, REPAIR-II (INDIA PISTONS) 4 NOT SERVICED

- - SECOND RING, REPAIR-II (INDIA PISTONS) 4 NOT SERVICED

2 278903990123 SET PISTON GRADE A(MAHLE-IPL)(W/O RINGS) 1

- - INTERNAL ROUND WIRE CIRCLIP(INDIA 8 NOT SERVICED

PISTONN

- - PISTON(E5):320NM & 150PS A 4 NOT SERVICED

GRADE(MAHLE-IPL)

- - GUDGEON PIN(INDIA PISTONS) 4 NOT SERVICED

2 278903990124 SET PISTON GRADE B(MAHLE-IPL)(W/O RINGS) 1

- - INTERNAL ROUND WIRE CIRCLIP(INDIA 8 NOT SERVICED

PISTONN

- - PISTON(E5):320NM & 150PS B 4 NOT SERVICED

GRADE(MAHLE-IPL)

- - GUDGEON PIN(INDIA PISTONS) 4 NOT SERVICED

2 278903990125 SET PISTON GRADE C(MAHLE-IPL)(W/O RINGS) 1

- - INTERNAL ROUND WIRE CIRCLIP(INDIA 8 NOT SERVICED

24



CHASSIS TYPE :

GROUP :2789550503L.02 ENGINE SERVICEABLE KITS 00

25

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550503L.02 ENGINE SERVICEABLE KITS 00GROUP :

PISTONN

- - PISTON(E5):320NM & 150PS C 4 NOT SERVICED

GRADE(MAHLE-IPL)

- - GUDGEON PIN(INDIA PISTONS) 4 NOT SERVICED

2 278903990129 SET-PISTON ASSY,GRADE A REPAIR-I 1

- - INTERNAL ROUND WIRE CIRCLIP(INDIA 8 NOT SERVICED

PISTONN

- - PISTON(E5):320NM & 150PS A GRADE 4 NOT SERVICED

REPAIR1(MAHLE-IPL)

- - GUDGEON PIN(INDIA PISTONS) 4 NOT SERVICED

2 278903990130 SET-PISTON ASSY,GRADE B REPAIR-I 1

- - INTERNAL ROUND WIRE CIRCLIP(INDIA 8 NOT SERVICED

PISTONN

- - PISTON(E5):320NM & 150PS B GRADE 4 NOT SERVICED

REPAIR1(MAHLE-IPL)

- - GUDGEON PIN(INDIA PISTONS) 4 NOT SERVICED

2 278903990131 SET-PISTON ASSY,GRADE C REPAIR-I 1

- - INTERNAL ROUND WIRE CIRCLIP(INDIA 8 NOT SERVICED

PISTONN

- - PISTON(E5):320NM & 150PS C GRADE 4 NOT SERVICED

REPAIR1(MAHLE-IPL)

- - GUDGEON PIN(INDIA PISTONS) 4 NOT SERVICED

2 278903990132 SET-PISTON ASSY,GRADE A REPAIR-II 1

- - INTERNAL ROUND WIRE CIRCLIP(INDIA 8 NOT SERVICED

PISTONN

- - PISTON(E5):320NM & 150PS A GRADE 4 NOT SERVICED

REPAIR2(MAHLE-IPL)

- - GUDGEON PIN(INDIA PISTONS) 4 NOT SERVICED

26



CHASSIS TYPE :

GROUP :2789550503L.02 ENGINE SERVICEABLE KITS 00

27

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550503L.02 ENGINE SERVICEABLE KITS 00GROUP :

2 278903990133 SET-PISTON ASSY,GRADE B REPAIR-II 1

- - INTERNAL ROUND WIRE CIRCLIP(INDIA 8 NOT SERVICED

PISTONN

- - PISTON(E5):320NM & 150PS B GRADE 4 NOT SERVICED

REPAIR2(MAHLE-IPL)

- - GUDGEON PIN(INDIA PISTONS) 4 NOT SERVICED

4 278903120114 SET THRUST WASHER 2

(UPPER/LOWER)-2.52-BIMETAL

- - THRUST WASHER (UPPER) BIMETAL - 2.52 1 NOT SERVICED

- - THRUST WASHER (LOWER)BIMETAL  -2.52 1 NOT SERVICED

4 278903120115 SET THRUST WASHER (UPPER/LOWER)-2.57- 2

BIMETAL

- - THRUST WASHER (UPPER)BIMETAL   - 2.57 1 NOT SERVICED

- - THRUST WASHER (LOWER)BIMETAL  -2.57 1 NOT SERVICED

4 278903120116 SET THRUST WASHER (UPPER/LOWER)-2.62- 2

BIMETAL

- - THRUST WASHER (UPPER) BIMETAL - 2.62 1 NOT SERVICED

- - THRUST WASHER (LOWER) BIMETAL -2.62 1 NOT SERVICED

4 278903120117 SET THRUST WASHER (UPPER/LOWER)-2.67- 2

BIMETAL

- - THRUST WASHER (LOWER) BIMETAL - 2.67 1 NOT SERVICED

- - THRUST WASHER (UPPER) -BIMETAL - 2.67 1 NOT SERVICED

4 278903120118 SET THRUST WASHER (UPPER/LOWER)-2.72- 2

BIMETAL

- - THRUST WASHER (LOWER) BIMETAL - 2.72 1 NOT SERVICED

- - THRUST WASHER (UPPER) BIMETAL - 2.72 1 NOT SERVICED

4 278903120114 SET THRUST WASHER (UPPER/LOWER)-2.52-BI 2

- - THRUST WASHER (LOWER)FM -2.52 1 NOT SERVICED

28



CHASSIS TYPE :

GROUP :2789550503L.02 ENGINE SERVICEABLE KITS 00

29

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550503L.02 ENGINE SERVICEABLE KITS 00GROUP :

- - THRUST WASHER (UPPER)FM -2.52 1 NOT SERVICED

4 278903120115 SET THRUST WASHER (UPPER/LOWER)-2.57-BI 2

- - THRUST WASHER (LOWER)FM -2.57 1 NOT SERVICED

- - THRUST WASHER (UPPER)FM -2.57 1 NOT SERVICED

4 278903120116 SET THRUST WASHER (UPPER/LOWER)-2.62-BI 2

- - THRUST WASHER (LOWER)FM -2.62 1 NOT SERVICED

- - THRUST WASHER (UPPER)FM -2.62 1 NOT SERVICED

4 278903120117 SET THRUST WASHER (UPPER/LOWER)-2.67-BI 2

- - THRUST WASHER (LOWER)FM -2.67 1 NOT SERVICED

- - THRUST WASHER (UPPER)FM -2.67 1 NOT SERVICED

4 278903120118 SET THRUST WASHER (UPPER/LOWER)-2.72-BI 2

- - THRUST WASHER (LOWER)FM -2.72 1 NOT SERVICED

- - THRUST WASHER (UPPER)FM -2.72 1 NOT SERVICED

5 278903150110 SET-BRG.HALF(UPPER/LOWER)REPAIR I 1

- - BEARING HALF-UPPER-REPAIR 4 NOT SERVICED

I(CON.ROD)BIMETAL N

- - BEARING HALF-LOWER-REPAIR 4 NOT SERVICED

I(CON.ROD)BIMETAL

5 278903150111 SET-BRG.HALF(UPPER/LOWER)REPAIR II 1

- - BEARING HALF-UPPER-REPAIR 4 NOT SERVICED

II(CON.ROD)BIMETAL N

- - BEARING HALF-LOWER-REPAIR 4 NOT SERVICED

II(CON.ROD)BIMETAL

- - BEARING HALF-LOWER-NORMAL 4 NOT SERVICED

I(CON.ROD)BIMETAL

- - BEARING HALF-UPPER-NORMAL 4 NOT SERVICED

I(CON.ROD)BIMETAL N

5 - SET-BRG.HALF(UPPER/LOWER)NORMAL- BIMETAL 1 NOT SERVICED

30



CHASSIS TYPE :

GROUP :2789550503L.02 ENGINE SERVICEABLE KITS 00

31

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550503L.02 ENGINE SERVICEABLE KITS 00GROUP :

- - BEARING HALF-UPPER-NORMAL(CON.ROD) 4 NOT SERVICED

- 278903150142 SET-BRG.HALF(UPPER/LOWER)NORMAL 1

- - BEARING HALF-LOWER-NORMAL(CON.ROD) 4 NOT SERVICED

6 278903120123 SET-M.B.SHELL (UPPER/LOWER) NORMAL 1

- - M.B.SHELL UPPER HALF-NORMAL (OFFER) 5 NOT SERVICED

- - M.B.SHELL LOWER HALF-NORMAL (OFFER) 5 NOT SERVICED

6 278903120125 SET-M.B.SHELL (UPPER/LOWER) REPAIR-I 1

- - M.B.SHELL UPPER HALF-REPAIR I 5 NOT SERVICED

- - M.B.SHELL-LOWER HALF-REPAIR I 5 NOT SERVICED

6 278903120126 SET-M.B.SHELL (UPPER/LOWER) REPAIR-II 1

- - M.B.SHELL UPPER HALF-REPAIR II 5 NOT SERVICED

- - M.B.SHELL-LOWER HALF-REPAIR II 5 NOT SERVICED

6 278903120105 1

SET-M.B.SHELL(UPPER/LOWER)NORMAL(GOETZE)N

- - M.B.SHELL-UPPER HALF-NORNAL(GOETZE) 5 NOT SERVICED

- - M.B.SHELL-LOWER HALF NORMAL(GOETZE) 5 NOT SERVICED

6 278903120107 SET-M.B.SHELL(UPPER/LOWER)-REPAIR 1

I(GOETN

- - M.B.SHELL-UPPER HALF-REPAIR I(GOETZE) 5 NOT SERVICED

- - M.B.SHELL LOWER HALF REPAIR I (GOETZE) 5 NOT SERVICED

6 278903120108 SET-M.B.SHELL(UPPER/LOWER)-REPAIR 1

II(GOEN

- - M.B.SHELL-UPPER HALF-REPAIR-II(GOETZE) 5 NOT SERVICED

- - M.B.SHELL LOWER HALF REPAIR II (GOETZE) 5 NOT SERVICED

6 278903120105 SET-M.B.SHELL(UPPER/LOWER)NORMAL 1

- - M.B.SHELL-UPPER HALF-NORNAL(BIMETAL) 5 NOT SERVICED

- - M.B.SHELL-LOWER HALF NORMAL(BIMETAL) 5 NOT SERVICED

6 278903120107 SET-M.B.SHELL (UPPER/LOWER) REPAIR-I 1

32



CHASSIS TYPE :

GROUP :2789550503L.02 ENGINE SERVICEABLE KITS 00

33

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550503L.02 ENGINE SERVICEABLE KITS 00GROUP :

- - M.B.SHELL-UPPER HALF-REPAIR I(BIMETAL) 5 NOT SERVICED

- - M.B.SHELL LOWER HALF REPAIR I (BIMETAL) 5 NOT SERVICED

6 278903120108 SET-M.B.SHELL (UPPER/LOWER)-REPAIR-II 1

- - M.B.SHELL-UPPER HALF-REPAIR-II(BIMETAL) 5 NOT SERVICED

- - M.B.SHELL LOWER HALF REPAIR II (BIMETAL) 5 NOT SERVICED

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

34



CHASSIS TYPE :

GROUP :2789331505L.01 ENGINE TIMING 00

35

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789331505L.01 ENGINE TIMING 00GROUP :

1 279005103201 HEX BOLT (CAMSHAFT GEAR MTG.) 1

2 279005119201 WASHER (FOR CAMSHAFT GEAR) 1

3 11385606127 CR CSK SCR M6X12 IS7485 SS8451S2-Y 3

4 12301500805 HEX FL NUT AM8 TS17430-8-SS8451S2-Y 1

5 278905113202 STUD (FOR AUTO TENSIONER) 1

6 278905110110 ASSY. AUTO TENSIONER (INA) 1

7 278905118201 FLANGE (CAMSHAFT GEAR) 1

8 279705115403 TIMING GEAR (CAMSHAFT) FRONT 1

9 278905116305 TIMING BELT(GATES) 1

10 279705107801 OIL SEAL (CAMSHAFT) (SKF) 1

13 278905114801 CYLINDRICAL PIN (TENSIONER) 1

14 278905110102 ASSY. TOUCH IDLER 1

15 11071708359 H/FL BOLT M8X35 TS17130-10.9-SS8451S2-YH 1

16 278905110109 IDLER PULLEY ASSEMBLY (INA) 1

17 278905118601 SPACER (TIMING BELT IDLER) 1

18 278905113201 HEX.FL.BOLT (FOR TIMING BELT IDLER) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

36



CHASSIS TYPE :

GROUP :2789550407L.01 FUEL INJECTION 00

37

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550407L.01 FUEL INJECTION 00GROUP :

1 278907140111 ASSY. SET BACK LEAK HOSES 1

2 278907140106 ASSY.FUEL PRESSURE LINE-1 (RAIL TO 1

INJ.)N

3 278907140107 ASSY.FUEL PRESSURE LINE-2 (RAIL TO 1

INJ.)N

4 278907140108 ASSY.FUEL PRESSURE LINE-3 (RAIL TO 1

INJ.)N

5 278907140109 ASSY.FUEL PRESSURE LINE-4 (RAIL TO 1

INJ.)N

6 278907140101 ASSY.FUEL RAIL 1

7 278907140121 HP PIPE (PUMP TO RAIL) 1

8 278907123301 BRACKET-H.P.PUMP (SHEETMETAL) 1

10 278907100101 ASSY.HIGH PRESSURE PUMP (DELPHI) 1

11 278907123801 BRACKET-FIP MTG. 1

12 278907135401 TIMING GEAR (FIP) 1

13 279707106501 NUT (FIP) 1

14 11073708402 H/FL BOLT M8X40 TS17130 10.9SS8451S2-YH 3

15 11343508168 H/FL SCREW M8X16 TS17130-8.8-SS8451S2-Y 4

16 11343708302 H/FL SCR M8X30 TS17130-10.9-SS8451S2-YH 5

18 11343708221 HEX FL SCR. M8X22TS17130 10.9SS8451S2-YH 1

19 - SET-ASSY. HP LINES (OFFER) 1 NOT SERVICED

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

38



CHASSIS TYPE :

GROUP :2789250314L.01 INTAKE MANIFOLD WITH EGR 00

39

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250314L.01 INTAKE MANIFOLD WITH EGR 00GROUP :

1 278818156501 FLANGED CLINCH NUT 2

2 278914110183 ASSY.EGR OUTLET PIPE(IAI) 1

3 278914115310 GASKET (EGR OUTLET PIPE TO EGR COOLER) 1

4 11411406204 CAP SCREW M6X20 IS2269-12.9-SS9400 2

5 11343506203 H/FL SCREW M6X20 TS17130 8.8 SS8451S2-Y 4

6 11343506220 H/FL SCREW M6X22 TS17130 8.8 SS8451S2-Y 5

7 278914105305 GASKET-INTAKE MANIFOLD(SANKAR SEALING) 1

8 278914103817 INTAKE MANIFOLD 1

9 11343508257 H/FL SCREW M8X25 TS17130 8.8 SS8451S2-Y 1

10 278914105312 GASKET(INTAKE ADAPTOR) 1

11 278914600143 ASSY. INATKE ADAPTOR 1

12 11071506551 HEX FL BOLT M6X55 TS17130 8.8 SS8451S2-Y 1

13 11071506250 HEX FL BOLT M6X25 TS17130-8.8-SS8451S2-Y 2

14 278914103818 INTAKE ADAPTOR 1

15 278914105309 GASKET (INTAKE MANIFOLD TO INTAKE 1

ADAPTOR)

16 12301500805 HEX FL NUT AM8 TS17430-8-SS8451S2-Y 9

17 278914110182 ASSY.EGR COOLER MODULE WITH EGR VALVE 1

AND BY PASS

18 278914103311 BRACKET (INTAKE MANIFOLD TO EGR COOLER) 1

19 11343506122 HEX FL SCR M6X12 TS17130-8.8-SS8451S2-Y 2

20 11073708615 H/FL BOLT M8X65 TS17130-10.9SS8451S2-YH 1

21 11073506621 HEX FL BOLT M6X70 TS17130 8.8 SS8451S2-Y 1

22 278914115309 GASKET (EGR INLET PIPE TO EGR VALVE) 3

23 278914110185 ASSY.INLET EGR PIPE (IAI) 1

24 278914115883 HOSE (EGR TO VACCUUM SOLENOID VALVE) 1

25 279014119904 ASSY.VACUUM SOLENOID VALVE(PADMINI) 1

27 278914100127 ASSY. BRACKET (INTAKE MANIFOLD TO EGR 1

40



CHASSIS TYPE :

GROUP :2789250314L.01 INTAKE MANIFOLD WITH EGR 00

41

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250314L.01 INTAKE MANIFOLD WITH EGR 00GROUP :

COOLER)

28 - ASSY. CLAMP HP PIPE 1 NOT SERVICED

28a 278907140125 ASSY. CALMP HP PIPE (LOWER) 1

28b 278907147501 RUBBER GROMMET 1

28C 278907148202 CLAMPING PIECE UPPER 1

29 11345506120 HEX FL SCREW M6X12 TS17070-8.8SS8451S2-Y 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

42



CHASSIS TYPE :

GROUP :2789250314L.02 EXHAUST MANIFOLD WITH TURBOCHARGER 00

43

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250314L.02 EXHAUST MANIFOLD WITH TURBOCHARGER 00GROUP :

1 278914115303 GASKET-EXHAUST MANIFOLD (SANKAR SEAL) 1

2 278914113705 EXHAUST MANIFOLD 1

3 278914110248 HEAT SHIELD REAR (EXHAUST MANIFOLD) 1

4 278914110249 HEAT SHIELD FRONT (EXHAUST MANIFOLD) 1

5 11341506109 HEX FL SCR M6X10 TS17130-8.8-SS8451S2-Y 7

6 278914115311 GASKET (EXHAUST MANIFOLD TO TC INTAKE) 1

7 278914510135 TURBOCHARGER ASSY 1

8 278914113347 TURBOCHARGER HEAT SHIELD 1

9 278914105310 GASKET (AIR INTAKE SCOOP TO 1

TURBOCHARGER)

10 278914103830 TC INTAKE ADAPTOR 1

11 254914116503 SELF LOCKING NUT ( OFFER ) 9

12 11632496054 STUD BM6X18 IS1862 8.8 SS8451S2-Y 3

13 12301500601 HEX FL NUT AM6 TS17430-8-SS8451S2-Y 3

14 278914118801 STUD (TURBOCHARGER) 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

44



CHASSIS TYPE :

GROUP :2789250315R.01 ENGINE ELECTRICALS 00

45

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250315R.01 ENGINE ELECTRICALS 00GROUP :

1 289654608236 WH SUPPORT NEAR REA XENON 2.2L 1

3 11341508209 HEX FL SCR M8X20 TS17130-8.8-SS8451S2-Y 1

4 12525100802 SPRING WASHER B8 IS3063 SS8451S2-Y 4

5 12465000846 BRIGHT WASHER 8.4 IS2016 ST SS8451S2-Y 1

6 289654608237 BRACKET NEAR EGR 1

7 550254608206 SUPPORT BKT FOR E-V LH INTERCONNECTION 1

8 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 3

10 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 1

11 550254604303 SUPPORT BKT FOR ALTERNATOR CABLE 1

12 550254620116 W/H EMS 2.2L E-II 1

14 269915409944 CRANK POS SENS.(CPS)DRG-25375918 DELPHI 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

46



CHASSIS TYPE :

GROUP :2789250315R.02 STARTER MOTOR CHILD PARTS - BOSCH 00

47

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250315R.02 STARTER MOTOR CHILD PARTS - BOSCH 00GROUP :

1A 269915400119 STARTER MOTOR GRD. R74-E35-MICO 1

1 269915103700 DRIVE END SHIELD 1

2 269915108000 COUNTER SUNK SCREW 3

3 269915104400 RETAINER 1

4 269915100102 STOP RING 1

5 269915100103 OVER RUNNING CLUTCH DRIVE 1

6 269915100104 FORK LEVER 1

7 269915100105 BEARING PEDESTAL 1

8 269915107800 SEAL 1

9 269915107700 SEALING RING 1

10 269915100106 SOLONIDE SWITCH 1

11 269915100107 EPICYCLOIDAL GEAR TRAINJ 1

12 269915100108 ARMATURE 1

13 269915100109 STARTOR FRAME 1

14 269915100110 BRUSH HOLDER 1

15 269915100111 COMMUTATOR END SHIELD 1

16 269915108300 SHIM 1

17 269915109200 RETAINER WASHER 1

18 269915100112 CLOSURE CAP 1

19 269915108001 SCREW 2

20 269915108002 HEXAGON SCREW 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

48



CHASSIS TYPE :

GROUP :2789250315R.03 ALTERNATOR CHILD PARTS - LUCAS 00

49

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250315R.03 ALTERNATOR CHILD PARTS - LUCAS 00GROUP :

1A 269915400116 ALTERNATOR INT.FAN-125A-PULL.64-LUCAS 1

1 269915409960 PULLEY 1

2 269915409954 DE BRKT ASSY 1

3 269915409973 DE FAN 1

4 269915409955 ROTOR ASSY 1

5 269915409956 STARTOR WINDING ASSY 1

6 269915409958 SRE BRKT ASSY 1

7 269915409957 RECTIFIER ASSY 1

8 269915409974 REG AND CONNECTOR MOULDING ASSY 1

9 269915409975 BRUSH ASSY 2

10 269915409976 REAR COVER MOULDING 1

11 269915409977 BEARING KIT 1

11.1 - SCREW 4

11.2 - DE BEARING 1

11.3 - RETAINER PLATE 1

11.4 - SPACING COLLAR 1

11.5 - SRE BEARING 1

11.6 - PROTECTIVE DISC 1

12 269915409978 FASTENERS KIT 1

12.1 - NUT (PULLEY) 1

12.2 - THROUGH BOLT 4

12.3 - RUBBER SEAL 1

12.4 - FLANGE NUT 2

12.5 - RECTIFIER / REAR COVER FIXING SCREW 5

12.6 - REGULATOR FIXING SCREW 1

12.7 - BRUSH BOX HOUSING 1

12.8 - POSITIVE TERMINAL SCREW 1

12.9 - INSUL BUSH 1

50



CHASSIS TYPE :

GROUP :2789250315R.03 ALTERNATOR CHILD PARTS - LUCAS 00

51

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250315R.03 ALTERNATOR CHILD PARTS - LUCAS 00GROUP :

12.10 - TERMINAL BUSH 1

12.11 - PLAIN WASHER 1

12.12 - SPRING WASHER 1

12.13 - NUT

12.14 - FLANGE NUT 1

12.15 - SLIDING BUSH 1

12.16 - POSITIVE TERMINAL PLATE 1

12.17 - NUT 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

52



CHASSIS TYPE :

GROUP :2789250316L.01 ENGINE ECU 00

53

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250316L.01 ENGINE ECU 00GROUP :

1 278915200285 ECU LOADED WITH SOFTWARE-XENON S.A E-II 1

- 278915200162 ECU HARDWARE 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

54



CHASSIS TYPE :

GROUP :2789550218L.01 LUBRICATION SYSTEM 00

55

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550218L.01 LUBRICATION SYSTEM 00GROUP :

1 279018173201 PIPE UNION BOLT(OIL FEEDER & BOOST 2

LINE)N

2 16220710142 SEALING WASHER 10X14 IS3175 CU 4

3 278918170119 ASSY.TC OIL FEEDER LINE 1

4 11343506203 H/FL SCREW M6X20 TS17130 8.8 SS8451S2-Y 8

5 278918100101 ASSY.OIL PUMP (SUNDRAM FASTENERS) 1

6 278901107805 OIL SEAL-CRANKSHAFT FRONT(CR SEAL) 1

7 278918105302 GASKET-OIL PUMP 1

8 11635296021 STUD CM8X30 IS1862-8.8-SS8451S2-Y 2

9 278918155302 GASKET-OIL PUMP TO STRAINERN 1

10 278918153801 CAST STRAINER 1

11 279018159901 STRAINER MESH (FOR OIL PUMP STRAINER) 1

12 278918158207 BAFFEL STRAINER 1

13 11343506122 HEX FL SCR M6X12 TS17130-8.8-SS8451S2-Y 3

14 - ASSYEMBLY STRAINER 1 NOT SERVICED

15 12301510801 HEX FL NUT BM8-TS17430-8-SS8451S2-Y 2

16 278918175310 GASKET (TC TO OIL RETURN TUBE) 1

17 11341506184 HEX FL SCR M6X18 TS17130-8.8-SS8451S2-Y 4

18 278918170120 ASSY TUBE TURBO OIL RETURN (SS 1

BRAIDINGS)

19 278918175309 GASKET(ASSY. TC TUBE TO CYL. BLOCK) 1

SHANKAR SEALI

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

56



CHASSIS TYPE :

GROUP :2789550218L.02 LUBRICATION SYSTEM 00

57

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550218L.02 LUBRICATION SYSTEM 00GROUP :

KIT-1 - KIT- ASSY.PISTON COOLING NOZZLE (MICRO 1 NOT SERVICED

SUPREME)

1 254718178001 HEX.COLLAR SCREW 4

2 278918170106 PISTON COOLING NOZZLE (ASSEMBLY) 4

3 278918175302 GASKET-PISTON COOLING NOZZLE 4

4 278918175304 GASKET-OIL FILTER ADAPTOR 1

5 278918133802 ADAPTOR (OIL COOLER/OIL FILTER MTG.) 1

6 16220710240 SEALING WASHER 16X20 IS3175 CU 1

7 11341708259 H/FL SCR M8X25 TS17130-10.9-SS8451S2-YH 3

8 278918170108 ASSY OIL COOLER (POONA SHIMS) 1

9 278918130104 ASSY. OIL FILTER (MAHLE) 1

10 278918133201 ADAPTOR BOLT(OIL COOLER/OIL FILTER 1

MTG.)N

11 265154509919 OIL PRESSURE SWITCH 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

58



CHASSIS TYPE :

GROUP :2789550720L.01 ENGINE COOLING SYSTEM 00

59

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550720L.01 ENGINE COOLING SYSTEM 00GROUP :

1 278950100241 ASSY VENT-TUBE(E5) 1

2 254750104225 HOSE CLAMP (16 DIA.) 1

3 278950109905 VENT ADAPTOR (ON UCL) 1

4 16220710142 SEALING WASHER 10X14 IS3175 CU 1

5 278920125318 GASKET (CYL. HEAD TO COOLANT OUTLET 1

PIPE)

6 14305012271 SPR. BD CLAMP 27DX12W TS17665 SS8451S2-Y 3

7 278920125853 HOSE(EGR COOLER TO COOLANT RETURN PIPE) 1

8 14305012239 SPR. BD CLAMP 23DX12W TS17665 SS8451S2-Y 6

9 278920125846 HOSE-EGR COOLER TO UCL PIPE 1

10 11073506605 HEX FL BOLT M6X60 TS17130 8.8 SS8451S2-Y 2

11 16220710258 SEALING WASHER 16X22 IS3175 CU 2

12 284354209931 TEMP SENSOR 2K2 1% BROWN CONN-ED 2

13 16220710347 SEALING WASHER 22X27 IS3175 CU 2

14 254720128502 SOCKET (HEATER INLET HOSE) 2

15 278920123815 COOLANT OUTLET PIPE 1

16 11341506303 HEX FL SCR M6X30 TS17130-8.8-SS8451S2-Y 3

17 278920125854 HOSE(OIL COOLER TO COOLANT RETURN PIPE) 1

18 278920125804 RUBBER HOSE-CRANKCASE TO OIL COOLER 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

60



CHASSIS TYPE :

GROUP :2789550720L.02 ENGINE COOLING SYSTEM 00

61

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550720L.02 ENGINE COOLING SYSTEM 00GROUP :

1 11343506220 H/FL SCREW M6X22 TS17130 8.8 SS8451S2-Y 2

2 278920120150 ASSY PIPE (COOLANT BYPASS) 1

3 278920125317 GASKET (COOLANT OUTLET TO BYPASS PIPE) 1

4 14305012191 SPR. BD CLAMP 19DX12W TS17665 SS8451S2-Y 1

5 278920125861 HOSE: BY PASS PIPE TO COOLANT ADAPTOR 1

6 14300512241 SPR. BD CLAMP 24DX12W TS17665 SS8451S2-Y 1

7 11341506303 HEX FL SCR M6X30 TS17130-8.8-SS8451S2-Y 3

8 278920123816 COVER-THERMOSTAT HOUSING 1

9 278920125316 GASKET (THERMOSTAT HOUSING) 1

10 278920129905 THERMOSTAT (EURO V)(WESTON THOMSON) 1

11 11073506621 HEX FL BOLT M6X70 TS17130 8.8 SS8451S2-Y 1

12 11343506203 H/FL SCREW M6X20 TS17130 8.8 SS8451S2-Y 6

13 278920100102 ASSY.WATER PUMP (SUNDRAM FASTENERS) 1

14 278920105302 GASKET-WATER PUMP 1

15 14305012328 SPR.BD.CLAMP 32DX12W TS17665 SS8451S2-Y 1

16 278920125862 HOSE: COOLANT RETURN PIPE TO COOLANT 1

ADAPTOR

17 14305012271 SPR. BD CLAMP 27DX12W TS17665 SS8451S2-Y 1

18 278920120153 ASSY. PIPE (EGR COOLER TO BLOCK 1

)SAFARI;E-V

19 11345506103 HEX FL SCR M6X10 TS17070-8.8-SS8451S2-Y 1

20 11343508141 HEX FL SCR M8X14 TS17130 8.8 SS8451S2-Y 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

62



CHASSIS TYPE :

GROUP :2789250321L.01 INTERCOOLER ASSY. 00

63

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250321L.01 INTERCOOLER ASSY. 00GROUP :

1 278914604204 HOSE CLAMP WITH SPRING(DIA 40-60)NORMA 1

2 278914605819 HOSE (TC TO IC INLET PIPE) 1

3 278914604201 NORMACLAMP (WITH SPRING) 7

4 278914600122 ASSEMBLY PIPE(IC INTAKE) 1

5 - ASSY.ISOLATOR(FOR ICINTAKE PIPE) 2 NOT SERVICED

5A 278914607502 ISOLATOR (FOR IC PIPE MTG.) 2

6 11323998215 HEX SCREW M6X25 IS1364P2-8.8-SS8451-8C 4

7 278914605818 HOSE (IC INLET PIPE TO IC) 1

8 11343508168 H/FL SCREW M8X16 TS17130-8.8-SS8451S2-Y 2

9 278914600130 ASSY INTERCOOLER (E-V)XENON-BEHR 1

10 11324504160 HEX SCREW M4X16 IS1364P2-8.8 SS8451S2-Y 1

11 570616109903 T-MAP SENSOR 1

12 11343508168 H/FL SCREW M8X16 TS17130-8.8-SS8451S2-Y 4

13 278914605830 HOSE INTERCOOLER OUTLET 1

14 278914603806 PIPE-INTERCOOLER OUTLET 1

15 278914605848 HOSE IC OUT PIPE TO ASSY. INTAKE ADAPTOR 1

16 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 2

19 278914110297 ASSY. CC CATCON WITH HEAT SHIELD+MTG.BKT 1

20 254914116503 SELF LOCKING NUT 3

21 278914111625 HEAT SHIELD ON CCC 1

22 11323996247 HEX SCREW M6X10 IS1364P2-8.8-SS8451S2-Y 2

24 278914115313 GASKET (TC OUTLET TO DPF) 1

25 278914105820 HOSE (VACUUM LINE TO SOLENOID VALVE) 1

26 278901150144 ASSY ENGINE COVER(PURE LX)-ARIA 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

64



CHASSIS TYPE :

GROUP :2789250321L.02 AIR FILTER ASSY 00

65

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250321L.02 AIR FILTER ASSY 00GROUP :

1 279009130113 ASSY.ISOLATOR (FOR AIR FILTER) 2

2 - RESERVIOR (AIR INTAKE) 1 NOT SERVICED

3 12655000842 WASHER A8.4 IS5370 ST SS8451S2-Y 5

4 11324508301 HEX SCREW M8X30 IS1364P2-8.8-SS8451S2-Y 5

5 278915400111 ASSY SIMAF SENSOR 1

6 14300512900 SPR. BD CLAMP 90DX12W TS17665 SS8451S2-Y 1

7 278909130156 ASSY HOSE AIR FILTER OUTLET 1

8 14305012239 SPR. BD CLAMP 23DX12W TS17665 SS8451S2-Y 2

9 278901175845 BLOW BY HOSE(INTERMEDIATE PIPE TO AIR 1

FILTER HOSE

10 278914604201 NORMACLAMP (WITH SPRING) 1

11 11343508141 HEX FL SCR M8X14 TS17130 8.8 SS8451S2-Y 2

12 278909130162 BRACKET ASSY AIR FILTER(REAR) 1

13 278909130107 ASSY.AIR FILTER 1

14 278909133803 BRACKET-AIR FILTER(FRONT) 1

15 11071508503 HEX FL BOLT M8X50 TS17130-8.8-SS8451S2-Y 1

16 11343508257 H/FL SCREW M8X25 TS17130 8.8 SS8451S2-Y 1

17 278909110126 FUEL PRE-FILTER 1

20 11343506149 H/FL SCREW M6X14 TS17130-8.8-SS8451S2-Y 2

21 - BRACKET-ASSY. AIR INTAKE RESERVOIR 1 NOT SERVICED

22 - INSERT M6 1 NOT SERVICED

23 278909130160 ASSY. AIR INTAKE RESERVOIR 1

24 - ASSY AIR FILTER WITH RESERVOIR 1 NOT SERVICED

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

66



CHASSIS TYPE :

GROUP :2789250321L.03 AIR FILTER 00

67

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250321L.03 AIR FILTER 00GROUP :

1 278909130106 AIR FILTER ELEMENT (MAHLE) 1

2 278909139902 O RING 1

3 254709136904 TUBE 3

4 254709137502 GROMMET 3

5 - SELF TAPPING SCREW 2 NOT SERVICED

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

68



CHASSIS TYPE :

GROUP :2789250322R.01 ENGINE ACCESSORIES & SUSPENSION 00

69

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789250322R.01 ENGINE ACCESSORIES & SUSPENSION 00GROUP :

1 278901156703 BALL HEADED PIN ENGINE COVER MOUNTING 3

2 252322148201 ENGINE NUMBER PLATE 1

3 278922107104 LIFTING HOOK FRONT (Indicruz) 1

4 11480504056 HAMMER DRIVE SCR 4X4.8 IS7519-SS8451S2-Y 3

5 11323999114 HEX SCREW M8X18 IS1364P2-8.8-SS8451-8C 4

6 11343710251 H/FL SCR M10X25 TS17130-10.9SS8451S2-YH 4

7 278922123712 ENGINE MOUNTING ARM-RIGHT 1

8 278922123711 ENGINE MOUNTING ARM-LEFT 1

9 11343710404 H/FL SCR M10X40-TS17130-10.9-SS8451S2-YH 4

10 287044807708 OFFER DRAWING-CLAMP FOR POWER STG. LINE. 3

11 278922100110 ASSY. BKT.(ENGINE COVER LH FR) 1

12 11075508354 HEX FL BOLT M8X35 TS17070-8.8-SS8451S2-Y 2

13 278922200104 ASSY. REAR LIFTING HOOK 1

14 - ASSEMBLY BRACKET (VACUUM SOLENOID VALVE) 1 NOT SERVICED

15 278922200103 ASSY BRACKET REAR(ENGINE COVER MTG.) 1

16 278922200108 ASSY LIFTING HOOK(EURO-5) 1

17 278901150141 ASSY. BRACKET (FOR ENGINE COVER MTG.) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

70



CHASSIS TYPE :

GROUP :2789550523L.01 ENGINE SPECIAL FITMENTS 00

71

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550523L.01 ENGINE SPECIAL FITMENTS 00GROUP :

1 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 3

2 254723117021 PULLEY-6PK (RANE POWER STG.PUMP) 1

3 278923116307 BELT : POWER STEERING PUMP 1

4 11073596027 HEX FL BOLT M8X85 TS17130 8.8 SS8451S2-Y 2

5 278923123716 BRACKET (POWER STG. PUMP) 1

6 11345508254 HEX FL SCREW M8X25 TS17070 8.8SS8451S2-Y 9

7 550246600130 ASSY. P/STG PUMP(90BAR)-RANE (FOR 1

EURO-V)

8 278923116302 BELT: ALTERNATOR & A/C COMPRESSOR 1

9 254723126337 PROTECTIVE CAP (FOR BEARING) 1

10 254723123101 D.G.BALL BEARING(6303-2RS1/C3HTF7){SKF} 1

11 254723127014 ROLLER (AC BELT TENSIONER) 1

12 254723128603 SPACER (BEARING) 1

13 278923128001 TENSIONING SCREW-AC COMPRESSOR 1

14 278923123804 BRACKET ALTERNATOR; A/C COMPRESSOR (QS 1

70)

15 254723123205 SLIDER BOLT 1

16 - ASSY ALT A/C COMP BKT WITH ROLLER 1 NOT SERVICED

17 11341508357 HEX FL SCR M8X35 TS17130-8.8-SS8451S2-Y 2

18 11075508303 HEX FL BOLT M8X30 TS17070 8.8 SS8451S2-Y 2

19 11071708553 H/FL BOLT M8X55 TS17130-10.9-SS8451S2-YH 1

20 287183400182 SCROLL COMPRESSOR (QS70) FIAT SDE ENG 1

21 11073708640 H/FL BOLT M8X80 TS17130 10.9 SS8451S2-YH 4

23 254723126511 SPECIAL NUT (ROLLER) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

72



CHASSIS TYPE :

GROUP :2789450324L.01 ENGINE SUSPENSION 00

73

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789450324L.01 ENGINE SUSPENSION 00GROUP :

1 278922123711 ENGINE MOUNTING ARM-LEFT 1

2 278922123712 ENGINE MOUNTING ARM-RIGHT 1

4 278924100102 ENGINE MOUNT FRONT 2

5 278924200103 ASSY ENGINE MOUNT REAR 4X2 1

- 278922107104 LIFTING HOOK FRONT (Indicruz) 1

- 278922200104 ASSY. REAR LIFTING HOOK 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

74



CHASSIS TYPE :

GROUP :2724061725R.01 ASSY CLUTCH 25

75

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2724061725R.01 ASSY CLUTCH 25GROUP :

1 272425103809 CLUTCH HOUSING 1

2 272425200184 ASSY 240 DIA CL.DISC-LUK(START/STOP 1

NOISE)

3 272425400157 ASSY 240 DIA CL.COVER-LUK INDIA. 1

4 12525100802 SPRING WASHER B8 IS3063 SS8451S2-Y 6

5 11324708181 H/SCREW M8X18 IS1364P2-10.9-SS8451S2-YH 6

6 269954109908 EARTH STRAP. 1

7 272425600179 ASSY. CL.REL. BRG-W/PL. 1

SLEEVE-TEXSPIN(51.6)

8 272425608701 LOCKING WIRE 2

9 - ASSLY CL.RELEASE FORK WITH SPRING RING 1 NOT SERVICED

10 272425605113 CLUTCH RELEASE YOKE 1

11 272425608705 SPRING RING (CLUTCH RELEASE FORK;PIVOT) 1

12 272425606704 BALL PIN(CLUTCH REL.YOKE PIVOT) 1

13 11073510611 H/FL BOLT M10X65 TS17130-8.8-SS8451S2-Y 7

14 11071510923 H/FL BOLT M10X100 TS17130-8.8-SS8451S2-Y 3

15 272425107702 RUBBER BELLOW 1

16 272425108208 BASE PLATE (ON RUBBER BELLOW) 1

17 11343506149 H/FL SCREW M6X14 TS17130-8.8-SS8451S2-Y 2

18 12465001052 BRIGHT WASHER 10.5 IS2016 ST SS8451S2-Y 12

19 12525101001 SPRING WASHER B10 IS3063 SS8451S2-Y 12

20 12052501006 HEX NUT M10 IS1364P3-8-SS8451S2-Y 12

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

76



CHASSIS TYPE :

GROUP :5811015626R.01 GEAR BOX HOUSING 26

77

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.01 GEAR BOX HOUSING 26GROUP :

1 581126000195 GEARBOX ASSY XENON; 4X2; 0.73OD 1

2 12465000846 BRIGHT WASHER 8.4 IS2016 ST SS8451S2-Y 1

3 12525100802 SPRING WASHER B8 IS3063 SS8451S2-Y 1

4 11066808604 HEX BOLT M8X60 IS1364P1-8.8-SS8451S2-Y 1

5 251926257801 DOUBLE LIP OIL SEAL (DRIVE SHAFT) 1

6 12301500805 HEX FL NUT AM8 TS17430-8-SS8451S2-Y 39

6 12301500805 HEX FL NUT AM8 TS17430-8-SS8451S2-Y 39

7 251926108808 STUD 6

8 268426250104 ASSY FRONT COVER (HPDC) 1

8A 13050506121 CYL PIN 5M6X12 IS2393 2

8B - GEAR CASE COVER FRONT(HPDC) 1

8B 268426253801 GEAR CASE COVER FRONT. 1

9 268426255301 GASKET (GEAR CASE COVER FRONT) 1

10 251926308304 SHIM (COUNTER SHAFT) 1 FOR SELECTION

10 251926308306 SHIM (COUNTER SHAFT) 2 FOR SELECTION

10 251926308303 SHIM (COUNTER SHAFT) 2 FOR SELECTION

10 251926308305 SHIM (COUNTER SHAFT) 2 FOR SELECTION

10 251926308302 SHIM (COUNTER SHAFT) 2 FOR SELECTION

11 251926303104 LEADER PART NO TAPER ROLLER BRG 2

12 251926108804 STUD 12

13 268426106701 PIN (GEARBOX HOUSING JOINT) 2

14 268426108204 CAP (SHIFTER SHAFT) 3

15 11343510201 HEX FL SCR M10X20 TS17130-8.8-SS8451S2-Y 1

16 0009970506 SCREW PLUG OIL FILLING 1

17 581126105301 GASKET (BETWEEN FRONT HSG AND REAR HSG) 1

19 581126100102 SUBASSY HOUSING FRONT AND REAR 1

20 581126109902 SHIFTER SHAFT DETENT 3

21 550754549991 REVERSE LIGHT SWITCH FOR 12V/24V. 1

78



CHASSIS TYPE :

GROUP :5811015626R.01 GEAR BOX HOUSING 26

79

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.01 GEAR BOX HOUSING 26GROUP :

22 12465001052 BRIGHT WASHER 10 5 IS2016 ST SS8451S2-Y 1

23 12525101001 SPRING WASHER B10 IS3063 SS8451S2-Y 1

24 11063896057 HEX BOLT M10X60 IS1364P1-8.8-SS8451S2-Y 1

25 581126104801 DOWEL SLEEVE 3

26 266335107207 MAGNETIC DRAIN PLUG (OFFER) 1

27 268426108802 STUD TRANSPORTATION BKT MTG 3

28 251926108806 STUD 11

29 251926108804 STUD 2

30 581126108801 STUD 1

31 581126205301 GASKET 4X2 (BETWEEN REAR HSG AND 1

ADAPTOR HSG)

- 268426200305 ASSY COUPLING FLANGE WITH DUST COVER 1

CONSIST OF FIG 33 AND 34

33 - COUPLING FLANGE 1

34 - DUST PROTECTOR 1

35 266335356501 NUT (PINION) 1

36 257428150101 ASSY BREATHER 1

37 251926108812 STUD 2

- 16220710169 SEALING WASHER 10X16 IS3175 CU 1

- 581126203808 REAR COVER 2WD 1

38 581126200107 ASSY ADAPTOR HSG 2WD 1

39 251926207801 OIL SEAL (MAIN SHAFT) 1

39 251926207801 OIL SEAL (MAIN SHAFT) 1

40 581126705301 GASKET (TOP COVER AND REAR COVER / 1

ADAPTOR HSG)

41 268426200113 ASSY GEAR (SPEEDOMRTER DRIVE) 1

42 550254208216 REVERSE SWITCH CONNECTOR PARKING BRACKET 1

43 251926206701 PLUG (SPEEDO SHAFT) 1

80



CHASSIS TYPE :

GROUP :5811015626R.01 GEAR BOX HOUSING 26

81

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.01 GEAR BOX HOUSING 26GROUP :

44 3212610031 ADAPTER 1

45 250626207804 LEADER PART NO.OIL SEAL 1

46 251926207906 SHAFT (SPEEDOMETER DRIVE ) 1

47 251526200117 ASSY.PINION SPEEDOMETER DRIVE 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

82



CHASSIS TYPE :

GROUP :5811015626R.02 TOP COVER 26

83

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.02 TOP COVER 26GROUP :

1 581126703402 CORE PLUG (ASSY.TOP COVER) 1

2 268426103101 LINEAR BEARING (SELECTOR SHIFTER SHAFT) 1

3 581126708301 WASHER SHIM 2

4 581126709903 CAPTIVE DETENT (SELECTION) 1

5 16081801006 PLUG MC 10X1 IS9645-SS8451S2-Y 1

6 268426516704 SPIRAL PIN (6X28) 2

7 581126706501 PIN CROSSGATE LIMITER 1

8 268426707807 DOUBLE LIP OIL SEAL 1

9 581126707903 SELECTOR SHAFT (SHIFTER ASSEMBLY) 1

10 581126705101 SELECTOR FINGER 1

11 581126705102 SWING BLOCKER 1

12 268426108201 CAP(DETENT PLUG) 1

13 581126703803 TOP COVER 1

14 - REVERSE BLOCKER 1 NOT SERVICED

15 - REVERSE BLOCKER SPRING (SHIFTER 1 NOT SERVICED

ASSEMBLY)

16 - REVERSE BLOCKER SHAFT 1 NOT SERVICED

17 11343508141 HEX FL SCR M8X14 TS17130 8.8 SS8451S2-Y 1

18 - PIN (ASSY OF INHIBITOR) 1 NOT SERVICED

19 581126700105 ASSY TOP COVER 1

20 581126709904 CAPTIVE DETENT (SHIFTER) INA 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

84



CHASSIS TYPE :

GROUP :5811015626R.03 GEAR SHIFTING MECHANISM 26

85

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.03 GEAR SHIFTING MECHANISM 26GROUP :

1 581126513801 SHIFTER FORK 1ST/2ND SPEED 1

2 268426516704 SPIRAL PIN (6X28) 4

3 581126517901 SHIFTER SHAFT 1ST/2ND 1

4 268426516705 SPIRAL PIN (6X24) 3

5 581126515101 SELECTOR HEAD 1ST/2ND 1

6 - ASSY SHAFT AND FORK (1ST/2ND) 1

7 581126513802 SHIFTER FORK 5TH/REV 1

8 581126517903 SHIFTER SHAFT 5TH/REV 1

9 581126515103 SELECTOR HEAD 5TH/REV 1

10 - ASSY SHAFT AND FORK (5TH/REV) 1

11 268426513802 SHIFTER FORK;(3RD/4TH SPEED) 1

12 581126517902 SHIFTER SHAFT 3RD/4TH 1

13 581126515102 SELECTOR HEAD 3RD/4TH 1

14 - ASSY SHAFT AND FORK (3RD/4TH) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

86



CHASSIS TYPE :

GROUP :5811015626R.04 MAIN SHAFT 26

87

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.04 MAIN SHAFT 26GROUP :

1 - ASSY MAIN SHAFT 1 NOT SERVICED

2 0009810512 ROLLER RING 3

3 581126203806 SYNCHRO CONE (3RD/4TH SPEED GEAR) 3

4 268426203118 AXIAL THRUST BRG.WITH THRUST WASHER 1

5 - ASSY ENGAGING GEAR (3RD/4TH) 1 NOT SERVICED

- 581126204606 ENGAGING GEAR (BW) (3RD/4TH SPEED) 1

- 581126209901 ASSY STRUT 3

- 581126204609 SHIFTER SLEEVE (BW) 3RD/4TH 1

6 581126200104 SUB ASSY HELICAL GEAR 3RD SPEED (BW) 1

7 268426203103 NEEDLE CAGE (2ND SPEED) 2

8 268426203407 INNER RING 1

9 268426208601 SPACER (BETN 2ND & 3RD GEAR ) 1

10 581126200103 SUB ASSY HELICAL GEAR (BW) (2ND SPEED 1

2.22 RATIO)

11 581126200106 ASSY SYNCHRO CONE 1ST/2ND SPEED (BW) 2

12 268426204314 SNAP RING(2.05 -0.04 THK) 1 FOR SELECTION

12 268426204313 SNAPRING (1.7 -0.04 THK.) 1 FOR SELECTION

12 268426204305 SNAP RING(1.85 -0.04 THK) 1 FOR SELECTION

12 268426204306 SNAP RING(1.80 -0.04THK) 1 FOR SELECTION

12 268426204303 SNAP RING(1.95 -0.04 thk) 1 FOR SELECTION

12 268426204304 SNAP RING (1.9 -0.04thk) 1 FOR SELECTION

12 268426204324 SNAP RING (2.20 THK.) 1 FOR SELECTION

12 268426204325 SNAP RING (2.15 -0.04 THK) 1 FOR SELECTION

12 268426204302 SNAP RING(2.0 -0.04 thk) 1 FOR SELECTION

12 268426204323 SNAP RING (2.10 THK.) 1 FOR SELECTION

13 - ASSY ENGAGING GEAR(1ST/2ND) 1 NOT SERVICED

- 581126204605 ENGAGING GEAR (1ST/2ND) 1

- 581126209901 ASSY STRUT 3

88



CHASSIS TYPE :

GROUP :5811015626R.04 MAIN SHAFT 26

89

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.04 MAIN SHAFT 26GROUP :

- 581126204608 SHIFTER SLEEVE (BW) (1ST/2ND GEAR) 1

14 581126200134 ASSLY 1ST SPEED GEAR (B/W) 1

15 251526203104 NEEDLE CAGE(2ND/1ST GEAR) (OFFER DRG.) 2

16 268426207915 MAIN SHAFT (SAFARI 4SP CR DI;4X2) 1

17 581126200101 ASSY REVERSE SPEED GEAR 1

18 581126203807 SYNCHRO CONE (5TH/REV SPEED GEAR) 2

19 - ASSY ENGAGING GEAR (O.D/REV) 1 NOT SERVICED

- 581126204607 ENGAGING GEAR (BW) (REV/OD) 1

- 581126209901 ASSY STRUT 3

- 581126204610 SHIFTER SLEEVE (BW) REV/O.D 1

20 268426204336 SNAP RING (REV/OD) 2.20 THK. NVH 1 FOR SELECTION

20 268426204335 SNAP RING (REV/OD) 2.15 THK. NVH 1 FOR SELECTION

20 268426204334 SNAP RING (REV/OD) 2.1 THK. NVH 1 FOR SELECTION

20 268426204333 SNAP RING (REV/OD) 2.05 THK. NVH 1 FOR SELECTION

20 268426204332 SNAP RING (REV/OD) 2.0 THK. NVH 1 FOR SELECTION

20 268426204331 SNAP RING (REV/OD) 1.95 THK NVH 1 FOR SELECTION

20 268426204330 SNAP RING (REV/OD) 1.9 THK. NVH 1 FOR SELECTION

20 268426204329 SNAP RING (REV/OD) 1.85 THK. NVH 1 FOR SELECTION

20 268426204328 SNAP RING (REV/OD) 1.8 THK. NVH 1 FOR SELECTION

20 268426204327 SNAP RING (REV/OD) 1.7 THK. NVH 1 FOR SELECTION

21 268426203110 OFFER DRG.NEEDLE CAGE OD GEAR 2

22 268426208604 SPACER (BETWEEN OD GEAR & TRB) 1

23 581126200115 ASSY OVER DRIVE GEAR (BW) (0.73 RATIO) 1

24 265133403129 OFFER DRG TAPER ROLLER 1

BRG.(30X72X20.75)N

25 15950200305 BALL 3DIA-GRADE 200 IS2898 1

26 581126250101 ASSY DRIVE SHAFT (DMF) 1

27 268426250123 ASSY BEARING TUBE (2.2 DICR ENG) 1

90



CHASSIS TYPE :

GROUP :5811015626R.05 COUNTER AND R.I. SHAFT 26

91

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.05 COUNTER AND R.I. SHAFT 26GROUP :

1 - ASSY COUNTER SHAFT 1 NOT SERVICED

2 251926308601 SPACER (COUNTERSHAFT) 1

3 14550603803 EXT CIRCLIP 38X1.75N IS3075 PT1 SS8400 1

4 268426305423 CONSTANTMESH GEAR (C/SHAFT) 2.05 MODULE 1

5 268426305424 3RD GEAR (COUNTER SHAFT;1.37)2.05 1

MODULEN

6 581126307901 COUNTER SHAFT (FOR REV 4.22 RATIO) 1

7 268426305413 OVER DRIVE GEAR ;C/SHAFT (0.73 RATIO) 1

8 581126350105 SUB ASSY R.I. SHAFT 1

9 14550699011 EXT CIRCLIP 22X1.5 TS17637 1

10 581126358601 SPACER (R.I SHAFT) 1

11 0009810512 BEARING ROLLER CAGE 2

12 581126355401 REVERSE IDLER GEAR(DEEPER REV 4.22RATIO) 1

13 581126357902 REVERSE IDLER GEAR SHAFT 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

92



CHASSIS TYPE :

GROUP :5811015626R.06 GEAR SHIFTING LINKAGE 26

93

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.06 GEAR SHIFTING LINKAGE 26GROUP :

1 268426800290 ASSY GEAR SHIFT KNOB (SPRINT)  SILVER 1

2 12080996053 HEX THIN NUT M10 X 1 1

3 581126800143 ASSY GEAR SHIFT LEVER(W.RUBBER DAMPNER) 1

4 11406706259 CR PAN HD SCREW M6X25 IS7483 SS8451S2-Y 4

5 12465000641 BRIGHT WASHER 6.4 IS2016 ST SS8451S2-Y 4

6 581126808207 CLAMPING PLATE(FOR SEALING ON TUNNEL) 1

7 581126807709 FOAM ON TUNNEL 1

8 581126807708 RUBBER BELLOW (ON TUNNEL) 1

9 581126710108 ASSY EXTN BOX SUPPORT (4X2) 1

12 581126803402 NORGLIDE BUSH 6

13 268426713703 C CLAMP (GSL SIDE) 1

14 581126803401 BUSH 2

15 268426807704 RUBBER BELLOW 1

16 268426803401 BUSH (BALL-SEAT GEAR SHIFT LEVER) 1

17 17051002873 O-RING 28X3 A NITRILE TS16222 1

18 268426806703 PIN (GSL SIDE) 1

19 581126713810 EXTENSION ARM 1

20 268426716702 PIN (EXTENSION ARM BRACKET) 1

21 268426806702 PIN (YOKE SIDE) 1

22 268426708207 RETAINER PLATE 1

23 268426516704 SPIRAL PIN (6X28) 1

24 581126803701 SHIFTING YOKE 1

25 581126806701 PIN 1

26 581126803702 SHIFT LINK YOKE 1

27 268426713702 C CLAMP (YOKE SIDE) 1

28 268426717704 RUBBER BUSH (EXTENSION ARM) 2

29 269626806301 WASHER 2

30 581126719908 SHIFT LINK ROD 1

94



CHASSIS TYPE :

GROUP :5811015626R.06 GEAR SHIFTING LINKAGE 26

95

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5811015626R.06 GEAR SHIFTING LINKAGE 26GROUP :

31 12301500805 HEX FL NUT AM8 TS17430-8-SS8451S2-Y 11

32 12560696017 CURVED SPR WASHER 10 TS17739 SS8451S2-Y 1

33 581126710144 BRACKET ASSY (EXT ARM SUPPORT) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

96



CHASSIS TYPE :

GROUP :2896702829L.01 CONTROLS (FRONT VIEW) 29

97

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2896702829L.01 CONTROLS (FRONT VIEW) 29GROUP :

1 289529100120 MASTER CYLINDER WITH BOTTLE 1

2 289629100118 ASSY. CONTROL MTG BRACKET WELDED(CLUTCH) 1

3 11323998088 HEX SCREW M8X30 1

4 12080800809 HEX THIN NUT M8 IS1364P4-05-SS8451S2-Y 1

5 12085101003 HEX THIN NUT M10X1 IS13724-05-SS8451S2-Y 1

6 269954529955 CLUTCH SWITCH-2NC-MINDARIKA 1

7 289529103402 BUSH (CLUTCH CONTROL) 1

8 12525100802 SPRING WASHER B8 IS3063 SS8451S2-Y 6

9 12052500808 HEX NUT M8 IS1364P3-8-SS8451S2-Y 6

10 289629106301 BUSH (FOR TORSION SPRING) 2

11 289629108702 TORSION SPRING (CLUTCH) 1

12 289629108601 SPACER 1

13 289629107401 RIVET (FOR CLUTCH CONTROL MTG) 1

14 282629103401 PIVOT BUSH 4

15 13155008207 SPLIT PIN 3.2X20 IS549 SS8451S2-Y 1

16 12465001052 BRIGHT WASHER 10.5 IS2016 ST SS8451S2-Y 7

17 289529103402 BUSH (CLUTCH CONTROL) 1

18 257329209901 CLEVIS PIN 1

19 289629100125 ASSY PEDAL LEVER CLUTCH - LHD 1

20 270229107709 RUBBER COVER (PEDAL PLATE) 1

20A 265829107704 RUBBER COVER (BRAKE & CLUTCH PEDAL) 1

22 265129108602 SPACER 2

23 12052701005 HEX NUT M10 IS1364P3-10-SS8451S2-YH 2

24 11066810617 HEX BOLT M10X65 IS1364P1-8.8 SS8451S2-Y 1

25 269929106710 BRAKE PIN 1

26 12140500800 NYLOC NUT M8 IS7002-8-SS8451-8C 1

28 289629108703 RETURN SPRING 1

29 550229100152 ASSY. BRAKE PEDAL LEVER 1

98



CHASSIS TYPE :

GROUP :2896702829L.01 CONTROLS (FRONT VIEW) 29

99

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2896702829L.01 CONTROLS (FRONT VIEW) 29GROUP :

30 270254509934 STOP LIGHT SWITCH 1

31 12080801007 HEX THIN NUT M10 IS1364P4-05-SS8451S2-Y 1

32 270229107704 RUBBER STOPPER (CLUTCH PEDAL) 1

33 11324508203 HEX SCREW M8X20 IS1364P2-8.8-SS8451S2-Y 1

34 12085100805 HEX THIN NUT M8X1 IS13724-05 SS8451S2-Y 1

35 289629106302 BUSH (FOR TORSION SPRING) 1

36 11324508254 HEX SCREW M8X25 IS1364P2-8.8-SS8451S2-Y 1

37 264154500136 DOUBLE CONTACT BRAKE SWITCH 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

100



CHASSIS TYPE :

GROUP :2896702829L.02 CONTROLS (REAR VIEW) 29

101

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2896702829L.02 CONTROLS (REAR VIEW) 29GROUP :

1 550229100145 ASSY.CLUTCH PIPE (4.75 O.D.) 1

2 11073706353 H/FL BOLT M6X35 TS17130 10.9SS8451S2-YH 2

3 287142807703 OFFER DRAWING CLAMP FOR SINGLE 1

BRAKEPIPEN

4 11341508357 HEX FL SCR M8X35 TS17130-8.8-SS8451S2-Y 4

5 288829100149 ASSY CLUTCH SLAVE CYLINDER 1

6 287029100208 HIGH PRESSURE HOSE 1

7 550229104201 CLAMP 1

8 11073706353 H/FL BOLT M6X35 TS17130 10.9SS8451S2-YH 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

102



CHASSIS TYPE :

GROUP :2896702830L.01 ACCELERATOR 30

103

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2896702830L.01 ACCELERATOR 30GROUP :

1 269930100138 ASSY. ACCELERATOR PEDAL COMP 1

2 11075506203 HEX FL BOLT M6X20 TS17070-8.8-SS8451S2-Y 3

3 11066808302 HEX BOLT M8X30 IS1364P1-8.8 SS8451S2-Y 2

4 12525100802 SPRING WASHER B8 IS3063 SS8451S2-Y 2

5 12465000846 BRIGHT WASHER 8.4 IS2016 ST SS8451S2-Y 2

6 289630100101 ASSY BRACKET 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

104



CHASSIS TYPE :

GROUP :2894563131L.01 FRAME 31

105

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894563131L.01 FRAME 31GROUP :

1 289431000107 ASSY FRAME DC 4X2 AIRBAG 2.2L DICOR 1

2 581126710144 BRACKET ASSY (EXT ARM SUPPORT) 1

3 11324510259 HEX SCREW M10X25 IS1364P2-8.8-SS8451S2-Y 4

4 12525101001 SPRING WASHER B10 IS3063 SS8451S2-Y 4

5 12052501006 HEX NUT M10 IS1364P3-8-SS8451S2-Y 4

6 - SPACER (1-THK.) 1 NOT SERVICED

6 - SPACER (4-THK.) 1 NOT SERVICED

6 265831208247 SPACER (3.15 THK.) 1 FOR SELECTION

6 - SPACER (2-THK.) 1 NOT SERVICED

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

106



CHASSIS TYPE :

GROUP :2894563131L.02 FRAME 31

107

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894563131L.02 FRAME 31GROUP :

1 550231700104 RADIATOR TOP COVER ASSY. 1

2 11323999114 HEX SCREW M6X16 IS1364P2-8.8-SS8451S2-Y 2

3 12520698025 SPRING WASHER B5 IS3063 SS8451S2-Y 2

4 12650600841 BRIGHT WASHER 6.4 IS2016 ST SS8451S2-Y 2

5 550231706301 FRONT GUARD-PIGMENTED BLACK 1

6 550231200125 ASSY.NOISE SHEILD MTG.BRACKET 1

6 550231200126 ASSY.NOISE SHEILD MTG.BRACKET 1

7 12655000842 WASHER A8.4 IS5370 ST SS8451S2-Y 8

8 12525100802 SPRING WASHER B8 IS3063 SS8451S2-Y 8

9 11324508181 HEX SCREW M8X18 IS1364P2-8.8-SS8451S2-Y 6

10 550231200130 ASSY.BRACKET (FRONT GUARD MTG.) 2

11 550231200113 ASSY. CROSSMEMBER FRONT 1

12 11341512206 HEX FL SCREW M12X20 TS17130 8.8SS8451-8C 10

13 12301801201 HEX FL NUT AM12 TS17430-8-SS8451S2-Y 10

14 289731200121 ASSY.REAR CROSSMEMBER (FRNT SUSP) 1

15 12525101205 SPRING WASHER B12 IS3063 SS8451S2-Y 6

16 12465001303 BRIGHT WASHER 13 IS2016 ST SS8451S2-Y 6

17 11063996035 HEXBOLT M12X1.5X55IS13726-8.8-SS8451-8C 6

18 550231200106 ASSY. CROSS MEMBER (ENG MTG REAR) 1

19 12655001059 WASHER A10.5 IS5370 ST SS8451S2-Y 12

20 12525101001 SPRING WASHER B10 IS3063 SS8451S2-Y 12

21 11324196147 HEX SCREW M10X35IS1364P2-10.9 SS8451-8CH 8

22 11324510259 HEX SCREW M10X25 IS1364P2-8.8-SS8451S2-Y 4

23 289431200113 ASSY. BRACKET (REAR ENGINE MOUNT 4X2) 1

24 550231505101 TOW HOOK 1

25 288731208201 SPACER PLATE 4

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

108



CHASSIS TYPE :

GROUP :2894693132R.01 FRONT SUSPENSION 32

109

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894693132R.01 FRONT SUSPENSION 32GROUP :

1 265332100136 SUB ASSY. UPPER WISHBONE RH(WITH 1

BUSHES)N

1 265332100137 SUB ASSY. UPPER WISHBONE LH(WITH 1

BUSHES)N

2 289732100112 LOWER WISHBONE ASSY,LH 1

2 289732100111 LOWER WISHBONE ASSY,RH 1

3 289532100127 ASSY. BUMP STOPPER FRONT 2

4 265332107701 RUBBER STOPER (REBOUND) 2

5 289732301601 ASSY. FRONT SHOCK ABSORBER 2

6 12145301210 NYLOC NUT M12X1.5ISO 10512-10SS8451S2-YH 2

7 11063999221 HEXBOLT M12X1.5X65IS13726-8.8-SS8451S2-Y 2

8 265832100134 ASSY.PIVOT BUSH (FRT.SUSP.LOWER LINK) 8

9 270432108301 SHIM 1.6 THK. AR

9 270432108302 SHIM 2.5 THK. AR

9 270432108303 SHIM 3.15 THK. AR

10 12145101601 NYLOC NUT M16X1.5 ISO-10512-8-SS8451S2-Y 4

12 269932103202 MOUNTING PIN (LOWER WISHBONE REAR) 2

13 269932105102 MOUNTING BRACKET (TORSION BAR) 2

14 269932107501 RUBBER CAP (TORSION BAR) 4

15 269932107908 TORSION BAR LH (28 DIA) 1

15 269932107907 TORSION BAR RH (28 DIA) 1

16 12052896001 HEX NUT M12X1.25 IS13722 10 SS8451S2-YH 4

17 269932109204 SPHERICAL WASHER (FRT.SUSP.T/BAR) 2

18 269932109201 SPACER (TORSION BAR) 2

19 269932100179 ASSY. LEVER LH (TORSION BAR FRT. 1

SUSPN.)N

19 269932100178 ASSY. LEVER RH (TORSION BAR FRT. 1

SUSPN.)N

110



CHASSIS TYPE :

GROUP :2894693132R.01 FRONT SUSPENSION 32

111

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894693132R.01 FRONT SUSPENSION 32GROUP :

20 269932103201 ANCHOR BOLT (TORSION BAR) 2

21 270432103202 HEX FLANGE BOLT(FRONT TORSION BAR MTG.) 4

22 12525101205 SPRING WASHER B12 IS3063 SS8451S2-Y 8

25 12465001052 BRIGHT WASHER 10.5 IS2016 ST SS8451S2-Y 4

26 289732100117 ASSY. LOWER BALL JOINT 2

27 12052701005 HEX NUT M10 IS1364P3-10-SS8451S2-YH 4

28 269932103203 MOUNTING PIN (LOWER WISHBONE FRONT) 2

29 11324196082 HEX SCREW M8X35IS1364P2-10.9-SS8451-8CH 8

30 12525100802 SPRING WASHER B8 IS3063 SS8451S2-Y 8

31 265932100114 BALL JOINT ASSY. (UPPER W/B) 2

32 12052700807 HEX NUT M8 IS1364P3-10-SS8451S2-YH 8

33 11064114613 H/BOLT M14X1.5X65 IS13726-10.9SS8451-8CH 4

34 12525101400 SPRING WASHER B14 IS3063 SS8451S2-Y 4

35 269932108308 SHIM 4.00 THK. AR

35 269932108306 SHIM 2.00 THK. AR

35 269932108307 SHIM 3.15 THK. AR

36 11324296061 HX SCR M12X1.5X25IS13725 10.9SS8451S2-YH 4

38 265432109215 WASHER 4

39 269932100184 ASSY.PIVOT BUSH (UPPER WISHBONE) 4

40 265332105102 UPPER WISHBONE LH 1

40 265332105101 UPPER WISHBONE RH 1

41 12052811404 HEX NUT M14X1.5 IS13722-10-SS8451S2-YH 4

43 269932105104 TOP SPINDLE (FRT.SUSPN) 2

45 11461710613 BUT.HDSCR M10X65 ISO7380 12.9SS8451S2-YH 4

46 12465001303 BRIGHT WASHER 13 IS2016 ST SS8451S2-Y 4

47 289632108301 SHIM (CASTOR ADJUSTING) AR

47 269932108309 SHIM (CASTOR ADJUSTMENT) AR

48 12052501006 HEX NUT M10 IS1364P3-8-SS8451S2-Y 2

112



CHASSIS TYPE :

GROUP :2894693132R.01 FRONT SUSPENSION 32

113

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894693132R.01 FRONT SUSPENSION 32GROUP :

49 12525101001 SPRING WASHER B10 IS3063 SS8451S2-Y 10

50 11067112620 H/BOLT M12X1.5X70IS13726 10.9SS8451S2-YH 4

51 12052801204 HEX NUT M12X1.5 IS13722-10-SS8451S2-YH 8

52 270432109201 WASHER 2

53 289732108601 WHEEL STOPPER - RH 1

53 289732108602 WHEEL STOPPER - LH 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

114



CHASSIS TYPE :

GROUP :2894693132R.02 FRONT ANTI ROLL BAR 32

115

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894693132R.02 FRONT ANTI ROLL BAR 32GROUP :

2 269832807703 RUBBER BUSH(FRT.ARB 28 DIA) 2

3 269832800106 ASSY.CLAMP (FRT.ARB.MTG) 2

3 - CLAMP (FRT.ARB.MTG) 2 NOT SERVICED

4 12525101001 SPRING WASHER B10 IS3063 SS8451S2-Y 4

5 11063896197 HEX BOLT M10X50 IS1364P1-8.8-SS8451S2-Y 4

6 289732807702 BUSH ARB MOUNTING 4

7 269632808205 CUP (FRONT ANTIROLL BAR) 4

8 289732103201 WHEEL STOPPER BOLT 2

9 269632808204 CUP (FRONT ANTIROLL BAR) 6

10 - SPACER 4 NOT SERVICED

11 12145201207 NYLOC NUT M12 IS7002-10-SS8451S2-YH 2

12 289732800102 ASSY. LINK FRONT ANTIROLL BAR 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

116



CHASSIS TYPE :

GROUP :2894693132R.03 REAR SUSPENSION 32

117

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894693132R.03 REAR SUSPENSION 32GROUP :

1 289732401601 ASSY. REAR SPRING PARABOLIC (OFFER DRG) 2

2 265432504205 "U"CLAMP.(REAR SPRG.) 4

3 265432500101 ASSY REAR AXLE STOPPER 2

4 12145101601 NYLOC NUT M16X1.5 ISO-10512-8-SS8451S2-Y 10

5 265432409206 WASHER.(REAR SPRG.BKT.FRONT) 2

6 269832406703 SPRING PIN 6

7 269832400143 ASSY. GUIDE PLATE - LH (REAR SPRING) 1

7 269832400144 ASSY. GUIDE PLATE - RH (REAR SPRING) 1

8 12525101205 SPRING WASHER B12 IS3063 SS8451S2-Y 8

9 12052801204 HEX NUT M12X1.5 IS13722-10-SS8451S2-YH 8

10 12085101208 HEX THIN NUT M12X1.5 IS13724-05 8

SS8451S2-Y

11 265432400116 ASSY.SHACKLE.(REAR SPRG.) 4

12 265432400115 ASSY.RUBBER BUSHING. 2

13 289732601601 ASSY. REAR SHOCK ABSORBER 2

14 269832608204 WASHER 8

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

118



CHASSIS TYPE :

GROUP :2894693132R.04 CHILD PARTS OF REAR LEAF SPRING 32

119

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894693132R.04 CHILD PARTS OF REAR LEAF SPRING 32GROUP :

1A 289732401601 ASSY. REAR SPRING PARABOLIC (OFFER DRG) 2

1 289732407126 FIRST LEAF 2

2 289732407127 SECOND LEAF 2

3 289732407128 THIRD LEAF 2

4 11084110614 CENTRE BOLT M10X65X9-IS9484-10.9 SS9400 2

5 289632400102 ASSY. RUBBER BUSHING(PIVOT END) 2

6 265432404218 CLAMP 1

7 289732404209 CLAMP 2

8 12052201002 HEX NUT M10 1

9 13300508183 SNAP HD RIVET 8X18 IS2155 SS8400 4

10 265432407710 TIP INSERT 2

11 269832407701 TIP INSERT 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

120



CHASSIS TYPE :

GROUP :2894453133R.01 FRONT AXLE 33

121

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894453133R.01 FRONT AXLE 33GROUP :

1A 289433000110 ASSY. FRT. AXLE HUB & DISC SCRUB ABS-RH 1

1A 289433000111 ASSY. FRT.AXLE HUB & DISC SCRUB ABS-LH 1

1 266135306504 HEX NUT (TAIL PINION COUPLING FLANGE) 2

2 287033408603 SPACER 2

3 287033403103 TAPERED ROLLER BEARING(HUB UNIT) 2

4 - SUB ASSY HUB WITH BOLT 1 NOT SERVICED

CONSIST OF FOLLOWING 4 PARTS

- 287033403705 WHEEL HUB (FRONT) - 4X2 1

- 287033403103 TAPERED ROLLER BEARING(HUB UNIT) 1

- 14580607501 INTERNAL CIRCLIP 75X2.5N IS3075P2 SS8400 1

- 287040106701 WHEEL BOLT-4X2 5

5 11324810309 HEX SCR M10X1X30 IS13725 10.9SS8451S2-YH 10

6 287042103707 BRAKE DISC-4X2-VENTILATED 2

7 287042105403 TONER RING (FRONT) 4X2. 2

8 11343506084 H/FL SCREW M6X8 TS17130-8.8-SS8451S2-Y 6

9 289442108201 COVER (BRAKE DISC)RH 1

9 289442108202 COVER (BRAKE DISC)LH 1

10 289733205101 STUB AXLE - RH - 4X2 ABS ONLY. 1

10 289733205102 STUB AXLE - LH - 4X2 ABS ONLY. 1

11 289733805102 TIE ROD ARM-LH 1

11 289733805101 TIE ROD ARM-RH 1

12 289733208201 LOCK PLATE 2

13 265433803209 BOLT (STEERING ARM MOUNTING) 4

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

122



CHASSIS TYPE :

GROUP :2663014035R.01 REAR AXLE 35

123

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2663014035R.01 REAR AXLE 35GROUP :

A1 266335000368 ASSY DANA RA 4.1;LSD;W/ABS;1560 1

TRACK;W/COUPLING

1 269942303702 BRAKE DRUM 2

2 269940106502 WHEEL NUT 2

4 266335707915 AXLE SHAFT 2

5 266335103205 WHEEL BOLT 10

6 266335103204 RETAINER BOLT 12

7 266335707101 OIL SEAL RETAINER 2

8 266335707709 OIL SEAL 2

9 266335703107 BEARING ASSLY - TAPERED ROLLER 2

10 266335703108 WHEEL BEARING RETAINER 2

11 271942305401 TONER RING 2

12 266335356502 PINION NUT 1

13 266335308609 FLAT WASHER 1

14 266335305005 COMPANION FLANGE ASSLY 1

15 266335305005 COMPANION FLANGE 1

16 266335308203 SEAL DEFLECTOR 1

17 266733557801 PINION OILSEAL 1

18 266733358202 OIL SLINGER 1

19 266335303105 BEARING CUP 1

20 266335303105 BEARING CONE 1

21 266433159904 ADAPTER (FOR BREATHER) 1

22 266335308601 COLLAPSIBLE SPACER 1

23 266335303104 BEARING CUP 1

24 266335303104 BEARING CONE 1

25 266335308306 SHIMS AR

25 266335308305 SHIMS AR

26 266335308301 SHIMS AR

124



CHASSIS TYPE :

GROUP :2663014035R.01 REAR AXLE 35

125

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2663014035R.01 REAR AXLE 35GROUP :

26 266335308302 SHIMS AR

26 266335308303 SHIMS AR

26 266335308304 SHIMS AR

27 266335300171 GEAR AND PINION ASSLY 4.1 (41/10) 1

52 266335300133 DIFF CASE ASSLY - LSD (3.92 AND ABOVE) 1

29 266335305110 DIFF CASE - LSD (3.92 AND ABOVE) 1

30 266335305452 DIFF GEAR - LSD 2

31 266335307102 PLATE DIFF DISHED 2

32 266335305426 DIFF PINION 2

33 266335319276 THRUST WASHER-DIFFPINION 2

34 266335305427 DIFF SHAFT 1

35 266335703106 BEARING CUP 2

36 266335703106 BEARING CONE 2

37 266335305105 ROLL PIN 1

38 266335308001 DRIVE GEAR SCREW 10

39 266335103206 HEX BOLT 4

40 266335108204 CARRIER COVER 1

41 266335108001 FLANGE HEAD SCREW 10

42 266335108209 TAGRATIO4.1 1

43 266733107201 FILLER PLUG - 43180 1

44 266733107202 DRAIN PLUG - 43181 1

45 285035606502 HEX NUT 24

46 266335100204 BEAM ASSLY 1

47 266335307104 PLATE DIFF PRESSURE - LSD 8

48 266335307106 DISC DIFFCLUTCH-LSD 8

49 266335307107 RETAINER DIFFCLUTCH-LSD 4

50 - BRACKET ( DIFFERTIAL MTG BRACKET ) 1 NOT SERVICED

53 266335319275 DIFF. GEARTHRUST WASHER 1

126



CHASSIS TYPE :

GROUP :2663014035R.01 REAR AXLE 35

127

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2663014035R.01 REAR AXLE 35GROUP :

- 257433150102 ASSY FILTER BREATHER 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

128



CHASSIS TYPE :

GROUP :2894573140R.01 WHEELS AND TYRES 40

129

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573140R.01 WHEELS AND TYRES 40GROUP :

1 289640100201 ASSY.WHEEL CAP 4X2 (ALLOY WHEEL RIM) 4

2 269940106501 DOMED WHEEL NUT 20

3 - VALVE TR 414 FOR TUBELESS 5 NOT SERVICED

TYRE-BRIDGESTON

4 271940100114 ASSY ALLOY WHEEL RIM 6.5JX16" 5

5 - TUBELESS TYRE PC 235/70 R16 5 NOT SERVICED

6 12525101001 SPRING WASHER B10 IS3063 SS8451S2-Y 2

7 270440100154 ASSY WHEEL RIM 6.5JX16" 1

8 289740307701 SPARE WHEEL MTG. BRACKET - RUBBER STRIP. 2

9 289740300201 ASSY.SPARE WHEEL CARRIER- CHAIN TYPE 1

10 289740309901 HEX SCREW M10X1.25X25 IS:13725 8.8 2

SS:8451 - 8C

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

130



CHASSIS TYPE :

GROUP :2894523141L.01A PROPELLER SHAFT 41

131

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894523141L.01A PROPELLER SHAFT 41GROUP :

1 269841100101 U.J.KIT ASSY. 3

2 269841118204 SLINGER(DANA-232773) 1

3 269841110116 CENTER BEARING 1

BRACKET(DANA-INSKU-100116-1)

4 269841113101 CENTER BEARING (DANA-580926) 1

5 282641117701 C.B.RUBBER (DANA-EPDM,57 SHORE-A) 1

6 269841118202 SEAL (DANA-232769) 2

7 269841118201 RETAINER(DANA-232770) 2

8 269841119901 SPACER (DANA-INSKU-100010) 1

9 - ASSY.PROPELLER SHAFT FRONT 4X2 1 NOT SERVICED

10 265441100113 SLIP YOKE ASSY(DANA-2-3-14551X) 2

11 269941109901 BEARING STRAP (DANA PT.NO.(2-70-59) 4

12 289441100108 PROP.SHAFT 31WB 4X2 WITH SALISABRAY AXLE 1

13 - ASSY.PROPELLER SHAFT REAR 4X2 1 NOT SERVICED

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

132



CHASSIS TYPE :

GROUP :2894643142L.01 TWIN POT CALIPER 42

133

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894643142L.01 TWIN POT CALIPER 42GROUP :

1 289642100106 ASSY.TWIN POT CALIPER - (LH) 1

1 289642100107 ASSY.TWIN POT CALIPER - (RH) 1

KIT-1 289542100107 MAJOR KIT FOR CALIPER 2

1 - BOOT PISTON 2

2 - PISTON MACHINING 2

4 - SEAL RING 2

5 - EXCLUDER GUIDE ROD 2

7 - DUST CAP 1

- - GASKET 1

- - GREASE SACHET 1

KIT-2 289542100108 MINOR KIT FOR CALIPER 2

1 - BOOT PISTON 2

4 - SEAL RING 2

5 - EXCLUDER GUIDE ROD 2

7 - DUST CAP 1

- - GREASE SACHET 1

- - GASKET 1

KIT-3 289642980101 KIT SLIDING PIN 2

5 - EXCLUDER GUIDE ROD 2

6 - PIN BOLT 2

7 - DUST CAP 1

10 - SLINDING PIN -PLAIN 1

11 - SLINDING PIN -BUSHED 1

- - GREASE SACHET 1

KIT-4 287042100122 KIT BLEED SCREW 2

7 - DUST CAP 1

13 - BLEED SCREW 1

KIT-5 287042100120 KIT PAD ASSEMBLY ( WITH SHIM) 1

134



CHASSIS TYPE :

GROUP :2894643142L.01 TWIN POT CALIPER 42

135

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894643142L.01 TWIN POT CALIPER 42GROUP :

8 - PAD.SHIM & INDICATOR ASSY. 2

9 - PAD & SHIM ASSY 2

12 - SPRING 4

- - PACKING BOX 1

- - FITTING INSTRUCTION 1

- - LABEL 1

KIT-6 289642980102 KIT-CARRIER ASSY 2

3 - CARRIER MACHINING 1

5 - EXCLUDER GUIDE ROD 2

6 - PIN BOLT 2

10 - SLINDING PIN -PLAIN 1

11 - SLINDING PIN -BUSHED 1

12 - SPRING 4

- - GREASE SACHET 1

12 287042104301 ANTI RATTLE CLIP 4

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

136



CHASSIS TYPE :

GROUP :2894643142L.02 PARKING BRAKE 42

137

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894643142L.02 PARKING BRAKE 42GROUP :

1A 269942700110 ASSY PARKING BRAKE LEVER COMPLETE 1

1 265842700138 ASSY.PAWL ROD 1

2 289642706302 COVER(HAND BRAKE LEVER)THAILAND BEIGE 1

BR35

3 265842700101 ASSY.LEVER (PARKING BRAKE) 1

4 11323996026 HEX SCREW M8X22 IS1364P2-8.8-SS8451S2-Y 2

5 12520698025 SPRING WASHER B8 IS3063 SS8451-8C 7

6 12460500841 BRIGHT WASHER 8.4 IS2016 ST SS8451-8C 3

7 265842707101 RATCHET 1

8 12102096027 CASTLE NUT M12X1.5 TS17410S-8-SS8451-8C 1

9 265842709902 PAWL 1

10 13150605126 SPLIT PIN 1.6X12 IS549 SS8451-8C 1

11 265442706702 CLEVIS PIN. 1

12 11341508225 HEX FL SCREW M8X22 TS17130 8.8 SS8451-8C 4

13 289642700101 ASSY. BRACKET (PARKINF BRAKE LEVER 1

MTG.)N

14 12460500433 BRIGHT WASHER 4.3 IS2016 ST SS8451S2-Y 2

16 11323996875 HEX SCREW M4X12 IS1364P2-8.8-SS8451-8C 2

17 265142804201 HOLDER BRAKE HOSE 1

19 289642700118 ASSY. PARKING BRAKE CABLE - FRONT 1

20 265842708202 LINK 1

22 265142709907 SPHERICAL NUT 1

23 12080800809 HEX THIN NUT M8 IS1364P4-05-SS8451S2-Y 1

24 265842706701 CLEVIS PIN 1

25 13150606165 SPLIT PIN 2X16 IS549 SS8451S2-Y 1

26 265142708601 SPACER 1

27 265842703201 BOLT (HAND BRAKE LEVER) 1

28 12465001303 BRIGHT WASHER 13 IS2016 ST SS8451S2-Y 1

138



CHASSIS TYPE :

GROUP :2894643142L.02 PARKING BRAKE 42

139

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894643142L.02 PARKING BRAKE 42GROUP :

29 13150608257 SPLIT PIN 3.2X25 IS549 SS8451S2-Y 1

30 289642700155 ASSY.CLIP 1

31 289642700108 ASSY. PARKING BRAKE CABLE REAR - RH 1

32 289642700109 ASSY. PARKING BRAKE CABLE REAR - LH 1

33 265142704301 CLIP 2

34 265842708701 HELICAL COMPRESSION SPRING 1

35 265442708601 SPRING GUIDE. 1

37 265842708301 SHIM 1

38 265842700147 ASSY BRACKET 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

140



CHASSIS TYPE :

GROUP :5502563142R.01A REAR BRAKE ASSY 42

141

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563142R.01A REAR BRAKE ASSY 42GROUP :

1A 289542300123 ASSY. REAR BRAKE LH (BIL) 1 CONSISTS OF 44

RIVETS

1A 289542300124 ASSY. REAR BRAKE RH (BIL) 1

- 265442300159 KIT LINING SET 2

- 271942300120 0.8 OVERSIZE REPAIRE KIT 2

- 271942300123 STANDARD REPAIRE KIT 2

KIT-4 282642300113 KIT SHOE HOLD DOWN 2 NOT SERVICEABLE

KIT-5 289542300115 KIT W/C ASSY-MAJOR DIA25.4 2 NOT SERVICEABLE

29 - SPRING BI29666725 2

26 - PLUNGER ASSY. 4

KIT-6 289542300117 KIT W/C ASSY-MINOR DIA25.4 2

KIT-7 551142300101 KIT BLEED SCREW 2

KIT-8 551142300103 KIT LINED SHOE 2

KIT-9 551142300115 KIT SCREW AND WASHER 2

KIT-10 551142300116 KIT LEVER ASSY-LH 2

KIT-11 551142300117 KIT LEVER ASSY-RH 2

KIT-12 551142300118 KIT LEVER PAWL-LH 2

KIT-13 551142300122 KIT LEVER PAWL-RH 2

1 282642300109 BACK PLATE ASSY 1

1 282642300110 BACK PLATE ASSY RH 1

7 282642308702 SPRING CYLINDER END 2 NOT SERVICEABLE

8 282642308701 SPRING ABUTMENT END 2 NOT SERVICEABLE

14 - PIN-HAND BRAKE LEVER 29193559 2 NOT SERVICEABLE

15 - SPRING PLATE 64273633 2

16 - RETAINING PLATE 29193560 2 NOT SERVICEABLE

19 282342308705 SPRING AUTO ADJUSTER LEVER 29192689 4 NOT SERVICEABLE

20 - PIN 29193349 2 NOT SERVICEABLE

21 - WASHER 4 NOT SERVICEABLE

142



CHASSIS TYPE :

GROUP :5502563142R.01A REAR BRAKE ASSY 42

143

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563142R.01A REAR BRAKE ASSY 42GROUP :

21 - WASHER 4

22 - WASHER 29140108 4

30 289542309904 WHEEL CYLINDER ASSY 2

34 - ADAPTER 29464898 2 NOT SERVICED

35 282342309903 GROMMET - LINING INSPECTION 29191775 2

36 282342309904 GROMMET - COLLAPSING HOLE 29191883 2

37 282642300103 PUSH ROD ASSY LH 1

37 282642300104 PUSH ROD ASSY RH 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

144



CHASSIS TYPE :

GROUP :5502563143L.01 HYDRAULIC BRAKE LINES 42

145

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563143L.01 HYDRAULIC BRAKE LINES 42GROUP :

1 550243800102 ASSY.BRAKE TUBE 1

2 550243800101 ASSY.BRAKE TUBE 1

3 265442809201 GASKET BI NO.64474627 2

3 16220710142 SEALING WASHER 10X14 IS3175 CU 2

4 265442806801 UNION BOLT 2

5 289742800101 ASSY.BRAKE HOSE FRONT (PARTY DRG.) 2

9 550243800124 ASSY.BRAKE TUBE MODUL.PORT C TO FR RH 1

10 550243800103 ASSY.BRAKE PIPE MODULATOR PORT D TO FR 1

LH

11 550243500105 ASSY VACUUM HOSE 1

12 550243800126 ASSY BRAKE TUBE MODUL.PORT A TO RR LH 1

13 265142806804 ADAPTER 2

14 - COUPLING NUT 6 NOT SERVICED

15 550243800140 ASSY BRAKE HOSE(REAR) 2

16 289643800149 ASSY.BRAKE PIPE REAR LH 1

17 550243800128 BRAKE PIPE ASSY;MV TO REAR LM TO REAR;RH 1

19 289643800148 ASSY.BRAKE PIPE REAR RH 1

20 550243800125 ASSY BRAKE PIPE MODULATOR PORT B TO 1

REAR RH

21 289543700120 HYDRAULIC MODULATOR;ABS 1

22 550243800127 ASSY.BRAKE PIPE MODUL.PORT A LM TO RR LH 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

146



CHASSIS TYPE :

GROUP :5502563143L.02 CLAMPS 42

147

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563143L.02 CLAMPS 42GROUP :

1 289443807701 COVER ( XENON ABS MTG ) 1

2 550247604201 PIPE CLAMP FOR DIA 4.8;4.8&16 8

3 287142807712 CLAMP (FOR 2-BRAKE PIPES) 2

4 - CLAMP 2 NOT SERVICED

5 289443803321 BRACKET SENSOR CABLE ASSEMBLY 1

6 289443800136 ASSEMBLY SENSOR CABLE BRACKET LH 1

6 289443800137 ASSEMBLY SENSOR CABLE BRACKET RH 1

7 289443803318 BRACKET ( STUB AXLE MTG ) 1

8 289443803315 BRACKET (SENSOR CABLE MTG.ON REAR AXLE) 1

9 287142807711 CLAMP (FOR SINGLE BRAKE PIPE) 4

10 269942807707 CLAMP (PIPE 4.75X4.75X4.75X4.75X4.75) 1

11 284242807704 SEPERATOR FOR TWO PIPELINES 8

12 289643700102 ASSY.BRACKET(ABS 8.1 ECU MTG.BRACKET) 1

13 287142807709 CLAMP (FOR 3-BRAKE PIPES) 2

14 282383500102 ASSY.CLAMP FOR HEATER HOSE 1

15 287042807702 ABS ECU DAMPER 3 1

16 - ISOLATOR (FOR AIR FILTER) 2 NOT SERVICED

18 289443803380 SENSOR CABLE BRACKET AT REAR RH 1

19 14300512217 SPR. BD CLAMP 21DX12W TS17665 SS8451S2-Y 2

20 0004280073J CLAMPING PLATE 8

21 550243800139 ASS.BRAKE PIPE MTG.BKT.ON FIREWALL 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

148



CHASSIS TYPE :

GROUP :5502563143L.03 ASSY BOOSTER WITH MC CHILD PARTS 42

149

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563143L.03 ASSY BOOSTER WITH MC CHILD PARTS 42GROUP :

1 550243500101 ASSY.TANDEM BOOSTER WITH TMC;BOTTLE 1

2 550243990103 KIT-M/C W/O RESERVOIR,SERVICE 1

3 550243990114 KIT-REPAIR O-RING(SERVICE) 1

4 550243990105 KIT-BOOSTER ASSY,SERVICE 1

5 288743100112 KIT SERVO ASSY 1

5A - FILTER-EXTERNAL 1

5B - FILTER-CAP 1

5C - EXCLUDER 1

5D - GASKET 1

6 270243100153 KIT - NON RETURN VALVE 1

6B - NON RETURN VALVE ASSY. 1

6A - GROMMET 1

9 288743100136 KIT RESERVOIR ASSY (BI) 1

8 288743100135 KIT FILLER CAP ASSY (DOT 4) (BI) 1

8A - FILTER B.I.NO. 1

8B - FILLER CAP 1

10 550243990101 KIT-M/C ASSY WITH RESERVOIR,SERVICE 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

150



CHASSIS TYPE :

GROUP :5502643146L.01 POWER STG PIPE LINES 46

151

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502643146L.01 POWER STG PIPE LINES 46GROUP :

1 14300512233 SPRING BAND CLAMP 23DX12W TS17665 2

2 279018174201 SEPERATOR CLAMP (FOR OIL COOLER HOSES) 3

3 550246805801 RUBBER HOSE (RETURN LINE) 1

4 550246800129 ASSY.HIGH PRESSURE LINE 1

5 550246800128 ASSY. SUCTION LINE (LHD) 1

6 262542904201 CLAMP 12DIA.X15DIA. 1

7 11324508203 HEX SCREW M8X20 IS1364P2-8.8-SS8451S2-Y 2

8 262542904201 CLAMP 12DIA.X15DIA. 1

9 269644806801 SOCKET 1

10 550246608501 HOSE ADAPTOR (FOR STEERING RETURN LINE) 1

11 269944806806 PIPE UNION BOLT (HIGH PRESSURE LINE) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

152



CHASSIS TYPE :

GROUP :5502643146L.02 ASSY STEERING COLUMN 46

153

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502643146L.02 ASSY STEERING COLUMN 46GROUP :

1 550246200203 ASSY. COLLAPSIBLE STG. COLUMN COMPLETE 1

(XENON AIR

2 - ASSY UPPER COLUMN WITH SOLID SHAFT 1 NOT SERVICED

3 - ASSY LOWER SHAFT (TELESCOPIC) 1 NOT SERVICED

4 12585000840 TAB WASHER 8.4 TS17730 SS8451S2-Y 2

5 11324508203 HEX SCREW M8X20 IS1364P2-8.8-SS8451S2-Y 11

6 12525100802 SPRING WASHER B8 IS3063 SS8451S2-Y 13

7 12465000846 BRIGHT WASHER 8.4 IS2016 ST SS8451S2-Y 13

8 11324508351 HEX SCREW M8X35 IS1364P2-8.8-SS8451S2-Y 2

9 - ASSY. SPHERICAL BUSH & BRACKET 1 NOT SERVICED

(STEERING SPINDLE SUPPORT)

10 282646207701 RUBBER BELLOW 1

11 266046208204 BRACKET 2

12 289446200101 ASSY SPHERICAL SUPPORT FOR STG COLUMN 1

13 266046208309 SHIM (0.5 THK) 4

14 12465000846 BRIGHT WASHER 8.4 IS2016 ST SS8451S2-Y 4

15 11323996026 HEX SCREW M8X22 IS1364P2-8.8-SS8451S2-Y 4

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

154



CHASSIS TYPE :

GROUP :5502643146L.03 STEERING LINKAGES AND GEARBOX 46

155

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502643146L.03 STEERING LINKAGES AND GEARBOX 46GROUP :

1 269946000123 ASSY.POWER STG.GEAR BOX 1

2 12145001208 NYLOC NUT M12 IS7002-8-SS8451S2-Y 5

3 12465001303 BRIGHT WASHER 13 IS2016 ST SS8451S2-Y 5

4 11067012684 HEX BOLT M12X120IS1364P1 10.9SS8451S2-YH 3

5 11064010699 HEX BOLT M10X110 IS1364P1-10.9SS8451-8CH 1

6 12465001052 BRIGHT WASHER 10 5 IS2016 ST SS8451S2-Y 2

7 12145001003 NYLOC NUT M10 IS7002-8-SS8451S2-Y 2

8 550246306005 PITMAN ARM (LHD) 1

9 550246600211 ASSY.TIE ROD 2

10 550246600212 ASSY. CENTER LINK - LHD 1

11 12102296026 THIN CASTLE NUT M16X1.5 TS17412SS8451-8C 1

12 12525101604 SPRING WASHER B16 IS3063 SS8451S2-Y 1

13 289646309201 WASHER IDLER ARM 1

14 289646303402 NORGLIDE BEARING 2

- 550246300115 ASSY. IDLER ARM WITH FORGED MTG BKT(LHD) 1

17 11063896618 HEX BOLT M12X110 IS1364P1-8.8-SS8451S2-Y 2

18 - IDLER ARM MTG. BKT LHD (FORGED) 1 NOT SERVICED

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

156



CHASSIS TYPE :

GROUP :5502643146L.04 KIT FOR POWER STEERING RESERVOIR 46

157

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502643146L.04 KIT FOR POWER STEERING RESERVOIR 46GROUP :

7 269946600201 ASSY.POWER STG.RESERVOIR COMP 1

7A 270246600133 PLASTIC RESERVIOR ASSY.(RANE-TRW) 1

7B 270246608213 MOUNTING STRAP (FOR RANE TRW RESRERVOIR) 1

KIT-1 550246600225 COVER ASSEMBLY FOR POWER STEERING 1

RESERVOIR

1 - BREATHER CAP (GOLDEN YELLOW) 1

2 - BREATHER RUBBER 2

3 - YELLO CAP (GOLDEN YELLOW) 1

4 - COVER BAFFLE 1

5 - O RING 1

6 - COVER TIE STRAP 1

KIT-2 550246600223 SHELL ASSEMBLY 1

1 - STRAINER 1

2 - SHELL SUB ASSEMBLY 1

3 - STICKER (OIL LEVEL) 1

4 - STICKER (LOGO) 1

5 - PROTECTOR CAP INLET 1

6 - PROTECTOR CAP OUTLET 1

KIT-3 550246600226 BRACKET ASSEMBLY FOR POWER STEERING 1

RESERVOIR

1 - MOUNTING BRACKET 1

2 - SCREW 1

3 - SPRING WASHER 1

4 - WASHER 1

5 - NUT 1

KIT-4 550246600222 FILLTER ASSEMBLY FOR POWER STEERING 1

RESERVOIR

1 - SCREW 1

158



CHASSIS TYPE :

GROUP :5502643146L.04 KIT FOR POWER STEERING RESERVOIR 46

159

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502643146L.04 KIT FOR POWER STEERING RESERVOIR 46GROUP :

2 - FLAT WASHER 1

3 - SPRING 1

4 - VALVE SEAT 1

5 - FILTER 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

160



CHASSIS TYPE :

GROUP :5502643146L.05 P.S. GEAR BOX CHILD PARTS 46

161

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502643146L.05 P.S. GEAR BOX CHILD PARTS 46GROUP :

1A 269946000123 ASSY.POWER STG.GEAR BOX 1

1 265846600132 INPUT SHAFT SEAL KIT RANE NO.69 14 32 00 1

2 265846603101 NEEDLE BEARING RANE NO.69 01 19 01 1

3 265846600133 SHIM SET-RACE BRG.RANE NO.69 07 28 01 1

4 265846609905 RACE BEARING-RANE NO.69 29 46 01 2

5 265846609906 SEAL RING VALVE-RANE NO.69 13 30 01 5

6 269946600307 WORM & VALVE ASSY 1

7 265846600136 BALL RING ASSY.RANE NO.69 29 27 01 1

8 265846607708 `O'RING-WORM COVER-RANE NO.69 03 32 01 1

9 265846608201 WORM ADJUSTER COVER-RANE NO.59 18 12 01 1

10 265846609903 LOCKER PIN-RANE NO.69 11 03 01 1

11 265846608703 COVER LOCKER WIRE-RANE NO.69 02 71 01 1

12 265846609904 CYLINDER COVER-RANE NO.59 23 02 01 1

13 265846607709 QUAD RING SEAL-RANE NO.69 03 31 01 1

14 265846600138 PISTON RACK SEAL KIT-RANE NO.ICE 2389 1

15 265846600139 PISTON RACK SEAL KIT-RANE NO.69 13 59 00 1

16 265846600140 PISTON RACK ASSY.RANE NO.42 08 02 02 1

17 265846608001 RACK PAD ADJUSTER.RANE NO.59 18 12 02 1

18 265846607710 `O'RING.RANE NO.69 03 35 01 1

19 265846608704 SPRING.RANE NO. 69 12 02 02 1

20 265846608204 RACK PAD.RANE NO. 59 07 02 01 1

21 265846608002 LOCK SCR.LEAD PAD.RANE.NO.69 08 06 00 1

22 265846606502 NUT. RANE NO. 69 06 22 01 1

23 265846609202 TAB WASHER.RANE NO.69 07 23 01 1

24 265846600141 SEAL KIT WITH TAS 15 SEAL 1

25 265846603102 NEEDLE BEARING.RANE.NO.69 01 31 01 2

26 269946600308 ROLLER SHAFT ASSY 1

27 265846607712 `0'RING-SIDE COVER-RANE NO.69 03 04 01 1

162



CHASSIS TYPE :

GROUP :5502643146L.05 P.S. GEAR BOX CHILD PARTS 46

163

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502643146L.05 P.S. GEAR BOX CHILD PARTS 46GROUP :

28 265846603103 NEEDLE BEARING.RANE NO.69 01 31 02 1

29 265846600165 SIDE COVER TE/TS LHD 1

31 265846603201 BOLT M8X20.RANE NO.69 04 08 05 6

32 265846606504 SPECIAL NUT.RANE NO. 69 06 12 05 1

33 269946600310 HOUSING SUB ASSY 1

34 269946600256 PISTON RACK KIT (RANE 42 08 22 01)-LHD 1

- 269946600190 PISTON RACK SEAL KIT-RANE NO.69 13 59 00 1

- 269946600312 WORM & VALVE KIT 1

- 269946600141 SEAL KIT (MAJOR SEAL)- ADD. TAS 15 SEAL 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

164



CHASSIS TYPE :

GROUP :5502643146L.06 P.S. PUMP CHILD PARTS 46

165

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502643146L.06 P.S. PUMP CHILD PARTS 46GROUP :

1 550246600130 ASSY. P/STG PUMP(90BAR)-RANE (FOR 1

EURO-V)

2 550246600140 SHAFT SUB ASSY. STG. PUMP - XENON 1

3 550246600141 CARTRIDGE ASSY. KIT STG. PUMP - XENON 1

4 550246600142 SEAL KIT - STG. PUMP XENON 1

5 287146608701 SPRING 1

6 287146604801 DOWEL PIN POWER STEERING PIN 2

7 550246606101 RETAINING RING - STG PUMP XENON 1

8 287146603203 BOLT 4

9 287146607803 O RING (PR.PORT CONNECTOR) 1

10 287046606801 PRESSURE PORT CONNECTOR 1

11 550246607801 O RING (SUC. PORT CONNECTOR) STG PUMP - 1

XENON

12 550246603802 SUCTION PORT CONNECTOR STG. PUMP - XENON 1

13 12520698025 SPRING WASHER B8 IS3063 SS8451-8C 2

14 287046600187 ALLEN HEAD SCREW 2

15 550246600138 HOUSING ASSEMBLY KIT STG. PUMP - XENON 1

16 - POWER STEERING PUMP KIT - XENON 1 NOT SERVICED

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

166



CHASSIS TYPE :

GROUP :5502493147L.01 FUEL SYSTEM 47

167

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502493147L.01 FUEL SYSTEM 47GROUP :

- 550247100126 ASSY FUEL TANK COMPLETE 70L 1

1 - ASM. FOR FUEL TANK WELDING 1 NOT SERVICED

2 14300515224 SPRING BAND CLAMP 22DX15W TS17665 2

3 550247605802 BREATHER HOSE 1

4 550247100103 ASSY.FILLER NECK TOP WITH BRACKET 1

5 14300512551 SPRING BAND CLAMP 55DX12W TS17665 2

6 550247100160 ASSY FLANGE UNIT (70L) 1

7 550247109912 RUBBER SEALING 1

8 550247107702 FUEL FILLING HOSE 1

9 12525100608 SPRING WASHER B6 IS3063 SS8451S2-Y 6

10 11343506122 HEX FL SCR M6X12 TS17130-8.8-SS8451S2-Y 6

11 16220510283 SEALING WASHER 18X22 IS3175 AL 1

12 16081051805 SEALING PLUG AM18X1.5 TS16460 SS8451S2-Y 1

13 550247600129 ASSY DELIVERY LINE (FUELTANK TO SEDIMTR) 1

14 550247600130 ASSY DELIVERY LINE (SEDIMNTR TO FIREWAL) 1

15 550247600134 ASSY RETURN LINE (FIREWALL TO FUEL TANK) 1

16 269947600157 ASSY. STRAP (SEDIMENTOR MOUNTING) 1

17 278909110126 FUEL PRE-FILTER 1

18 11343508257 H/FL SCREW M8X25 TS17130 8.8 SS8451S2-Y 1

19 550247604202 PIPE CLAMP FOR DIA 11 & 12(RAVI&COMP) 8

20 550247600131 ASSY DELIVERY LINE (FIRWL TO PRMG PUMP) 1

20 550247600131 ASSY DELIVERY LINE (FIRWL TO PRMG PUMP) 1

21 550247600133 ASSY RETURN LINE (FIP TO FIREWALL) 1

22 550247100113 ASSY FUEL FILTER MTG BKT 1

23 269947607704 CLAMP (PRIMING PUMP) 2

24 11343510146 HEX FL SCR M10X14 TS17130-8.8-SS8451S2-Y 1

25 278909110121 ASSY.FUEL FILTER W/ PLASTIC BKT. 1

26 550247600135 ASSY RETURN LINE (FIP TO T-CONNECTOR) 1

168



CHASSIS TYPE :

GROUP :5502493147L.01 FUEL SYSTEM 47

169

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502493147L.01 FUEL SYSTEM 47GROUP :

27 278907100101 ASSY.HIGH PRESSURE PUMP (DELPHI) 1

28 550247600132 ASSY DELIVERY LINE (FUEL FILTER TO FIP) 1

29 550247604206 SPECIAL CLAMP (PIPE OD 11X11 & 4.75 OD) 1

30 11324506162 HEX SCREW M6X16 IS1364P2-8.8-SS8451S2-Y 1

31 550247604205 CLAMP (FUEL LINE) 1

32 11323998151 HEX SCREW M6X18 IS1364P2-8.8-SS8451-8C 1

33 11343508222 H/FL SCREW M8X22 TS17130 8.8 SS8451S2-Y 2

34 550247100154 ASSLY.RUBBER BUSH 8

35 550247106914 SPACER TUBE(FOR FUEL TANK MTG.) 4

36 12525101001 SPRING WASHER B10 IS3063 SS8451S2-Y 4

37 11067010452 HEX BOLT M10X45 4

IS1364P1-10.9-SS8451S2-YH

38 12465001052 BRIGHT WASHER 10.5 IS2016 ST SS8451S2-Y 2

39 12145001003 NYLOC NUT M10 IS7002-8-SS8451S2-Y 4

40 550254201601 TANK UNIT 70L EURO-V WITH AIR 1

BAG.(OFFER DRG)

41 269854207501 SEAL RING (FUEL TANK UNIT) 1

42 12525100501 SPRING WASHER B5 IS3063 SS8451S2-Y 6

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

170



CHASSIS TYPE :

GROUP :5502583149R.01 EXHAUST SYSTEM 49

171

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502583149R.01 EXHAUST SYSTEM 49GROUP :

1 289649200133 ASSY FRONT PIPE 1

2 269949200119 ASSY.GASKET (EXHAUST MANIFOLD PIPE) 1

3 11073508357 H/FL BOLT M8X35 TS17130 8.8 SS8451S2-Y 8

4 269949200183 ASSY GASKET (EXHAUST PIPE)-OFFER DRG 4

5 12301500805 HEX FL NUT AM8 TS17430-8-SS8451S2-Y 10

6 289649200131 PIPE ASSY,RESONATOR 1

7 287049207701 RUBBER HANGER 4

8 289649200134 ASSY.INTERMIDATE PIPE 1

9 289649200135 SILENCER ASSY 1

10 289649200136 ASSY TAILPIPE EURO-V 1

11 269949107702 RUBBER HANGER 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

172



CHASSIS TYPE :

GROUP :2789550550L.01 RADIATOR & FITMENTS 50

173

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550550L.01 RADIATOR & FITMENTS 50GROUP :

1 14305012433 SPR BAND CLAMP 43DX12W TS17665SS8451S2-Y 1

2 278950105860 RUBBER HOSE(UC LINE TO RADIATOR) 1

3 14300512144 SPR. BD CLAMP 14DX12W TS17665 SS8451S2-Y 2

4 278950105884 HOSE ( RADIATOR TO VENT TUBE) 1

8 278950107503 RUBBER GROMMET (RADIATOR BOTTOM 2

MOUNTING)

9 14300512497 SPR. BD CLAMP 49DX12W TS17665 SS8451S2-Y 1

10 278950105859 HOSE COOLANT (RADIATOR TO THERMOSTAT) 1

11 14305012476 SPR. BD CLAMP 47DX12W TS17665 SS8451S2-Y 2

12 279950108001 POINTED SCREW (RADIATOR MTG.) 2

13 12655000842 WASHER A8.4 IS5370 ST SS8451S2-Y 2

14 278950107502 RUBBER GROMETS (RADIATOR TOP MNT) 4

15 278950106904 SLEEVE (RADIATOR TOP MNT) 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

174



CHASSIS TYPE :

GROUP :2789550550L.02 RADIATOR CHILD PARTS 50

175

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2789550550L.02 RADIATOR CHILD PARTS 50GROUP :

1 278950100168 RADIATOR AND FAN SHROUD ASSEMBLY (SUMO 1

GRANDE+XEN

2 278950105841 FILLER NECK HOSE (SPRINT-PHOENIX)- BEHR 1

3 278950106310 RECOVERY BOTTLE (BEHR) 1

5 278950105839 RADIATOR VENT HOSE (SPRINT-PHOENIX)- 1

BEHR

6 278950100206 FAN SHROUD ASSEMBLY- BEHR 1

7 278950100185 CAP WITHOUT CHAIN 1

8 278950107704 GASKET RING 1

9 278950100176 PRESSURE CAP (RADIATOR) 1

10 278950105837 HOSE RECOVERY TANK (SPRINT-PHOENIX)-BEHR 1

11 278950100170 RADIATOR SUB ASSY.(SUMO GRANDE+XENON) 1

12 278950107703 FILLER NECK- BEHR 1

15 278950100173 LOW SPEED FAN MOTOR ASSY. WITH 1

CONNECTOR- BEHR

16 278950100172 HIGH SPEED FAN MOTOR ASSY.WITH 1

CONNECTOR- BEHR

17 278950100207 RADIATOR SUB ASSY WITHOUT DRAIN PLUG 1

(BEHR-XENON)

18 278950109904 DRAIN PLUG ASSY - XENON (BEHR) 1

19 278950100179 ASSY. RECIVERY BOTTLE (BEHR) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

176



CHASSIS TYPE :

GROUP :2894573154L.01 ELECTRICAL LAMP 1 54

177

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.01 ELECTRICAL LAMP 1 54GROUP :

1 11343506203 H/FL SCREW M6X20 TS17130 8.8 SS8451S2-Y 4

2 289454400101 ASSY. H/L WITH BLINKER-LH LHD 1

2 289454400102 ASSY H/L WITH BLINKER-RH LHD 1

BULB 62120601011 LAMP H4 12V60/55W P43T-38 E.CERT.ECE.R37 2

BULB 62120601615 LAMP W5W 12V 5W W2.1X9.5D 2

E.CERT.ECE-R37C

BULB 62120601712 LAMP PY21 12V 21W BAU15  E CERT. ECE R37 1

3 550254409901 FRONT ROOF LAMP EURO-V WITH AIRBAG 1

BULB 62120601615 LAMP W5W 12V 5W W2.1X9.5D 2

E.CERT.ECE-R37C

BULB 62120300216 LAMP C10W 12V 10W SV8.5 E CERT. ECE R37 1

4 550254409902 REAR ROOF LAMP XENON E-V WITH AIR BAG 1

BULB 62120601615 LAMP W5W 12V 5W W2.1X9.5D 1

E.CERT.ECE-R37C

5 11492498264 CR FL PAN HD TAP SCR C-ST4.2X13 TS17249 16

6 269954409993 DOOR AJAR LAMP (LED TYPE) -OFFER 4

9 269954400140 ENGINE LAMP 1

BULB 62120601313 LAMP R10W 12V 10W BA15S E.CERT.ECE.R37 1

10 267899006523 MSA DIA.3.5 SCREW SPRING (J-SPIRE BIG) 12

11 289454400108 E-CERT FRONT FOG LAMP WITH`E'MARK-BULB 2

BULB 289454400115 BULB H11 (12V 55W) 1

12 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 18

13 550254509903 HEAD LAMP ROTARY SW WITH FOG 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

178



CHASSIS TYPE :

GROUP :2894573154L.02 ELECTRICAL LAMP 2 54

179

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.02 ELECTRICAL LAMP 2 54GROUP :

1 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 7

2 289454400106 REAR FOG LAMP W/REFLECTOR LH LHD 1

BULB 62120603014 LAMP PR21 12V 21W BAW15S E CERT.ECE R37 1

3 11496408138 TAPPING SCR C-ST4.2X13 IS7173-SS8451S2-Y 2

4 289454400105 HIGH MOUNTED STOP LAMP`E CET 1

(ELECTRICA)N

5 11405698325 CR PAN HD SCR M6X25 IS7483 A2-50ST.STEEL 4

6 289454400104 ASSY.TAIL LAMP -RH SIDE 1

BULB 62120601402 LAMP P21/5 12V 21/5W BAY15D E CERT.ECE37 2

BULB 62120601712 LAMP PY21 12V 21W BAU15  E CERT. ECE R37 1

BULB 62120601615 LAMP W5W 12V 5W W2.1X9.5D 1

E.CERT.ECE-R37C

6 289454400103 ASSY.TAIL LAMP -LH SIDE 1

BULB 62120601402 LAMP P21/5 12V 21/5W BAY15D E CERT.ECE37 2

BULB 62120601712 LAMP PY21 12V 21W BAU15  E CERT. ECE R37 1

BULB 62120601615 LAMP W5W 12V 5W W2.1X9.5D 1

E.CERT.ECE-R37C

- 270254406302 CLIP - TAIL LAMP (OFFER) 4

7 289454400107 REV LAMP W/REFLECTOR RH LHD 1

BULB 62120400121 LAMP P21 12V 21W BA15S E CERT. ECE R37 1

8 270254409943 REGISTRATION PLATE LAMP (OFFER) 2

BULB 62120601615 LAMP W5W 12V 5W W2.1X9.5D 2

E.CERT.ECE-R37C

9 269954419929 PUDDLE LAMP 4

BULB 62120601518 LAMP C5W 12V 5W SV8.5-36 E.CERT.ECE-R37 4

10 11406704108 CR PAN HD SCREW M4X10 IS7483 SS8451S2-Y 8

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

180



CHASSIS TYPE :

GROUP :2894573154L.03 ELECTRICAL SWITCHES 54

181

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.03 ELECTRICAL SWITCHES 54GROUP :

1 282654500105 ASSY BONNET SWITCH HOLDER 1

2 284254509917 HOOD BONNET SWITCH-2 TER-M S MINDARIKA 1

3 289454509904 ASSY.HAZARD WARNING SW.(MINDARIKA) 1

4 550254500109 ASSY COMBI SW LHD MID-END 1

5 550254509907 XENON EURO V WIPER SWITCH LHD 1

6 540354509901 HOUSING COMBI SWITCH LHD 1

7 550254509909 XENON EURO V LIGHT SWITCH LOW END LHD 1

9 289454500105 ASSY.MIRROR SWITCH 1

10 550254509903 HEAD LAMP ROTARY SW WITH REAR FOG XENON 1

11 289454500112 ASSY FASCIA SW 4X2 EURO-V 1

12 284354509910 FRONT POWER WINDOW SW PACK 1

14 289454509905 WINDOW WINDING SW.REAR DOOR LH 1

14 550254509913 WINDOW WINDING SW RR DOOR RH 1

15 289454209914 WHEEL SPEED SENSOR RIGHT MS BOSCH 1

15 289454209915 WHEEL SPEED SENSOR LEFT MS BOSCH 1

16 289454209916 REAR WHEEL SPEED SENSOR MS BOSCH 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

182



CHASSIS TYPE :

GROUP :2894573154L.04 ELECTRICAL EQUIPMENTS 54

183

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.04 ELECTRICAL EQUIPMENTS 54GROUP :

1 289454100116 BATTERY CABLE -VE EURO-V (BATT TO SIDE 1

PANEL)

2 570607144201 CLAMP 4

3 550254100102 ASSY BATTERY HOLDING CLAMP 1

4 269954108801 BATTERY STUD 2

5 - BATTERY AMRON 1 NOT SERVICED

6 12052500506 HEX NUT M5 IS1364P3-8-SS8451S2-Y 2

7 - ASSY MEGA FUSE BOX MTA(125A;CAL4) 1 NOT SERVICED

8 550254109901 2P BAT MTG MEGA FUSE BOX COVER (MTA) 1

9 550254109902 2P BAT MTG MEGA FUSE BOX BASE(125A;CAL4) 1

10 570607144201 CLAMP 4

11 278254600108 ASSY.CLAMP 2

12 550254208216 REVERSE SWITCH CONNECTOR PARKING BRACKET 4

13 289654607501 GROMMET 1

14 289582407501 GROMMET FOR WASH PIPE 1

15 550254608203 DOOR CONN SUPPORT CO-DRIVER LHD 1

16 550254600156 ASSY SUPPORT BKT FOR E-V LH INTER 2

CONNECTION

17 11341506109 HEX FL SCR M6X10 TS17130-8.8-SS8451S2-Y 2

18 550254209905 DISPLAY PANEL EURO-V WITH AIR BAG 1

19 550254200109 ELECT INST CLUSTER XENON E-V & E-II SA 1

WITH SPEED

20 289454801601 ANTENNA OFFER DRAWING 1

21 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 4

22 270254209936 DUAL RELAY 3

23 289454209911 CONTROLLER POWER WINDOW EXPRESS DOWN 1

24 550254200105 ASSY RELAY AND W/W CTRL SUPPORT 1

25 550254608204 DOOR CONN SUPPORT CO DRIVER RHD 1

184



CHASSIS TYPE :

GROUP :2894573154L.04 ELECTRICAL EQUIPMENTS 54

185

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.04 ELECTRICAL EQUIPMENTS 54GROUP :

26 11341508209 HEX FL SCR M8X20 TS17130-8.8-SS8451S2-Y 8

27 289454600192 ASSY INTERFACING CONN SUPPORT 1

28 550254209908 AIR BAG ECU XENON EURO-V 1

29 11341506184 HEX FL SCR M6X18 TS17130-8.8-SS8451S2-Y 3

30 550254509910 FUSE BOX STICKER (30 FUSES) 1

31 11385606160 CR CSK SCR M6X16 IS7485 SS8451S2-Y 2

32 550254500123 ASSY 30 POLE FUSE BOX HOLD CLAMP TOP LHD 1

33 550254500122 ASSY 30 POLE FUSE BOX HOLD CLAMP BOTTOM 1

LHD

35 289654200126 ASSY 2.2L ECU SUPPORT BKT (XENON-AIRBAG) 1

36 550254500101 ASSY. FUSE & RELAY BOX MTG BKT 1

37 269954209990 HORN LOW TONE W/RIS CAPACITOR PADMINI 1

38 550254209910 RSU TAKATA XENON E-V WITH AIR BAG 2

40 269954109908 EARTH STRAP. 1

41 550254209904 BCM H3 EURO-V WITH AIR BAG 1

42 550254200106 ASSY BCM MTG BKT 1

43 550254200107 ASSY TIK TOK RELAY & BUZZER SUPPORT 1

44 11405606161 CR PAN HD SCREW M6X16 IS7483 SS8451S2-Y 1

45 282654100105 BATT.CABLE -VE (CLUTCH 1

HSG-FLOOR)(O.DRG)N

46 270254209922 270254209922 ILLUMINATION RING 1

47 284354209913 VEHICLE SPEED SENSOR (FACELIFT)- OFFER 1

48 287054208247 REVERSE LIGHT SWITCH W/H PARKING BRACKET 1

49 287054509951 CLOCK SPRING M S DELPHI DAESUNG 1

50 269954209989 HORN HIGH TONE W/RIS CAPACITOR PADMINI. 1

51 269969106339 NUT PLASTIC. 2

52 550254604305 SUPPORT BRACKET FOR BATTERY CABLE 1

53 289454100117 ASSY +VE BATT CABLE 2.2L 1

186



CHASSIS TYPE :

GROUP :2894573154L.04 ELECTRICAL EQUIPMENTS 54

187

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.04 ELECTRICAL EQUIPMENTS 54GROUP :

- 62196058350 CABLE TIE 4.7X200 BLACK TS29360 10

- 62196058503 CABLE TIE 8.0X300 BLACK TS29360 10

- 62196058287 CABLE TIE 4.5X150 BLACK TS29360 10

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

188



CHASSIS TYPE :

GROUP :2894573154L.05 MAXI FUSE BOX(WIRING HARNESS FRONT) 54

189

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.05 MAXI FUSE BOX(WIRING HARNESS FRONT) 54GROUP :

F1 62123225029 FUSE PAL 40A ISO8820 2

F2 62123225045 FUSE PAL 60A ISO8820 3

F3 62123225177 FUSE PAL BOLTABLE 80A ISO8820 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

190



CHASSIS TYPE :

GROUP :2894573154L.06 FUSE AND RELAY BOX(WIRING HARNESS FRONT) 54

191

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.06 FUSE AND RELAY BOX(WIRING HARNESS FRONT) 54GROUP :

F1 62123224006 FUSE ATO BLADE 5A ISO8820 4

F2 62123224014 FUSE ATO BLADE 10A ISO8820 3

F3 62123224022 FUSE ATO BLADE 15A ISO8820 4

F4 62123224031 FUSE ATO BLADE 20A ISO8820 1

F5 62123224049 FUSE ATO BLADE 25A ISO8820 1

F6 62123224057 FUSE ATO BLADE 30A ISO8820 1

R1 284254209916 MICRO RELAY 12V 20A    R-ENGINEERING 8

R2 254915200122 MINI-RELAYS 1

R3 282054209904 RELAY-40A C/O CONTACT-TYCO (SIEMENS) 2

R4 269954219982 POWER RELAY 12 V;70 A-TYCO-WITH 1

RESISTORN

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

192



CHASSIS TYPE :

GROUP :2894573154L.07 FUSE BOX(WIRING HARNESS CABIN) 54

193

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.07 FUSE BOX(WIRING HARNESS CABIN) 54GROUP :

F1 62123224766 FUSE MINI BLADE 5A ISO8820 6

F2 62123224774 FUSE MINI BLADE 10A ISO8820 12

F3 62123224791 FUSE MINI BLADE 20A ISO8820 6

F4 62123224804 FUSE MINI BLADE 25A ISO8820 4

F5 62123224812 FUSE MINI BLADE 30A ISO8820 1

R1 269954219990 MINIATURE RELAY- 1NO/ 1NC 5

R2 284354209942 MINIATURE RELAY 12V 20A 1 N/O 2

TYCO/SIEMSN

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

194



CHASSIS TYPE :

GROUP :2894573154L.08 WIRING HARNESS 54

195

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894573154L.08 WIRING HARNESS 54GROUP :

1 550254601636 W/H HEAD LAMP RH EURO-V (AIRBAG) 1

2 289654601622 W/H CO DR DOOR WITH ADITYA LATCH (OFFER) 1

3 289654601623 W/H REAR DOOR WITH ADITYA LATCH (OFFER) 2

4 289654600175 W/H ROOF DC 2.2L 1

5 550254620114 W/H TAIL XENON 2.2L EURO-V 4X2 STYLISH 1

LOADBODY

6 289454601630 W/H DRIVER DOOR LHD WITH ADITYA LATCH 1

7 550254601637 W/H CABIN 1

8 289454601636 W/H FRONT XENON 2.2L EURO-V AIRBAG 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

196



CHASSIS TYPE :

GROUP :2896852855L.01 MASCOTS AND DECALS 55

197

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2896852855L.01 MASCOTS AND DECALS 55GROUP :

1 289481800101 ASSEMBLY XENON MASCOT OPTION 1 1

2 289455106304 STICKER ABS (DEEP METALLIC SILVER) 1

3 289455106306 LIMITED SLIP DIFFERENTIAL DECAL-LH 1

4 289455106307 LIMITED SLIP DIFFERENTIAL DECAL-RH 1

5 289481800104 ASSEMBLY 2.2L MASCOT 2

6 289481800111 ASSEMBLY DLE MASCOT 1

7 289481800108 ASSEMBLY DICOR MASCOT 2

9 289455106302 MASCOT DICOR LH 1

9 289455106303 MASCOT DICOR RH 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

198



CHASSIS TYPE :

GROUP :5502563160L.01 ASSY BODY COMPLETE 60

199

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563160L.01 ASSY BODY COMPLETE 60GROUP :

1 289460000216 ASSY BODY SHELL LHD COMP 2.2 LTR EURO V 1

WITH AIRB

2 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 14

3 265868706302 MEL SHEET (DOOR) 1

4 289472301604 TORX SCREW M8X28 1

5 - ASSY.MELT SHEET KIT 4DR 1 NOT SERVICED

- 265868706302 MEL SHEET (DOOR) 24

- 269868406309 MEL SHEET TUNNEL FRONT 1

- 269868406313 MEL SHEET FIRE WALL LH 2

- 289468406301 MELT SHEET FOR FLOOR PANEL FRONT 2

- 289468406310 MELT SHEET FOR REAR 1

- 289468406311 MELT SHEET REAR FLOOR SIDE 1

6 289472200124 ASSY F/D LH WITH HINGES - APL EQ THAI 1

7 289472200125 ASSY F/D RH WITH HINGES - APL REQ THAI 1

8 289473200123 ASSY R/D LH WITH HINGES - APL REQ THAI 1

9 289473200124 ASSY R/D RH WITH HINGES - APL REQ THAI 1

10 289488100103 ASSY FENDER OUTER COMPLETE LH 1

11 289488100104 ASSY FENDER OUTER COMPLETE RH 1

12 289488700108 ASSY CEN BON WITH HINGE - APL REQ THAI 1

13 - KIT FITMENT OF BONNET HINGES 1 NOT SERVICED

- 289488700122 KIT SHIMS - BIONNET HINGE FIT 1

- 11341508209 HEX FL SCR M8X20 TS17130-8.8-SS8451S2-Y 4

16 550272300103 ASSY LOCK KIT LHD COLLAPSIBLE STG FOR 1

AIRBAGS

17 - ASSY IGNITION SWITCH WITH IMMOBILISER 1 NOT SERVICED

CAN VERSION

18 287054509926 TRANSPONDER AND RF KEY 1

19 - PAB DEACTIVATION SWITCH 1 NOT SERVICED

200



CHASSIS TYPE :

GROUP :5502563160L.01 ASSY BODY COMPLETE 60

201

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563160L.01 ASSY BODY COMPLETE 60GROUP :

20 - DOOR LOCK ASSY.(MINDA) 2 NOT SERVICED

21 - ASSY GLOVE BOX HANDLE WITH LOCK LHD FOR 1 NOT SERVICED

AIRBAGS V

22 - KIT FOR FUEL AND HOOD LATCH WITH CABLE 1 NOT SERVICED

FOR LHD AI

23 267881100123 ASSY.LATCH FUEL LID 1

24 289481100159 ASSY CABLE FUEL LID LATCH LHD 1

25 289481100162 ASSY.LEVER-FUEL FILLER LHD 1

26 11341505129 HEX FL SCR M5X12 TS17130-8.8-SS8451S2-Y 3

27 - ASSEMBLY KIT WITH FASTNER FOR HOOD 1 NOT SERVICED

OPENING REMOTE

- 12655000842 WASHER A8.4 IS5370 ST SS8451S2-Y 1

- 289468900317 REMOTE LEVER CABLE ASSY HOOD COMPLETE 1

28 - ASSEMBLY KIT WITH FASTNER FOR FUEL LID 1 NOT SERVICED

OPENING RE

- 12655000842 WASHER A8.4 IS5370 ST SS8451S2-Y 1

- 289468900321 ASSY REMOTE LEVER CABLE FUEL LID LHD 1

29 289481106324 FUEL LID RUBBER STOPPER 1

30 289481106358 FUEL RELEASE CABLE HOLDING CLIP 10

31 289481108208 STOPPER BRKT FUEL LID 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

202



CHASSIS TYPE :

GROUP :2894013167L.01 WINDOWS 60

203

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894013167L.01 WINDOWS 60GROUP :

1 289467100101 ASSY WINDSHIELD GLASS 1

2 289467106301 RUBBER MOULD WINDSHIELD GLASS(METZELER) 1

3 289467106302 STOPPER - WIND SHIELD GLASS 3

4 - ASSY FIXED GLASS REAR WINDOW HEATING 1 NOT SERVICED

5 289467802302 FIXED GLASS REAR WINDOW WITH HEATING 1

6 289467806301 END BID 2

7 289467806303 HORIZONTAL FOAM BETWEEN GLASS REAR 1

WINDOW & REAR

8 289467806302 VERTICAL FOAM BETWEEN GLASS REAR WINDOW 2

& C-PILLA

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

204



CHASSIS TYPE :

GROUP :5502533168L.01 DASHBOARD 60

205

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533168L.01 DASHBOARD 60GROUP :

1 289468900119 ASSY BKT CCB MTG RH (BODY SIDE) 1

1 289468900118 ASSY BKT CCB MTG LH (BODY SIDE) 1

2 289468900323 ASSY D/B CROSS MBR COMPLETE LHD AIRBAG 1

3 - ASSY WINDSHIELD DEFROST DUCT (AIR BAG 1 NOT SERVICED

PROJECT)

4 - SIDE DEMIST DUCT RH (AIR BAG PROJECT) 1 NOT SERVICED

4 - SIDE DEMIST DUCT LH (AIR BAG PROJECT) 1 NOT SERVICED

5 - AC VENTILATION DUCT LHD (AIR BAG 1 NOT SERVICED

PROJECT)

6 289468906418 CROSS LINKED FOAM-DASH BOARD 1

7 289468906338 GARNISH WINDSHIELD DUCT SIDE LH 1

8 289468906307 GARNISH WINDSHIELD DUCT 1

9 289468906337 GARNISH WINDSHIELD DUCT CENTRE RH 1

10 289468906339 GARNISH WINDSHIELD DUCT SIDE RH 1

11 - ASSY DASHBOARD WITH ADD-ON GLOVE BOX 1 NOT SERVICED

LHD FOR AIRB

12 - ASSY STG WHEEL D380 COLAPS WITH 1 NOT SERVICED

ABAG;LEATHER WRAP

12A 550268900161 ASSY STG WHEEL LEATHER WRAP PAINT & W/O 1

CONT SW T

12B 550268900162 ASSY HORN PAD WITH DAB PAINTED TAKATA 1

13 550268900102 ASSEMBLY NACELLE TOP LHD D380 COLLAPS 1

STG WITH FL

14 550268906301 NACELLE BOTTOM D380 LHD COLLAPS AIRBAGS 1

EBONY BLA

15 550268900114 ASSY STEERING COLUMN COVER LHD FOR 1

AIRBAGS

16 289468900110 ASSY BELLOW GEAR SHIFT LEVER 4X2 NG003 1

206



CHASSIS TYPE :

GROUP :5502533168L.01 DASHBOARD 60

207

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533168L.01 DASHBOARD 60GROUP :

17 289468906313 MATT FLOOR CONSOLE BUCKET TYPE 1

18 - COIN/BOTTLE HOLDER AIRBAG EBONY BLACK 1 NOT SERVICED

19 289468900178 ASSY ASH TRAY H1-NG003-HIGH END 1

20 550268906324 FLOOR CONSOLE BUCKET TYPE HIGH END 1

EBONY BLACK AI

21 550268906337 BINNACLE INSTRUMENT CLUSTER FRONT LHD 1

EBONY BLACK

22 - KIT ASSY LID GLOVE BOX LHD FOR AIRBAGS 1 NOT SERVICED

22A - ASSY LID GLOVE BOX LHD FOR AIRBAGS 1 NOT SERVICED

22B - ASSY GLOVE BOX STOPPER FOR AIRBAG 2 NOT SERVICED

22C - GLOVE BOX RUBBER GROMMET FOR AIRBAGS 2 NOT SERVICED

22D - HINGE PIN GLOVEBOX 1 NOT SERVICED

23 - KIT DIS ADAPTER AIRBAG 1 NOT SERVICED

23A - DIS ADAPTER FOR AIRBAGS 1 NOT SERVICED

23B - CR FL PAN HD TAP SCR C-ST3.5X9.5 TS17249 3 NOT SERVICED

24 550268906314 DIS FINISHER FOR AIRBAGS 1

25 - KIT ASSY PAB LHD TAKATA FOR XENON AIRBAG 1 NOT SERVICED

25A 550268900119 ASSY PAB LHD TAKATA FOR XENON AIRBAG 1

25B 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 2

- 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 2

26 550268900106 ASSY CENTER CONSOLE FOR AIRBAGS 1

27 - CENTER CONSOLE BUCKET TYPE FOR AIRBAGS 1 NOT SERVICED

EBONY BLAC

28 - KIT BEZEL SINGLE DIN FOR AIRBAGS 1 NOT SERVICED

29 - DUMMY COVER SINGLE DIN EBONY BLACK 1 NOT SERVICED

AIRBAGS

30 - KIT ASSY A/C VENTS CENTRE 1 NOT SERVICED

31 - PLASTIC CLIP FOR 4X4 BELLOW RING FIXING 5 NOT SERVICED

208



CHASSIS TYPE :

GROUP :5502533168L.01 DASHBOARD 60

209

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533168L.01 DASHBOARD 60GROUP :

32 289483300101 ASSY HVAC CONTROL PANEL-ELECTRIC 1

33 550268900118 ASSY DASHBOARD SIDE COVER RH RHD AIRBAGS 1

33 550268900117 ASSY DASHBOARD SIDE COVER LH RHD AIRBAGS 1

34 264168906501 CROSS RECESSED RAISED CSK SCREW M6X22 10

35 - BINNACLE INSTRUMENT CLUSTER REAR LHD 1 NOT SERVICED

EBONY BLACK

36 11497306096 FL TAP SCR C-ST3.5X9.5 TS17249SS8451S2-Y 3

37 550268906320 GLOVE BOX CAP PAB FIXING FOR AIRBAGS 2

EBONY BLACK

38 289468906341 RUBBER DAMPER 2

39 550268906328 DASHBOARD RETENTION CLIP FEMALE 1

40 11341506125 HEX FL SCREW M6X12 TS17130-8.8-SS8451-8C 2

41 - KIT ASSY DIAGNOSTIC CONNECTOR FIXING 1 NOT SERVICED

MTG BRACKET

42 - DIAGNOSTIC CONNECTOR FIXING MTG BRACKET 1 NOT SERVICED

LHD

43 11406706208 CR PAN HD SCREW M6X20 IS7483 SS8451S2-Y 2

44 - HEX WELD NUT M6 IS8856 SS8451S2-Y 2 NOT SERVICED

45 - KIT ASSY GLOVE BOX HANDLE WITH LOCK LHD 1 NOT SERVICED

FOR AIRBA

- 289468900172 ASSY A/C VENTS RH H1 1

- 289468900171 ASSY A/C VENTS LH H1 1

- 289468906342 RUBBER SLEEVE BINNACLE REAR MTG W-DASH 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

210



CHASSIS TYPE :

GROUP :5502533169L.01 LINING AND PANELLING 60

211

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533169L.01 LINING AND PANELLING 60GROUP :

1 550268506301 MOULDED CARPET LHD EBONY BLACK AIRBAG 1

2 550269500109 ASSY ROOF LINING 4 DOOR LINEN (LIGHT 1

GRAY) FOR AI

3 550269200101 ASSY TRIM A PILLAR LOWER LH EBONY BLACK 1

FOR AIRBA

4 550269200102 ASSY TRIM A PILLAR LOWER RH EBONY BLACK 1

FOR AIRBA

5 550269200103 ASSY TRIM A PILLAR UPPER LH LINEN 1

(LIGHT GRAY) FO

6 550269200104 ASSY TRIM A PILLAR UPPER RH LINEN 1

(LIGHT GRAY) FO

7 550269200106 ASSY TRIM B PILLAR UPPER RH LINEN 1

(LIGHT GRAY) FO

8 550269200105 ASSY TRIM B PILLAR UPPER LH LINEN 1

(LIGHT GRAY) FO

9 289469200160 ASSY TRIM B PILLAR LOWER LH 4DR FOR 1

AIRBAG

10 289469200161 ASSY TRIM B PILLAR LOWER RH 4DR FOR 1

AIRBAG

11 550269200109 ASSY TRIM C PILLAR LOWER LH EBONY BLACK 1

FOR AIRBA

12 550269200110 ASSY TRIM C PILLAR LOWER RH EBONY BLACK 1

FOR AIRBA

13 550269200107 ASSY TRIM C PILLAR UPPER LH LINEN 1

(LIGHT GRAY) FO

14 550269200108 ASSY TRIM C PILLAR UPPER RH LINEN 1

(LIGHT GRAY) FO

15 550269200111 ASSY TRIM REAR WALL CROSS MEMBER EBONY 1

212



CHASSIS TYPE :

GROUP :5502533169L.01 LINING AND PANELLING 60

213

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533169L.01 LINING AND PANELLING 60GROUP :

BLACK FOR

16 550269206312 SCUFF PLATE FRONT LH EBONY BLACK AIRBAG 1

17 550269206314 SCUFF PLATE REAR LH EBONY BLACK AIRBAG 1

18 550269206313 SCUFF PLATE FRONT RH EBONY BLACK AIRBAG 1

19 550269206315 SCUFF PLATE REAR RH EBONY BLACK AIRBAG 1

20 550269206317 CAP SCUFF PLATE EBONY BLACK AIRBAG 8

21 550269500106 ASSY SUNVISOR LH LHD LINEN (LIGHT GRAY) 1

FOR AIRBA

22 550269500107 ASSY SUNVISOR RH LHD LINEN (LIGHT GRAY) 1

FOR AIRBA

23 550269206316 CAP(BONNET OPENING LEVER) EBONY BLACK 1

AIRBAG

24 - KIT SUNVISOR MTG LHD LINEN (LIGHT GRAY) 1 NOT SERVICED

FOR AIRBA

25 289469500110 KIT FIT OF ROOF INSULATION 4DR 1

26 269981100124 ASSY.REAR VIEW MIRROR(ENGINE TECH) 1

27 - KIT FIT OF GRAB HANDLE WITH COAT HANGER 3 NOT SERVICED

LINEN (LI

27A 11406705252 CR PAN HD SCREW M5X25 IS7483 SS8451S2-Y 6

27B 550269500104 ASSY GRAB HANDLE COLLAPSIBLE LINEN 3

(LIGHT GRAY) A

27C 267899006522 CAGE NUT (53(C 0805-12) 6

28 289468506303 INSULATION FOR DASH PANEL CABSIDE LHD 1

29 289468806303 FIRE WALL INSULATION CAB SIDE LHD 1

30 289488706302 BONNET INSULATION 1

31 - SCUFF PLATE FIXING FASTENERS KIT FOR 1 NOT SERVICED

ONE PAIR OF

31 - SCUFF PLATE FIXING FASTENERS KIT FOR 1 NOT SERVICED

214



CHASSIS TYPE :

GROUP :5502533169L.01 LINING AND PANELLING 60

215

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533169L.01 LINING AND PANELLING 60GROUP :

ONE PAIR OF

32 267899706343 SCREW GROMMET(DR.INNER HANDLE)(JAIHIND). 8

33 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 8

34 - KIT NVH FOAMS FOR 4 DR XENON EURO V 1 NOT SERVICED

WITH AIRBAG

- 289468500107 NVH INSULATION UNDER TUNNEL 4X4 MECH SHI 1

- 289469106301 FOAM - NVH - FRONT FENDER LH 1

- 289469106302 FOAM - NVH - FRONT FENDER RH 1

- 289472206303 DOOR LATCH SEAL FOAM 4

- 289481106355 FLANGE SEAL 510L 4

35 269968804302 INSULATION CLIP 30

36 289488704301 BUTTON CLIP - BONNET LINING 16

37 550269506302 PLASTIC BUTTON GRAB HANDLE LINEN (LIGHT 2

GRAY) FOR

38 282399506301 XMAS TREE CLIP 12

39 11385606160 CR CSK SCR M6X16 IS7485 SS8451S2-Y 6

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

216



CHASSIS TYPE :

GROUP :5502563172L.01 FRONT DOOR TRIMS 60

217

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563172L.01 FRONT DOOR TRIMS 60GROUP :

1 550272700103 ASSY FRONT DOOR TRIM RHD LH EBONY BLACK 1

1 550272700104 ASSY FRONT DOOR TRIM RHD RH EBONY BLACK 1

2 550272700102 ASSY FR DR ARMREST WITH W/W S/W CUTOUT 1

RHD RH

2 550272700101 ASSY FR DR ARMREST WITH W/W S/W CUTOUT 1

RHD LH

3 289472706343 MATT ARM REST FRONT DOOR LH 1

3 289472706344 MATT ARM REST FRONT DOOR RH 1

4 289472706338 DUMMY BEZEL MIRROR SWITCH GRAY NG003 1

5 550272706315 CLOSING CAP F/D UPPER LH EBONY BLACK 1

AIRBAG

5 550272706316 CLOSING CAP F/D UPPER RH EBONY BLACK 1

AIRBAG

6 550272706317 CLOSING CAP F/D LOWER LH EBONY BLACK 1

AIRBAG

6 550272706318 CLOSING CAP F/D LOWER RH EBONY BLACK 1

AIRBAG

7 289472706345 PLASTIC MEMBRANE FRONT DOOR LH 1

7 289472706346 PLASTIC MEMBRANE FRONT DOOR RH 1

10 289781106309 ORVM INNER COVER ELE LH BLACK THAILAND 1

10 289781106310 ORVM INNER COVER ELE RH BLACK THAILAND 1

11 550272306301 BEZEL FOR DOOR INNER HANDLE FRONT LH 1

EBONY BLACK

11 550272306302 BEZEL FOR DOOR INNER HANDLE FRONT RH 1

EBONY BLACK

15 289472700140 ASSY DOOR TRIM CLIP 13

16 267872704301 CLIP FOR SPEAKER GRILL FRONT DOOR 12

18 289472706339 SPEAKER MOUNT FRONT DOOR LH 1

218



CHASSIS TYPE :

GROUP :5502563172L.01 FRONT DOOR TRIMS 60

219

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563172L.01 FRONT DOOR TRIMS 60GROUP :

18 289472706340 SPEAKER MOUNT FRONT RH 1

19 269982406310 WASHER PIPE-CLAMP. 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

220



CHASSIS TYPE :

GROUP :5502563172L.02 FRONT DOOR FITMENT 60

221

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563172L.02 FRONT DOOR FITMENT 60GROUP :

1 289472300158 ASSY CHECK STRAP WITH COATED ARM & 2

SPRING ASSIST.

2 289472502301 GLASS FRONT DOOR LH 1

2 289472502302 GLASS FRONT DOOR RH 1

3 289472500109 ASSY.DOOR GLASS HOLDER 2

4 289472500103 ASSY WINDOW REG.LH POWER FR.- ADITYA 1

4 289472500104 ASSY WINDOW REG.RH POWER FR. - ADITYA 1

5 289472306301 SECONDARY DOOR SEAL FRONT LH 1

5 289472306302 SECONDARY DOOR SEAL FRONT RH 1

6 289472306309 FRONT DOOR GLASS RUN LH 1

6 289472306310 FRONT DOOR GLASS RUN RH 1

7 289472306305 FRONT DOOR OUTER BELT LH 1

7 289472306306 FRONT DOOR OUTER BELT RH 1

8 289472306307 FRONT DOOR INNER BELT LH 1

8 289472306308 FRONT DOOR INNER BELT RH 1

9A - KIT - FASTENERS/ITEMS FOR FITMENTS ON 1 NOT SERVICED

FRONT DOOR

9 269969106339 NUT PLASTIC. 4

10 265472506312 BEADING (DOOR GLASS HOLDER) 4

11 267899506329 PIPING CLIP (REAR DOOR) (PRISM). 4

12 12581096036 M-T LOCK WASHER C6.4 IS5371 SS8451S2-Y 13

13 267899706343 SCREW GROMMET(DR.INNER HANDLE)(JAIHIND). 12

14 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 12

15 269969106338 NUT PLASTIC FOR SCUFF TREAD PLT FIXING 4

16 11492498329 FL TAP SCR C-ST 3.5X13 TS17249SS8451S2-Y 2

17 269881116394 HOLE PLUG (30 DIA) 5

18 11385896028 RD CSKSCR M6X20-4.8-H-JISB1111SS8451S2-S 20

19 11492498272 FL TAP SCR C-ST4.2X16 TS17249SS8451S2-Y 8

222



CHASSIS TYPE :

GROUP :5502563172L.02 FRONT DOOR FITMENT 60

223

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563172L.02 FRONT DOOR FITMENT 60GROUP :

20 12301500601 HEX FL NUT AM6 TS17430-8-SS8451S2-Y 16

21 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 48

22 11341506125 HEX FL SCREW M6X12 TS17130-8.8-SS8451-8C 8

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

224



CHASSIS TYPE :

GROUP :5502563172L.03 DOOR LOCKING SYSTEM 60

225

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563172L.03 DOOR LOCKING SYSTEM 60GROUP :

1 - KIT FOR FRONT DOOR LATCH WITH MASTER 1 NOT SERVICED

ACTUATOR & L

1 - KIT FOR FRONT DOOR LATCH & LINK RH LHD 1 NOT SERVICED

ADITYA

2 289472300162 ASSY LATCH FRONT DOOR LH(LHD)WITH 1

MASTER ACTUATOR

2 289472300164 ASSY LATCH FRONT DOOR RH(LHD)WITH SLAVE 1

ACTUATOR;

3 289472300179 ASSY NEW DR INN HDL WITH HSG LH FOR 1

CABLE TYPE LA

3 289472300180 ASSY NEW DR INN HDL WITH HSG RH FOR 1

CABLE TYPE LA

4 289472306032 LINK LH FRONT DOOR (LOCK CYLINDER TO 1

LATCH) ADITY

4 289472306033 LINK RH FRONT DOOR (LOCK CYLINDER TO 1

LATCH) ADITY

5 289472306034 LINK LH FRONT DOOR (LATCH TO OUTER 1

HANDLE) ADITYA

5 289472306035 LINK RH FRONT DOOR (LATCH TO OUTER 1

HANDLE) ADITYA

7 12581096036 M-T LOCK WASHER C6.4 IS5371 SS8451S2-Y 13

8 11385806169 RD CSKSCR M6X16-4.8-H-JISB1111SS8451S2-Y 6

9 289472300104 ASSY DOOR OUTER HANDLE FRONT DOOR LH 1

9 289472300105 ASSY DOOR OUTER HANDLE FR DR RH 1

10 289472706317 POP UP KNOB GRAY NG003 1

11 289472300121 ASSY.BRACKET DOOR PULL MTG. 2

12 267899706341 SCREW GROMMET M4 (VIPUL). 2

AllRowHide AllRowHide AllRowHide 0

226



CHASSIS TYPE :

GROUP :5502563173R.01 REAR DOOR TRIMS 60

227

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563173R.01 REAR DOOR TRIMS 60GROUP :

1 550273700101 ASSY REAR DOOR TRIM RHD LH EBONY BLACK A 1

1 550273700102 ASSY REAR DOOR TRIM RHD RH EBONY BLACK A 1

2 289473700137 ASSY ARM REST RR DOOR LH (EBONY BLACK) 1

2 289473700138 ASSY ARM REST RR DOOR RH (EBONY BLACK) 1

3 550273706309 CLOSING CAP REAR DOOR UPPER LH EBONY 1

BLACK AIRBAG

3 550273706310 CLOSING CAP REAR DOOR UPPER RH EBONY 1

BLACK AIRBAG

4 550273706311 CLOSING CAP REAR DOOR LOWER LH EBONY 1

BLACK AIRBAG

4 550273706312 CLOSING CAP REAR DOOR LOWER RH EBONY 1

BLACK AIRBAG

5 289472706343 MATT ARM REST FRONT DOOR LH 1

5 289472706344 MATT ARM REST FRONT DOOR RH 1

7 289473706329 PLASTIC MEMBRANE REAR DOOR LH 1

7 289473706330 PLASTIC MEMBRANE REAR DOOR RH 1

9 289472700140 ASSY DOOR TRIM CLIP 22

10 289473300123 ASSY.BRACKET DOOR PULL 2

11 550273306301 BEZEL FOR REAR DOOR INNER HANDLE LH 1

EBONY BLACK A

11 550273306302 BEZEL FOR REAR DOOR INNER HANDLE RH 1

EBONY BLACK A

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

228



CHASSIS TYPE :

GROUP :5502563173R.02 REAR DOOR FITMENT 60

229

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563173R.02 REAR DOOR FITMENT 60GROUP :

1 289473300141 ASSY CHECK STRAP WITH COATED ARM & 1

SPRING ASSIST.

1 289473300142 ASSY CHECK STRAP WITH COATED ARM & 1

SPRING ASSIST.

2 289473502301 GLASS REAR DOOR LH 1

2 289473502302 GLASS REAR DOOR RH 1

3 289472500109 ASSY.DOOR GLASS HOLDER 2

4 289473500103 ASSY WINDOW REG.LH POWER 1

4 289473500104 ASSY WINDOW REG.RH POWER 1

5 289473306305 SECONDARY DOOR SEAL REAR LH 1

5 289473306306 SECONDARY DOOR SEAL REAR RH 1

6 289473306301 REAR DOOR GLASS RUN UPPER LH 1

6 289473306302 REAR DOOR GLASS RUN UPPER RH 1

7 289473306311 REAR DOOR GLASS RUN LOWER, FRONT 1

7 289473306313 REAR DOOR GLASS RUN LOWER,REAR 1

8 289473306309 REAR DOOR OUTER BELT LH 1

9 289473306307 REAR DOOR INNER BELT LH 1

9 289473306308 REAR DOOR INNER BELT RH 1

10 - KIT FASTENERS/ITEMS FOR FITMENTS ON 1 NOT SERVICED

REAR DOOR

14 12581096036 M-T LOCK WASHER C6.4 IS5371 SS8451S2-Y 13

16 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 12

19 289473308201 CLOSER FRAME PART RH 2

20 289473308202 CLOSER BKCKET REAR SIDE FRAME PART 2

UPPER REAR DOO

21 11385896028 RD CSKSCR M6X20-4.8-H-JISB1111SS8451S2-S 20

22 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 40

23 12301500601 HEX FL NUT AM6 TS17430-8-SS8451S2-Y 16

230



CHASSIS TYPE :

GROUP :5502563173R.02 REAR DOOR FITMENT 60

231

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563173R.02 REAR DOOR FITMENT 60GROUP :

25 11492498272 FL TAP SCR C-ST4.2X16 TS17249SS8451S2-Y 8

26 11341506125 HEX FL SCREW M6X12 TS17130-8.8-SS8451-8C 8

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

232



CHASSIS TYPE :

GROUP :5502563173R.03 DOOR LOCKING SYSTEM 60

233

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563173R.03 DOOR LOCKING SYSTEM 60GROUP :

1 - KIT FOR REAR DOOR LATCH & LINK LH WITH 1 NOT SERVICED

ACTUATOR A

1 - KIT FOR REAR DOOR LATCH & LINK RH WITH 1 NOT SERVICED

ACTUATOR A

- 11385806126 RD CSKSCR M6X12-4.8-H-JISB1111SS8451S2-Y 6

2 289473300145 ASSY LATCH REAR DOOR LH WITH SLAVE 1

ACTUATOR; DOOR

2 289473300146 ASSY LATCH REAR DOOR RH WITH SLAVE 1

ACTUATOR; DOOR

3 289473300109 ASSY DOOR OUTER HANDLE RR DR LH 1

3 289473300110 ASSY DOOR OUTER HANDLE RR DR RH 1

4 289472300179 ASSY NEW DR INN HDL WITH HSG LH FOR 1

CABLE TYPE LA

4 289472300180 ASSY NEW DR INN HDL WITH HSG RH FOR 1

CABLE TYPE LA

5 289473306023 LINK LH REAR DOOR (LATCH TO OUTER 1

HANDLE) ADITYA

5 289473306024 LINK RH REAR DOOR (LATCH TO OUTER 1

HANDLE) ADITYA

6 289473306015 BELL CRANK LH 1

6 289473306016 BELL CRANK RH 1

7 289473306013 LINK (BELL CRANK POP UP KNOB) 2

8 265873306302 BUSH(BELL CRANK POP UP KNOB) 10

9 265873306301 PIN(BELL CRANK POP UP KNOB) 2

10 265472306323 SNAP CONNECTOR L.H 5

11 265873306303 BUTTON(BELL CRANK POP UP KNOB) 4

12 267899506329 PIPING CLIP (REAR DOOR) (PRISM). 4

13 12581096036 M-T LOCK WASHER C6.4 IS5371 SS8451S2-Y 6

234



CHASSIS TYPE :

GROUP :5502563173R.03 DOOR LOCKING SYSTEM 60

235

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563173R.03 DOOR LOCKING SYSTEM 60GROUP :

14 11385806169 RD CSKSCR M6X16-4.8-H-JISB1111SS8451S2-Y 6

15 289472706317 POP UP KNOB GRAY NG003 2

16 267899706341 SCREW GROMMET M4 2

17 269982406310 WASHER PIPE-CLAMP. 8

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

236



CHASSIS TYPE :

GROUP :5502563181L.01 INTERNAL FITTING & EQUIPMENTS 60

237

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563181L.01 INTERNAL FITTING & EQUIPMENTS 60GROUP :

1 289473306303 PRIMARY DOOR SEAL REAR LH 1

1 289473306304 PRIMARY DOOR SEAL REAR RH 1

2 289472306303 PRIMARY DOOR SEAL FRONT LH 1

2 289472306304 PRIMARY DOOR SEAL FRONT RH 1

3 289481106307 ASSY.ROOF DITCH LH 1

3 289481106308 ASSY.ROOF DITCH RH 1

4 - KIT FIT OF FRAME PART LOWER REAR 1 NOT SERVICED

5 289473200113 ASSY FRAME PART LOWER LH 1

5 289473200114 ASSY FRAME PART LOWER RH 1

6 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 8

7 289469100101 ASSY AIR EXTRACTOR VALVE 2

8 265468806308 MAT. 1

9 289472200116 ASSY FRAME PART LOWER LH 1

9 289472200117 ASSY FRAME PART LOWER RH 1

10 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 8

12 - KIT MUDFLAP FRONT MTG 1 NOT SERVICED

12A 289481100212 ASSY MUD FLAP FRONT LH-LONGER 1

12A 289481100213 ASSY MUD FLAP FRONT RH-LONGER 1

12B 265470309202 WASHER 4

12C 12145000601 NYLOC NUT M6 IS7002-8-SS8451S2-Y 2

12D 289470108001 HEX.FL.SCR.M6X18 TS17130 A2-70 ST.STEEL 4

13 - 2.2LDICOR KIT FIT OF FRONT MUDLINER 1 NOT SERVICED

OUTER AND LOW

14 289481106301 MUDLINER FRONT OUTER LH 1

14 289481106302 MUDLINER FRONT OUTER RH 1

15 283299506301 XMAS TREE CLIP 10

16 269968804302 INSULATION CLIP 6

17 11492498477 FL PAN HD TAP SCR C-ST4.2X16TS17249A2-50 22

238



CHASSIS TYPE :

GROUP :5502563181L.01 INTERNAL FITTING & EQUIPMENTS 60

239

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563181L.01 INTERNAL FITTING & EQUIPMENTS 60GROUP :

18 289481106501 SPRING CLIP - SELF TAPPING SCR - 4.2 22

19 - KIT MUDLINER FRONT INNER MTG.LHD 1 NOT SERVICED

- 287081104305 PUSH ON CLIP FOR M6 STUD 4

20 289481106305 MUDLINER FRONT INNER LH LHD 1

20 289481106315 MUDLINER FRONT INNER RH LHD 1

15 283299506301 XMAS TREE CLIP 11

16 269968804302 INSULATION CLIP 4

21 289481100176 ASSY.WATER DEFLECTOR LH 1

21 289481100177 ASSY.WATER DEFLECTOR RH 1

22 289481106313 BUMPER MOUNTING WITH HEADLAMP LH 1

22 289481106314 BUMPER MOUNTING WITH HEADLAMP RH 1

23 - KIT FIT OF RAD AND INT FOR 2.2 LTR DICOR 1 NOT SERVICED

- 11341506109 HEX FL SCR M6X10 TS17130-8.8-SS8451S2-Y 2

- 289460608220 BLANKING PLATE FOR CNG/4PL AIRINLET 1

- 289460100139 INTERCOOLER MTG BRACKET LH 2.2 LTR EURO 1

V

- 289460608231 AIR INTAKE UMBRELLA COVER 1

- 11323996191 HEX SCREW M8X12 IS1364P2-8.8-SS8451-8C 2

- 289460608220 BLANKING PLATE FOR CNG/4PL AIRINLET 1

- 12160500601 HEX WELD NUT M6 IS8856 2

24 289460108234 RADIATOR MTG BRACKET BOTTOM LH 2 2 LTR 1

25 289460100131 ASSY RADIATOR MTG BRACKET LOWER RH 2.2L 1

26 289460100118 INTERCOOLER MTG BRACKET LH 2 2 LTR 1

27 11341508209 HEX FL SCR M8X20 TS17130-8.8-SS8451S2-Y 17

28 - KIT FIT OF BIW NUMBER PLATE 1 NOT SERVICED

28A 289460107101 BIW NUMBER PLATE 1

28B 13305298250 SNAP BLND RIVET 3.2X6 TS17508 2

29 - ASSY.KIT FIT OF ORVM LHD 1 NOT SERVICED

240



CHASSIS TYPE :

GROUP :5502563181L.01 INTERNAL FITTING & EQUIPMENTS 60

241

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563181L.01 INTERNAL FITTING & EQUIPMENTS 60GROUP :

30 289481100147 ASSY ORVM LH LHD POWER ENGTECH(HEATER) 1

30 289481100148 ASSY ORVM RH LHD POWER ENGTECH(HEATER) 1

31 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 6

32 - KIT FITMENT OF STRIKER 4 NOT SERVICED

33 289472300176 ASSY STRIKER FOR SIDE DOOR LATCH - 4

ADITYA

34 11388008255 CSK SOC SCR M8X25 IS6761 12.9 8

SS8451S2-YH

35 12581000845 M-T LOCK WASHER C8.4 IS5371 SS8400 8

36 265481107503 SCREW GROMMET 4

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

242



CHASSIS TYPE :

GROUP :5502563181L.02 INTERNAL FITTING & EQUIPMENTS 60

243

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563181L.02 INTERNAL FITTING & EQUIPMENTS 60GROUP :

1 - KIT FIT OF GRILL - CHROME-HIGH END 1 NOT SERVICED

- 12650698086 WASHER A6.4 IS5370 ST SS8451S2-B 2

2 289781100122 ASSY GRILL - THAI - HIGH END 1

3 267899706343 SCREW GROMMET(DR.INNER HANDLE)(JAIHIND). 4

4 289481109201 WASHER LEAF SCREEN - SS 4

5 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 4

6 289788506303 FINISHER GRILL LH 1

6 289788506304 FINISHER GRILL RH 1

7 11406706127 CR PAN HD SCREW M6X12 IS7483 SS8451S2-Y 2

8 12655000648 WASHER A6.4 IS5370 ST SS8451S2-B 2

9 289488506308 RUBBER BUSH FRONT GRILL 2

10 - KIT FITMENT OF STAY ROD 1 NOT SERVICED

11 289488700115 ASSY STAY ROD 1

- 265488703401 BUSH(STAY ROD) 1

- 265488708220 BRACKET BONNET STAY ROD 1

14 11341506168 HEX FL SCR M6X16 TS17130-8.8-SS8451S2-Y 2

15 12301500601 HEX FL NUT AM6 TS17430-8-SS8451S2-Y 2

16 289481106317 PLENUM SEAL - METZELER 1

17 289481100171 ASSY COWL PANEL LEAF GRILL WITH FOAM 2

18 - ASSY WIPING SYSTEM LHD 1 NOT SERVICED

19 289481100183 ASSY WIPING SYSTEM LINKAGE LHD 1

19A - PIVOT HOUSING DRIVER 1

19B - PIVOT HOUSING PASSENGRE 1

19C - PRIMARY LINK ASSY 1 NOT SERVICED

19D - TANDEM LINK ASSY 1 NOT SERVICED

19E - SPINDLE LINK AND PIN ASSY (DRIVER) 1

19F - SPINDLE LINK AND PIN ASSY (PASSENGER) 1

19G - ASSEMBLY WHEEL BOX (DRIVER) 1 NOT SERVICED

244



CHASSIS TYPE :

GROUP :5502563181L.02 INTERNAL FITTING & EQUIPMENTS 60

245

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563181L.02 INTERNAL FITTING & EQUIPMENTS 60GROUP :

19H - ASSEMBLY WHEEL BOX (PASSENGER) 1 NOT SERVICED

19I 289482400137 SEAL 1

20 289482400109 ASSY WIPER ARM AND BLADE DR.LHD 1

21 289482400107 ASSY WIPER ARM AND BLADE CO.DR.LHD 1

22 265482407503 GASKET (FOR WIPER MOTOR BRACKET) 1

23 265482406304 COVER (WIPER MOTOR) 1

24 289481100175 ASSY COWL PANEL LEAF GRILL FOAM W/O 1

HOLEN

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

246



CHASSIS TYPE :

GROUP :5502563181L.03 INTERNAL FITTING & EQUIPMENTS 60

247

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563181L.03 INTERNAL FITTING & EQUIPMENTS 60GROUP :

1 - KIT FOR PLUGS AND BUFFERS 4DR 1 NOT SERVICED

- 265981107502 RUBBER GROMMET 4

- 265481107501 RUBBER GROMMET 4

- 267869106339 PLUG BUTTON G001-(DIA.8 `B' PILLAR) 14

- 265442806302 SLEEVE 4

2 289481906303 PLUG CENTRAL HAND BRAKE H D 24 1

3 289481906302 PLUG SIDE HAND BRAKE H D 35 1

4 289473306315 RUBBER BUFFER REAR DOOR H D 9 1

5 289481906315 PLUG - DASH PANEL SLOT 1

6 289481906314 PLUG - DASH PANEL - DIA 23 1

7 289481906307 PLUG - DASH PANEL - DIA 12 1

8 289481906310 PLUG - BONNET KEY HOLE 1

9 289481906306 PLUG - DASH PANEL - DIA 26 1

10 289481906311 PLUG - REAR PANEL - DIA 35 1

11 289481906317 PLUG - BONNET SLOT - 120X23 1

12 289481906312 PLUG - SILL AREA - SLOT 1

13 289481106351 WIPER SPINDLE RUBBER GROMMET 2

14 289472306313 RUBBER BUFFER FRONT DOOR H D 9 2

15 289472306315 DOOR PLUG - RECT 4

17 289481906305 PLUG - FLOOR - DIA 20 11

18 289481906308 PLUG - SILL - DIA 16 2

19 289481906309 PLUG - HOLE DIA 8 4

20 289481906316 PLUG - BONNET SLOT - 50X20 4

21 289481906318 PLUG - BONNET SLOT - 14X18 2

22 289481906320 PLUG FOR CLOSING HOLE - M12 7

23 289769406304 FOOT STEP MTG.BKT.COVER 6

24 269981906309 PLUG BUTTON FOR 10 DIA.HOLE 1

25 289481906301 PLUG ACCL CABLE HOLE H D 14 1

248



CHASSIS TYPE :

GROUP :5502563181L.03 INTERNAL FITTING & EQUIPMENTS 60

249

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563181L.03 INTERNAL FITTING & EQUIPMENTS 60GROUP :

26 269881116394 HOLE PLUG (30 DIA) 2

27 289481906321 SPACER - ORVM INNER COVER MTG 4

28 289472306314 RUBBER PLUG FRONT DOOR 1

29 - KIT FIT.OF 2654 8870 42 02 1 NOT SERVICED

30 265488704202 CLAMP BONNET STAY ROD 1

31 269868908002 CR.RD.CSK.SCR.M6X16 2

32 - KIT FIT OF COVERS ON SUPPORT PANEL LHD 1 NOT SERVICED

33 265481100175 ASSY.COVER (SUPPORT PANEL) LH LHD. 1

34 289481100178 ASSY CLOASING PLATE SUPPORT PANEL 1

35 11405606161 CR PAN HD SCREW M6X16 IS7483 SS8451S2-Y 2

36 269981106328 HSG.TRIM FIXING 1

37 269981106329 CLIP TRIM FIXING 1

38 283381100130 ASSY.COVER LHD(SUPPORT PANEL-2.2 DICOR) 1

- - KIT FIT OF LEAF SCREEN LHD 1 NOT SERVICED

- 289481100127 ASSY LEAF SCREEN LHD 1

- 289481108001 CR PAN HD TAPSCR C-ST4.8X19TS17245 10

A2-50N

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

250



CHASSIS TYPE :

GROUP :5502563182L.01 WASHER SYSTEM 60

251

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563182L.01 WASHER SYSTEM 60GROUP :

1 289482400103 KIT ELECTRIC W/S WASHER UNIT 1

2 289482400110 ASSY TANK 1

3 270282406307 FILLER NECK WITH CAP 1

4 289482400111 TUBE ASSY. 1

5 289482406303 FLEXIBLE CONDUIT LG-400MM) 1

6 289482406903 BREATHER TUBE (450 MM LONG) 4 ID & 6 OD 1

7 270282404203 CLAMPS FOR FLEXIBLE PIPE 1

8 270282400131 ASSY.NOZZLE UNIT 1

9 289482400114 WASHER BOTTLE FUNNEL HOLDER 1

10 - ASSY.WIPER MOTOR W/MTG BKT.LHD (L-TVS) 1 NOT SERVICED

11 265482400161 WIPER MTR W/RIS+THER 1

12 265482400145 ASSY WIPER MOTOR MTG BKT LHD 1

13 289482407501 GROMMET (WINDSHIELD PIPE) 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

252



CHASSIS TYPE :

GROUP :5502563182L.02 WIPER MOTOR CHILD PARTS 60

253

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563182L.02 WIPER MOTOR CHILD PARTS 60GROUP :

1 265482400161 WIPER MOTOR RHD 1

2 265482410150 GEAR BOX BRUSHPLATE & ASSY. 1

3 265482410151 ARMATURE ASSY. 1

4 - YOKE AND POLE ASSY. 1 NOT SERVICED

5 265482410153 GEAR & SLIP RING ASSY. 1

6 265482410154 ROTARY LINK ASSY. 1

7 265482410155 COVERPLATE& BRUSHPLATE ASSY 1

8 265482410156 FASTNERS/SEALING KIT 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

254



CHASSIS TYPE :

GROUP :2894013188L.01 FRONT BUMPER 60

255

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894013188L.01 FRONT BUMPER 60GROUP :

- 289488500116FG MINERAL RED-ASSY FRONT BUMPER WITH FOG L 1

- 289488500116E6 ARIZONA BLUE-ASSY FRONT BUMPER WITH FOG 1

LAMP

- 289488500116DU QUARTZ BLACK-ASSY FRONT BUMPER WITH FOG 1

LAMP

- 289488500116D3 ARCTIC SILVR-ASSY FRONT BUMPER WITH FOG 1

LAMP

- 289488500116BF ARCTIC WHITE-ASSY FRONT BUMPER WITH FOG 1

LAMP

2 289488706303 BONNET SEAL FRONT 1

3 11343596075 HEX FL SCR M8X20 TS17130-8.8-SS8451S2-B 2

4 12525196028 SPRING WASHER B8 IS3063 SS8451S2-B 2

5 12655096017 WASHER A8.4 IS5370 ST SS8451S2-B 2

6 289488700137 ASSY BONNET STRIKER (BONNET SIDE) 1

7 11343596083 HEX FL SCR M8X16 TS17130-8.8-SS8451S2-B 3

8 289488700138 ASSY. BONNET LATCH (TIE MEMBER SIDE) 1

9 - KIT FITMENT OF FENDE 1 NOT SERVICED

- 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 2

- 11492498477 FL PAN HD TAP SCR C-ST4.2X16TS17249A2-50 2

- 265470309202 WASHER 2

- 267899006524 MSA 4.2 SCREW SPRING 2

- 267899706343 SCREW GROMMET(DR.INNER HANDLE)(JAIHIND) 2

- 289470108001 HEX.FL.SCR.M6X18 TS17130 A2-70 ST.STEEL 2

- 289472700140 ASSY DOOR TRIM CLIP 4

- 289488106301 FENDER FINISHER LH 1

- 289488106302 FENDER FINISHER RH 1

10 289488500101 ASSY.BUMPER MTG.BKT UPPER LH 1

10 289488500102 ASSY.BUMPER MTG.BKT.UPPER RH 1

256



CHASSIS TYPE :

GROUP :2894013188L.01 FRONT BUMPER 60

257

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894013188L.01 FRONT BUMPER 60GROUP :

11 289488706307 RUBBER BUFFER FRONT 2

12 289488706304 BONNET SEAL REAR 1

13 289488706306 RUBBER BUFFER SIDE 2

14 289488500107 ASSY.BUMPER MTG.BKT.SIDE LH 1

14 289488500108 ASSY.BUMPER MTG.BKT.SIDE RH 1

15 289488500103 ASSY.BUMPER MTG.BKT LOWER LH 1

15 289488500104 ASSY.BUMPER MTG.BKT.LOWER RH 1

16 11323998169 HEX SCREW M6X20 6

17 - NUT PLATE BUMPER MTG 2 NOT SERVICED

18 289488500113 ASSY NUT PLATE BUMPER MTG - FENDER 2

19 289481109201 WASHER LEAF SCREEN - SS 1

20 267899706343 SCREW GROMMET(DR.INNER HANDLE)(JAIHIND). 4

21 - FITMENT KIT OF ASSY BONNET STRIKER 1 NOT SERVICED

(BONNET SIDE)

22 - FITMENT KIT OF ASSY BONNET LATCH (TIE 1 NOT SERVICED

MEMBER SIDE

23 - FITMENT KIT OF ASSY BONNET LATCH AND 1 NOT SERVICED

STRIKER

24 265488708236 LINK BONNET LOCK 1

25 265488708702 TENSION SPRING (BONNET LOCK-RETURN) 1

26 289488700118 BONNET RELEASE CABLE LHD - ACEY ENGG 1

27 289488506309 BUMPER MTG.BKT.ON FENDER LH 1

27 289488506310 BUMPER MTG.BKT.ON FENDER RH 1

28 - KIT FIT OF RELEASE CABLE & DUMMY CAP LHD 1 NOT SERVICED

- - ASSY.KIT FOR DOUBLE CLAMP. 1 NOT SERVICED

- 12465000536 BRIGHT WASHER 5.3 IS2016 ST SS8451S2-Y 4

- 13155005101 SPLIT PIN 1.6X10 IS549 SS8451S2-Y 2

- 265469504301 SPRING CLIP (INNER LINING) 6

258



CHASSIS TYPE :

GROUP :2894013189R.01 BODY MTG & ACCESSORIES 60

259

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894013189R.01 BODY MTG & ACCESSORIES 60GROUP :

1 11067012684 HEX BOLT M12X120IS1364P1 10.9SS8451S2-YH 2

2 265470809201 WASHER 8

3 265489109201 WASHER 12

4 289589100115 ASSY.BODY MTG.BOTTOM-(FOR 2ND;3RD;7TH & 6

8TH MTG.)

5 12525101205 SPRING WASHER B12 IS3063 SS8451S2-Y 8

6 12145001208 NYLOC NUT M12 IS7002-8-SS8451S2-Y 8

7 270446203202 HEX BOLT M12X140-IS1364P1-10.9 6

8 289589100114 ASSY.BODY MTG.TOP-(FOR 2ND;3RD;7TH & 2

8TH MTG.)-M/

9 289589100116 ASSY.BODY MTG.TOP-(FOR 3RD & 4TH ROW 4

MTG-XENON)-M

10 289589100117 ASSY.BODY MTG.BOTTOM-(FOR 3RD & 4TH ROW 4

MTG-XENON

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

260



CHASSIS TYPE :

GROUP :5502533191L.01 FRONT SEAT 60

261

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533191L.01 FRONT SEAT 60GROUP :

1 289491000132 ASSY CO-DRIVER SEAT LHD (SAFARI TYPE) 1

WITH MTG FE

2 289491000133 ASSY DRIVER SEAT LHD (SAFARI TYPE) WITH 1

MTG FEET

4 11343510308 H/FL SCREW M10X30 TS17130 8.8SS8451S2-Y 6

5 11341710458 HEX FL SCR M10X45 TS17130 10.9SS8451-8CH 2

6 12465001052 BRIGHT WASHER 10.5 IS2016 ST SS8451S2-Y 8

7 - SET OF FASTENERS FOR FLOOR ANCHORAGE TO 1 NOT SERVICED

CHASSIS F

8 287061303201 HEXAGON STEPPED BOLT M10 2

9 287061603401 NYLON BUSH EYE BOLT 2

10 287061607501 RUBBER BUSH EURONCAP 2

11 12145001208 NYLOC NUT M12 IS7002-8-SS8451S2-Y 2

12 12465001303 BRIGHT WASHER 13 IS2016 ST SS8451S2-Y 2

13 289461203201 EYE BOLT SEAT RESTRAIN AIRBAG 2

14 289461206301 EYE BOLT SLEEVE SEAT RESTRAIN AIRBAG 2

15 287061309201 WASHER EYE BOLT EURONCAP 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

262



CHASSIS TYPE :

GROUP :5502533191L.02 SEAT-BELTS 60

263

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533191L.02 SEAT-BELTS 60GROUP :

1 289491500120 KIT SEAT BELT ASSY.FRONT BLACK 1

A/B(TAKATA)WITH RP

2 - SEAT BELT BUCKLE WITH MICRO SWITCH FOR 1 NOT SERVICED

DRIVER BLA

2 - SEAT BELT BUCKLE FOR CO-DRIVER BLACK 1 NOT SERVICED

AIRBAG(TAKA

3 - SEAT BELT ASSY.FRONT-LH BLACK 1 NOT SERVICED

AIRBAG(TAKATA)WITH

3 - SEAT BELT ASSY.FRONT-RH BLACK 1 NOT SERVICED

AIRBAG(TAKATA)WITH

4 289491500113 KIT FOR FITMENT OF SEAT BELT GUIDE 1

5 289491506301 GUIDE COVER FOR SEAT BELT 1

6 11406796011 CR PAN HD SCREW M6X16 IS7483 SS8451S2-B 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

264



CHASSIS TYPE :

GROUP :5502533191L.03 SEAT CHILD PARTS 60

265

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533191L.03 SEAT CHILD PARTS 60GROUP :

1 289491400144 ASSY FSC COMPLETE RH 1

2 289491400145 ASSY FSC COMPLETE LH 1

3 289491400146 ASSY FSB COMPLETE RH 1

4 289491400147 ASSY FSB COMPLETE LH 1

5 289491400148 ASSY FHR COMPLETE 1

6 289491400149 ASSY. SIDE VALANCE PLASTIC 0/B RH 1

7 289491400150 ASSY. SIDE VALANCE PLASTIC 0/B LH 1

8 289491400151 ASSY. SIDE MTG. PLASTIC COVER RH 1

9 289491400152 ASSY. SIDE MTG. PLASTIC COVER LH 1

10 289491406305 RECLINER LEVER COVER RH 1

11 289491406306 RECLINER LEVER COVER LH 1

12 289491406307 RECLINER COVER INNER OB RH 1

13 289491406308 RECLINER COVER INNER LB RH 1

14 - ASSY STEM BUCKLE KIT WITH MICROSWITCH 1 NOT SERVICED

15 - ASSY STEM BUCKLE KIT WITHOUT MICROSWITCH 1 NOT SERVICED

16 289491406309 HANDLE OPERATING LUMBAR RH 1

17 289491406310 HANDLE OPERATING LUMBAR LH 1

18 289491400155 ASSY RECLINER COVER I\B RH 1

19 289491400156 ASSY RECLINER COVER I\B LH 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

266



CHASSIS TYPE :

GROUP :5502533193L.01 REAR SEATS AND MOUNTING 60

267

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533193L.01 REAR SEATS AND MOUNTING 60GROUP :

1 - KIT FIT OF REAR SEAT FOR AIRBAG 1 NOT SERVICED

2 289493000120 ASSY.REAR SEAT-21DEG TORSO ANGLE FOR 1

AIRBAG EBONY

3 289492700101 ASSY.STRIKER REAR SEAT 1

4 11343508303 H/FL SCREW M8X30 TS17130 8.8 SS8451S2-Y 4

5 11343506122 HEX FL SCR M6X12 TS17130-8.8-SS8451S2-Y 6

6 289464200106 ASSY REINF.REAR SEAT STRIKER MTG. 1

7 289491500113 KIT FOR FITMENT OF SEAT BELT GUIDE 1

8 289491506301 GUIDE COVER FOR SEAT BELT 2

9 11406796011 CR PAN HD SCREW M6X16 IS7483 SS8451S2-B 4

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

268



CHASSIS TYPE :

GROUP :5502533193L.02 SEAT-BELTS 60

269

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533193L.02 SEAT-BELTS 60GROUP :

1 289493500118 KIT REAR SEAT BELT ASSY WITH LAP BELT 1

AND WEB BUC

2 - LAP SEAT BELT ASSY REAR CENTER BLACK 1 NOT SERVICED

AIRBAG(TAKAT

3 289493500117 WEB BUCKLE ASSY ON REAR FLOOR BLACK 2

AIRBAG(TAKATA

3 - WEB BUCKLE ASSY ON REAR FLOOR CENTER 1 NOT SERVICED

BLACK AIRBAG

4 - SEAT BELT ASSY. REAR WITH ELR BLACK 2 NOT SERVICED

AIRBAG(TAKATA

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

270



CHASSIS TYPE :

GROUP :5502533193L.03 REAR SEAT COMPLETE 60

271

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502533193L.03 REAR SEAT COMPLETE 60GROUP :

1 289493400102 ASSY RSB COMPLETE FOLDABLE 1

2 289493400104 ASSY RSC COMPLETE FIXED 1

3 289793406310 RUBBER STOPPER 2

4 289799008002 M10 FLANGE BOLT 2

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

272



CHASSIS TYPE :

GROUP :2894013170R.01 LOAD BODY 70

273

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894013170R.01 LOAD BODY 70GROUP :

1 289470000103 ASSY.LOADBODY COMP PAINTED RHD 1

2 289470300105 ASSY.FENDER COMPLETE LH 1

2 289470300106 ASSY FENDER COMPLETE RH 1

3 289470400109 ASSY TAILGATE 1

4 11341508209 HEX FL SCR M8X20 TS17130-8.8-SS8451S2-Y 6

5 289470400142 ASSY HINGE TAIL GATE 2

6 - ASSY KIT FIT OF COVER T/G LATCH 1 NOT SERVICED

CONSIST OF FOLLOWING 3 PARTS

- 289470406303 TAIL GATE PLASTIC OUTER HANDLE 1

- 11385606160 CR CSK SCR M6X16 IS7485 SS8451S2-Y 1

- 289470400104 ASSY CAVITY INSERT TAIL GATE HANDLE 1

7 289470400108 ASSY TAILGATE WITH HINGES 1

8 289470300112 ASSY FUEL FILLER LID 1

10 289470400118 ASSY.FOOT STEP REAR COMP. 1

11 - KIT FIT OF REAR CORNER BUMPER LH STD 1 NOT SERVICED

11 - KIT FIT OF REAR CORNER BUMPER RH STD 1 NOT SERVICED

- 289470300139 ASSY.NUT-PLATE FOR REAR CORNER BUMPER 2

- 11492498302 FL TAP SCR C-ST4.8X16 TS17249SS8451S2-Y 12

- 267899706343 SCREW GROMMET(DR.INNER HANDLE)[JAIHIND]. 12

- 289470108001 HEX.FL.SCR.M6X18 TS17130 A2-70 ST.STEEL 12

12 289470406301 REAR CORNER BUMPER LH 1

12 289470406302 REAR CORNER BUMPER RH 1

13 289470406305 REAR BUMPER MTG.BRACKET-PLASTIC 2

14 289470400120 ASSY.SUPPORT FRONT LH 1

14 289470400121 ASSY.SUPPORT FRONT RH 1

15 289470400122 ASSY.SUPPORT REAR RR BUMPER 1

16 289470000107 ASSY.KIT FIT.OF LOADBODY MUDLINERS LH 1

16 289470000108 ASSY.KIT.FIT.OF LOADBODY MUDLINERS RH 1

274



CHASSIS TYPE :

GROUP :2894013170R.01 LOAD BODY 70

275

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

2894013170R.01 LOAD BODY 70GROUP :

17 283361606301 PLUG GROMMET (LOAD BODY) 3

18 - KIT FIT.OF 289470200104(ASSY.LOAD 1 NOT SERVICED

GUARD)N

(CONSISTS OF FOLLOWING 5 PARTS)

- 289470206501 HEX.FLG.BOLT M8X60 ST.STEEL 8

- 289470206301 PLASTIC CAP LOAD GUARD 8

- 265470209201 NYLON WASHER 8

- 289470200104 ASSY.LOAD GUARD COMP.(TUBULAR) 1

- 269891706301 CAP (M8 BOLT A/F 12) 8

19 289470406006 TAILGATE WIRE ROPE THAILAND 1

20 289470000139 KIT - LOAD BODY FITMENTS PLM ONWARDS 1

21 - KIT OF ITEMS FOR LOADBODY FIT ON CHASIS 1 NOT SERVICED

(CONSISTS OF FOLLOWING 5 PARTS)

- 283070906301 PACKING (LOAD BODY -CHASSIS) 6

- 265470808603 SPACER(LOAD BODY MTG - 207DI) AR

- 12140601207 NYLOC NUT M12X1.5 ISO-10512-8 SS8451S2-Y 6

- 12655001300 WASHER A13 IS5370 ST SS8451S2-Y 12

- 11343812452 FLSCR M12X1.5X45 TS17130 10.9SS8451S2-YH 6

22 289470000109 ASSY.KIT FIT OF MUDFLAP LH 1

22 289470000110 ASSY.KIT FIT OF MUDFLAP RH 1

23 289470400148 ASSY STRIKER TAILGATE FOR NEW TAIGATE 2

LATCH-ADITY

24 - KIT OF NEW TAILGATE CAM TYPE SIDE 1 NOT SERVICED

LATCH; PULL ROD

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

276



CHASSIS TYPE :

GROUP :5502563183L.01 HVAC UNIT 83

277

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563183L.01 HVAC UNIT 83GROUP :

1 289483406319 HVAC BLOWER CASE LH 1

2 267883110189 ASSY.BLOWER CASE (RESISTOR SIDE) SUBROS 1

3 267883120152 ASSY.EVAPORATOR HOUSING UPPER RHD 1

SUBROSN

4 267883400125 ASSY EVAPORATOR HOUSING LOWER RHD 1

SUBROSN

5 - FRESH AIR DUCT CASING RH 1 NOT SERVICED

6 289483406318 HVAC FRESH AIR DUCT 1

7 282054700123 ASSY BLOWER MOTOR(160W) 1

8 289483400113 ASSY.BRACKET HVAC UNIT MTG.ON FIREWALL 1

9 289483400201 BRACKET DUCT ASSY 647660-0400 SUBROS 1

10 289483400156 AIR DUCT (FRESH AIR)-SUBROS 1

11 289483400159 FRESH AIR DAMPER SUB ASSY-SUBROS 1

12 289483400161 FILTER COVER 1

13 289483400204 BRACKET BLOWER RH 647660-0350 (SUBROS) 1

14 289483400205 BRACKET BLOWER LH 647660-0360 (SUBROS) 1

15 289483407503 DRAIN HOSE LHD 1

16 289483406001 LEVER SA CONTROL (AIR MODE) 1

17 289483406005 SHAFT(AIR MODE) 1

18 289483406006 SHAFT(HEATER MODE) 1

19 540783404212 SERVO ASSY A/C 113800-1460 SUBROS 2

20 289483406002 LEVER SA CONTROL (HEATER MODE) 1

21 269983110184 ASSY.EXPANSION VALVE-2TON (SUBROS) 1

22 282054700105 ASSY BLOWER RESISTOR(4 SPEED) 1

23 289483400329 HEATER CORE ASSEMBLY 1

24 289483400160 FRESH AIR DAMPER ACTUATOR -SUBROS 1

25 289483407801 POLLEN FILTER 1

26 289483400193 COVER FILTER SUBROS 1

278



CHASSIS TYPE :

GROUP :5502563183L.01 HVAC UNIT 83

279

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563183L.01 HVAC UNIT 83GROUP :

27 289483406003 LEVER AIR MODE 1

28 289483406004 LEVER HEATER MODE 1

29 289483400125 ASSY.EVAPORATOR COIL-SUBROS-LHD 1

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

280



CHASSIS TYPE :

GROUP :5502563183L.02 CONDENSER ASSEMBLY 83

281

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563183L.02 CONDENSER ASSEMBLY 83GROUP :

1 289483400151 ASSY CONDENSER COMPLETE 1

(W/FAN&MTG.BKTS)N

2 289483400198 CORE CONDENSER 647710-3620 (SUBROS) 1

3 267883130168 ASSY.CONDENSER FAN WITH SHROUD - SUBROS 1

4 - FAN 616221-0310 1 NOT SERVICED

5 - FAN COVER 646200-1030 1 NOT SERVICED

6 - FAN MOTOR 662500-0080 1 NOT SERVICED

7 - BOLT 91570-06303 3 NOT SERVICED

8 289483400206 FILTER (SUBROS) 647841-0030 1

9 289483400218 SHROUD BRACKET 647752-0300 2

10 289483400247 DESCICANT BAG (SUBROS) 645911-0040 1

11 289483400209 COND MTG BRACKET 647752-3180 (SUBROS) 2

12 289483400210 SHROUD BRACKET 647752-0290 (SUBROS) 2

13 - BRACKET CONDENSER 647781-0010-0-L 4 NOT SERVICED

(SUBROS)

14 - BRACKET COND 646781-0030-0-L (SUBROS) 4 NOT SERVICED

15 - BRACKET CONDNSER SUB ASSY 1 NOT SERVICED

646633-1580-0-L (SUBROS)

16 - BOLT 9157005303 10 NOT SERVICED

17 - WASHER 90200-05231 10 NOT SERVICED

18 - BRACKET CONDENSER SUB ASSY 1 NOT SERVICED

646633-1600-0-L (SUBROS)

19 289483400265 TUBE DISCHARGE ASSY (COND IN) 1

646180-3270-0-L (SUBROS)

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

282



CHASSIS TYPE :

GROUP :5502563183L.03 HVAC REFRIGERANT PIPES 83

283

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563183L.03 HVAC REFRIGERANT PIPES 83GROUP :

1 289483406934 TUBE LIQUID COND END 2.2L RHD/LHD EV 1

QS70 COMP

2 289483406933 TUBE LIQUID 2.2L RHD/LHD EV QS70 COMP 1

3 289483406938 TUBE LIQUID HVAC IN 2.2L LHD EV QS70 1

COMP/486 PL

4 - AC VENTILATION DUCT LHD (AIR BAG 1 NOT SERVICED

PROJECT)

5 - SIDE DEMIST DUCT RH (AIR BAG PROJECT) 1 NOT SERVICED

6 - ASSY WINDSHIELD DEFROST DUCT (AIR BAG 1 NOT SERVICED

PROJECT)

7 289468906339 GARNISH WINDSHIELD DUCT SIDE RH 1

8 289468906337 GARNISH WINDSHIELD DUCT CENTRE RH 1

9 289468906307 GARNISH WINDSHIELD DUCT 1

10 289468906338 GARNISH WINDSHIELD DUCT SIDE LH 1

11 289468900108 ASSY A/C VENTS CENTRE 1

12 - SIDE DEMIST DUCT LH (AIR BAG PROJECT) 1 NOT SERVICED

14 289483300101 ASSY HVAC CONTROL PANEL-ELECTRIC 1

15 289483500106 ASSY HEATER HOSE (HEATER OUT TO ENGINE) 1

2.2L EURO

16 14300515259 SPRING BAND CLAMP 25DX15W TS17665 2

17 289483500105 ASSY HEATER HOSE (ENGINE TO HEATER IN) 1

2.2L EURO-

18 289483406935 TUBE SUCTION 2.2L LHD EV QS70 COMP 1

19 289483406940 TUBE SUCTION 2.2L RHD/LHD EV QS70 COMP 1

20 289483406941 TUBE DISCHARGE 2.2L RHD/LHD EV QS70 COMP 1

21 - HEX SCREW M4X12 IS1364P2-8.8-SS8451S2-Y 2 NOT SERVICED

22 - W-CLAMP FOR SUCTION DISCHARGE 2.2L EV 4 NOT SERVICED

23 289483406932 HOSE DISCHARGE 2.2L RHD/LHD EV QS70 COMP 1

284



CHASSIS TYPE :

GROUP :5502563183L.03 HVAC REFRIGERANT PIPES 83

285

ALL



REMARKSQTYDESCRIPTIONPART NUMBER
FIG 

NO.

ALLCHASSIS TYPE :

5502563183L.03 HVAC REFRIGERANT PIPES 83GROUP :

24 289483406936 HOSE SUCTION 2.2L LHD EV QS70 COMP 1

25 - MTG BKT FOR SUCTION DISCHARGE HOSE 1 NOT SERVICED

26 289483400314 ASSY SUCT DISCH HOSE FOR 2.2L EV QS70 1

27 - KIT OF HEATER HOSES FOR 2.2L EURO-V 1 NOT SERVICED

28 289483400305 KIT REFRIGERENT PIPES 2.2L LHD EV QS70 1

COMP

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

AllRowHide AllRowHide AllRowHide 0

286




